NVIAD

TESTING Bay Area Compliance
NVLAP LAB CODE 600341-0

TEST REPORT

Applicant: Autel Robotics Co., Ltd.

601,701,801,901, Block B1, Nanshan iPark, No. 1001 Xueyuan
Avenue, Nanshan District, Shenzhen, Guangdong, 518055, China
EVO Max 4T, EVO Max 4N, EVO Max 4T XE,

EVO Max 4T Pro

Address:
Product Name:

FCC ID: 2AGNTMDX600958C

47 CFR Part 15, Subpart E(15.407)

ANSI C63.10-2013

KDB 789033 D02 General U-NII Test Procedures New Rules
v02ro1

Standard(s):
Report Number: 2402A23350E-RF-00B

Report Date: 2025/2/27

The above device has been tested and found compliant with the requirement of the relative standards by Bay
Area Compliance Laboratories Corp. (Dongguan).

fauhe Fun Lo Xin

Reviewed By: Pedro Yun Approved By: Gavin Xu
Title: Project Engineer Title: RF Supervisor

Bay Area Compliance Laboratories Corp. (Dongguan)
No.12, Pulong East 1* Road, Tangxia Town, Dongguan, Guangdong, China

Tel: +86-769-86858888
Fax: +86-769-86858891

www.baclcorp.com.cn

Note: The information marked A is provided by the applicant, the laboratory is not responsible for its
authenticity and this information can affect the validity of the result in the test report. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested. This report cannot be reproduced except in full,
without prior written approval of the Company. This report is valid only with a valid digital signature. The digital
signature may be available only under the Adobe software above version 7.0. This report may contain data that
are not covered by the accreditation scope and shall be marked with %.This report must not be used by the client
to claim product certification, approval, or endorsement by NVLAP, NIST, or any agency of the U.S.
Government. Each test item follows the test standard(s) without deviation.

Labs Corp.




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A23350E-RF-00B

CONTENTS

DOCUMENT REVISION HISTORY ................................................................ 4
1_ GENERAL INFORMATION ....................................................................... 5
1.1 PRODUCT DESCRIPTION FOR EQUIPMENT UNDER TEST (EUT) """""""""""""""""""" 5
1.2 ACCESSORY INFORMATIQN # ¢ vesveteeteeteatesteetetaatuatostostostossssnstostossossssssssssssoasossossns 5
1.3 ANTENNA INFORMATION DETAILA ...................................................................... 6
1.4 EQUIPMENT MODIFICATIQNS vt vtveteeteeteseeetataatuetaetoetectotaetastactostossessessatasssssossnsnns 6
2. SUMMARY OF TEST RESULTS ................................................................. 7
3. DESCRIPTION OF TEST CONFIGURATION ................................................ 8
3.1 OPERATION FREQUENCY DETAIL svvcvevererrsrsrecateteceaaacacatetneceaacacesosnscecacasesnsnsnacasonns 8
3.2 EUT OPERATION CONDITI(QN v vvtvtvsveeeseseteseceatatetocuetacatatosnsascacesssassscasessssncsasasonns 9
3.3 SUPPORT EQUIPMENT LIST AND DETAILS *cvctvteeseseectetaetaataetuetetsctattotastastactscsacanns 10
3.4 SUPPORT CABLE LIST AND DETAILS s vveteseeeececetetaceceatateencuaracacatocncnscacasosnsncascnns 10
3.5 BLOCK DIAGRAM OF TEST SETUP ....................................................................... 10
3.6 TEST FACILITY .............................................................................................. 11
3.7 MEASUREMENT UNCERTAINTY ¢t tvctveteetessesteseetuataatootectosaesnatostossostosasssstassassossoncs 11
4. REQUIREMENTS AND TEST PROCEDURES ............................................. 12
4.1 AC LINE CONDUCTED EMISSIONS # 7+ teseeteeeeetaetaatctateateataetastnctstoceataecnataetssccnnes 12
4.1.1 Applicable StANdard ««««« - ++rerererreres i 12

A 1.2 BUT S@UUP: -+« +rereseere e teme et ettt ettt 13
4.1.3 EMI TeSt RECEIVET SEUUP -+ +vwv v sserrersssssrress ettt ittt 13
1.4 TESt PrOCEAUIE -+« v v v ererremeemeen ettt ettt ettt et et et et ettt ettt 14
4.1.5 Corrected Amplitude & Margin Caleulation -« ««««««««««««««xrrrrrrrrmmmmmmmiiiiiiiiiii 14
416 Test Result ......................................................................................................... 14

4.2 RADIATION SPURIOUS FEMISSIONS # ¢t ot eseeseesestesteatoatostoctatastestostossostosaassstossossoasones 15
4.2.1 Applicable StAndard ««««« - -rwwre e errrmee e 15
422 EUT Setup .......................................................................................................... 16
4.2.3 EMI Test Receiver & Spectrum Analyzer Setup -«««««««««««-+sssrrrrrrmmumisnniiii 18
4.0 4 TSt PrOCEAUIE -+« v« +v v e e eemsemeemeemee ettt ettt et e et ettt ettt et et et et et ettt ettt 18
4.2.5 Corrected Result & Margin Calculation -« «++«««««+++rresreerrminnttiiiii 19
426 TeSt Result ......................................................................................................... 19

4.3 EMISSION BANDWIDTH v v vesesrseeeeeatetetaauacacatetococaatacatosossccasasesssnssasasesosnsncns 20
4.3.1 Applicable StAndard ««««« - rerer e erreres i 20
B.3.2 BUT S@UUP: -« +rvwesremeseseme et e ettt ettt 20
4.3.3 TSt PrOCEAUIE -+« v vv v rerremeemeeneen ettt ettt ettt et et et et ettt et 20
.34 TeSt RESUIE -« v v rerrerremeemeemeet ettt e e ettt 21

4.4 MAXIMUM CONDUCTED QUTPUT POWER v tvvoteeeteestteattattettaettiettieteieteieteieteanans 22
4.4.1 Applicable Standard ««««- - rer e errrree 22
BA2 FBUT S@UUP- -+ vvveeserermee s seteeme ettt 22
L83 TESt PLrOCEAUIE -+ v v+ v v e v remrermeeneett ettt ettt ettt et et ettt ettt ettt et et et 22
444 Test Result ......................................................................................................... 22

4.5 MAXIMUM POWER SPECTRAL DENSITY cvcccvetereseeeeeeaetnaetaetaetettettettettetenaccnanens 23

Report Template Version: FCC-WiFi5-Client-V1.2 Page 2 of 121




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A23350E-RF-00B

4.5.1 Applicable Standard «««««« - +srrrrrrrrsrm 23
452 EUT Setup .......................................................................................................... 23
.53 TESt PLrOCEAUIE -« - v« v v e rremrereremneett ettt ettt ettt ettt et ettt et et ettt ettt 24
454 TeSt Result ......................................................................................................... 24

4'6 DUTY CYCLE ................................................................................................ 25
461 EUT Setup .......................................................................................................... 25
4.6.2 TSt PrOCEAUIE -+ v+« v ererrrer ettt et et e ettt ettt ettt ettt et 25
4.6.3 JUAGIMEIIE v+ s+ s e e e eeeesee et 25

4.7 ANTENNA REQUIREMENT ................................................................................. 26
4.7.1 Applicable Standard «««««« - +srrrrrrrrsrrn 26
472 Judgment ........................................................................................................... 26

5. Test DATA AND RESULTS ...................................................................... 27
5.1 AC LINE CONDUCTED EMISSIONS -+ +sesvsteteteseceeeatatetocaatacatatosncascacasosnsscaacacascsnsnas 27
5.2 RADIATION SPURIOUS EMISSIQNS v+ svsveeceseseeeaeatatetauauacatatocncascacasosasnccacacascsnsnas 28
5.3 EMISSION BANDWIDTH v v cesesesreeeeatetetaauatacatetocasastacasososcccacasesssnssasasasosnsnacns 85
5.4 99% OCCUPIED BANDWIDTH ............................................................................. 93
5.5 MAXIMUM CONDUCTED QUTPUT POWER “+vctvteeteetectesteetatuatattoctostestotaatastostossoacons 101
5.6 POWER SPECTRAL DENSITY tvtvcteeceseeseetestaateetostetuatostastostossessatostossossossossssassassns 104
5.7 DUTY CYCLE ............................................................................................... 117
EXHIBIT A - EUT PHOTOGRAPHS ............................................................ 120
EXHIBIT B - TEST SETUP PHOTOGRAPHS ................................................ 121

Report Template Version: FCC-WiFi5-Client-V1.2 Page 3 of 121




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No

.. 2402A23350E-RF-00B

DOCUMENT REVISION HISTORY

Revision Number

Report Number

Description of
Revision

Date of Revision

1.0

2402A23350E-RF-00B

Original Report

2025/2/27

Report Template Version: FCC-WiFi5-Client-V1.2

Page 4 of 121




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A23350E-RF-00B

1. GENERAL INFORMATION

1.1 Product Description for Equipment under Test (EUT)

EUT Name:

EVO Max 4T, EVO Max 4N, EVO Max 4T XE, EVO Max 4T Pro

EUT Model:

MDX

Operation Frequency:

5150-5250MHz:

5180-5240 MHz(802.11a/n ht20/ac vht20/ax he20)
5190-5230 MHz(802.11n ht40/ac vht40/ax he40)
5210 MHz(802.11ac vht80/ax he80)

5725-5850MHz:
5745-5825 MHz (802.11a/n ht20/ac vht20/ax he20)
5755-5795 MHz(802.11n ht40/ac vht40/ax he40)
5775 MHz(802.11ac vht80/ax he80)

Maximum Average Conducted
Output Power:

17.42dBm(5150-5250MHz)
15.47dBm(5725-5850MHz)

Modulation Type:

802.11a/n/ac: OFDM-BPSK, QPSK, 16QAM, 64QAM,256QAM
802.11ax: OFDMA-BPSK, QPSK, 16QAM, 64QAM,256QAM,1024QAM

Rated Input Voltage:

DC 14.76V from battery or DC 14.88V from battery

Serial Number:

2WNS8-1(For RF Conducted Test)
2WN8-2(For Radiated Spurious Emissions Test)

EUT Received Date:

2024/12/28

EUT Received Status:

Good

Note:

The device can install difference Gimbal camera, test was only performed with Gimbal camera 3#(4T).

1.2 Accessory Information

Acce§so‘r y Manufacturer Model Parameters
Description
Input:100-240Vac,50/60Hz,3.0A
Shenzhen Esun Power Output:Main:17Vdc.7.06A,;
Adapter Technology Co.,Ltd MDXI120W 1 {19B.C:5.0V,3.0A:9.0V,3.0A;12.0V,2.5A
Total Output Power:120.02W Max
Xiamen Ampace
Battery 1# Technology Limited ABX40 DC 14.88V
Xiamen Ampace
Battery 2# Technology Limited ABX41 DC 14.76V
Xiamen Ampace
Battery 3# Technology Limited MDX 8070 1488 DC 14.88V

Note: Per 15B report, Powered by Battery 2# was the worst, so only performed it.
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1.3 Antenna Information Detail A

Antenna Antenna Antenna input impedance Frequency Antenna
Manufacturer Type (Ohm) Range Gain
FPC 50 5150-5250MHz 1.1dBi
Chain 0
(Tx&Rx) -
Dongguan Yilia FPC 50 5725-5850MHz 2.8dBi
Electronics
Communcication
Technology Co.,Ltd FPC 50 5150-5250MHz 0.9dBi
Chain 1
(Tx&Rx)
FPC 50 5725-5850MHz 1.5dBi
Note:

The system supports 2T2R CDD modes at n/ac/ax modes.

Per KDB 662911 D01 Multiple Transmitter Output v02r01:

For power measurements:

CDD Mode:

Array Gain = 0 dB (i.e., no array gain) for Nayr < 4
directional gain=1.1dBi +0dB =1.1dBi for 5150-5250MHz
directional gain=2.8dBi +0dB =2.8dBi for 5725-5850MHz

For power spectral density (PSD) measurements:
Array Gain = 10 log(Nant/Nss) dB.
directional gain=1.1dBi +3dB =4.1dBi for 5150-5250MHz
directional gain=2.8dBi +3dB =5.8dBi for 5725-5850MHz

The design of compliance with §15.203:

[
]
]

Unit uses a permanently attached antenna.
Unit uses a unique coupling to the intentional radiator.

Unit was professionally installed, and installer shall be responsible for verifying that the
correct antenna is employed with the unit.

1.4 Equipment Modifications

No modifications are made to the EUT during all test items.
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2. SUMMARY OF TEST RESULTS

Standard(s) Section Test Items Result
§15.207(a) AC line conducted emissions Not applicable
FCC§15.205& §15.209 . . . .
&§15.407(b) Radiated Spurious Emissions Compliant
FCC§15.407(a) (e) Emission Bandwidth Compliant
FCC§15.407(a) Maximum Conducted Output Power Compliant
FCC§15.407 (a) Power Spectral Density Compliant
§15.203 Antenna Requirement Compliant
Note 1: Not Applicable, the device was powered by battery when operating.
Note 2: For Radiated Spurious Emissions 9kHz~1GHz and 18~40GHz, the maximum output power
mode and channel was tested.
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3. DESCRIPTION OF TEST CONFIGURATION

3.1 Operation Frequency Detail

5150-5250MHz Band

5725-5850MHz Band

Channel Fr(;(/}lll_lezr;cy Channel Frg\(/][lll_lezl;cy

For 802.11a/n ht20/ac vht20/ax he20:

36 5180 149 5745

40 5200 153 5765

44 5220 157 5785

48 5240 161 5805

/ / 165 5825
For 802.11n ht40/ac vht40/ax he40:

38 5190 151 5755

46 5230 159 5795
For 802.11ac vht80/ax he80:

42 | 5210 | 155 5775

Note: The above frequencies in bold were performed the test.
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3.2 EUT Operation Condition

The system was configured for testing in Engineering Mode, which was provided by the
manufacturer.
The EUT configuration is below:

EUT Exercise Software: ADB.exe

The software was provided by manufacturer. The maximum power was configured as below, that was provided
by the manufacturer A :

Test Test Frequenc Power Level Setting
Test Modes Channels (MI-;lz) y Data rate Chain 0 Chain 1
5150-5250 MHz Band:
Lowest 5180 6Mbps Default Default
802.11a Middle 5200 6Mbps Default Default
Highest 5240 6Mbps Default Default
Lowest 5180 MCS0 14 14
802.11n ht20 Middle 5200 MCSO0 Default Default
Highest 5240 MCSO0 Default Default
Lowest 5190 MCSO0 Default Default
802.11n htd0 Highest 5230 MCS0 13 13
802.11ac vht80 Middle 5210 MCSO0 12 12
Lowest 5180 MCSO0 12 12
802.11ax he20 Middle 5200 MCSO0 Default Default
Highest 5240 MCSO0 Default Default
Lowest 5190 MCSO0 11 11
802.11ax hed0 Highest 5230 MCS0 Default Default
802.11ax he80 Middle 5210 MCSO0 11 11
5725-5850 MHz Band:
Lowest 5745 6Mbps Default Default
802.11a Middle 5785 6Mbps Default Default
Highest 5825 6Mbps Default Default
Lowest 5745 MCS0 Default Default
802.11n ht20 Middle 5785 MCSO0 Default Default
Highest 5825 MCSO0 Default Default
Lowest 5755 MCSO0 Default Default
802.11n htd0 Highest 5795 MCS0 Default Default
802.11ac vht80 Middle 5775 MCSO0 13 13
Lowest 5745 MCSO0 Default Default
802.11ax he20 Middle 5785 MCSO0 Default Default
Highest 5825 MCSO0 Default Default
Lowest 5755 MCSO0 Default Default
802.11ax hed0 Highest 5795 MCS0 Default Default
802.11ax he80 Middle 5775 MCSO0 12 12

Note:

1.The system support 802.11a/n ht20/n ht40/ac vht20/vht40/vht80/ax he20/ax he40/ax he80, the vht20/vht40
were reduced since the identical parameters with 802.11n ht20 and ht40.

2.The above are the worst-case data rates, which are determined for each mode based upon investigations by
measuring the average power and PSD across all data rates, bandwidths, and modulations.

3. The device supports SISO in all modes, and MIMO 2Tx in 802.11n/ac/ax modes, per pretest, 2Tx mode was
the worst mode and reported for 802.11 n/ac/ax modes.

4. For 802.11ax mode, the device not support partial RU mode.
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3.3 Support Equipment List and Details

‘ Manufacturer Description Model Serial Number
/ / / /
3.4 Support Cable List and Details
.. Shielding .
Cable Description Type Ferrite Core Length (m) From Port To
| / / / / / /

3.5 Block Diagram of Test Setup

Radiated Spurious Emissions:

=
EUT z
o
aQ
Non-Conductive Table 80/150 cm
above Ground Plane
- 1.5 Meter >
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3.6 Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Dongguan) to collect test data is
located on the No.12, Pulong East 1st Road, Tangxia Town, Dongguan, Guangdong, China.

The lab has been recognized as the FCC accredited lab under the KDB 974614 DO1 and is listed in the
FCC Public Access Link (PAL) database, FCC Registration No. : 829273, the FCC Designation No. :

CN5044.

The lab has been recognized by Innovation, Science and Economic Development Canada to test to
Canadian radio equipment requirements, the CAB identifier: CN0022.

3.7 Measurement Uncertainty

Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not
consider the uncertainty. The extended uncertainty given in this report is obtained by combining the
standard uncertainty times the coverage factor K with the 95% confidence interval.

Parameter Measurement Uncertainty
Occupied Channel Bandwidth +5 %
RF output power, conducted +0.61dB
Power Spectral Density, conducted +0.61 dB

Unwanted Emissions, radiated

9kHz~30MHz: 3.3dB, 30MHz~200MHz: 4.55 dB, 200MHz~1GHz:
5.92 dB, 1GHz~6GHz: 4.98 dB, 6GHz~18GHz: 5.89 dB,
18GHz~26.5GHz:5.47 dB, 26.5GHz~40GHz:5.63 dB

Unwanted Emissions, conducted +2.47 dB
Temperature +1C
Humidity +5%
DC and low frequency voltages +0.4%
Duty Cycle 1%

AC Power Lines Conducted Emission

3.11 dB (150 kHz to 30 MHz)
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4. REQUIREMENTS AND TEST PROCEDURES

4.1 AC Line Conducted Emissions
4.1.1 Applicable Standard
FCC§15.207(a).

(a) Except as shown in paragraphs (b) and (c) of this section, for an intentional radiator that is designed
to be connected to the public utility (AC) power line, the radio frequency voltage that is conducted
back onto the AC power line on any frequency or frequencies, within the band 150 kHz to 30 MHz,
shall not exceed the limits in the following table, as measured using a 50 uH/50 ohms line impedance
stabilization network (LISN). Compliance with the provisions of this paragraph shall be based on the
measurement of the radio frequency voltage between each power line and ground at the power terminal.
The lower limit applies at the boundary between the frequency ranges.

Conducted limit (dBpV)
Frequency of emission (MHzH Quasi-peak Average
0.15-0.5 66 to 56" 56 to 46"
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

(b) The limit shown in paragraph (a) of this section shall not apply to carrier current systems operating
as intentional radiators on frequencies below 30 MHz. In lieu thereof, these carrier current systems
shall be subject to the following standards:

(1) For carrier current system containing their fundamental emission within the frequency band 535-
1705 kHz and intended to be received using a standard AM broadcast receiver: no limit on conducted
emissions.

(2) For all other carrier current systems: 1000 uV within the frequency band 535-1705 kHz, as
measured using a 50 pH/50 ohms LISN.

(3) Carrier current systems operating below 30 MHz are also subject to the radiated emission limits in
§15.205, §15.209, §15.221, §15.223, or §15.227, as appropriate.

(c) Measurements to demonstrate compliance with the conducted limits are not required for devices
which only employ battery power for operation and which do not operate from the AC power lines or
contain provisions for operation while connected to the AC power lines. Devices that include, or make
provisions for, the use of battery chargers which permit operating while charging, AC adapters or
battery eliminators or that connect to the AC power lines indirectly, obtainig their power through
another device which is connected to the AC power lines, shall be tested to demonstrate compliance
with the conducted limits.
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4.1.2 EUT Setup

Vertical Reference

/ Ground Plane

| <40cm ] EUT System Test Receiver

O Q@

Bonded to Horizontal Horizontal Reference
Ground Plane Ground Plane

Note:

1. Support units were connected to second LISN.

2. Both of LISNs (AMN) 80 cm from EUT and at least 80 cm from other units and oter metal planes support
units.

The setup of EUT is according with per ANSI C63.10-2013 measurement procedure. The specification
used was with the FCC Part 15.207 limits.

The spacing between the peripherals was 10 cm.

The adapter or EUT was connected to the main LISN with a 120 V/60 Hz AC power source.
4.1.3 EMI Test Receiver Setup

The EMI test receiver was set to investigate the spectrum from 150 kHz to 30 MHz.

During the conducted emission test, the EMI test receiver was set with the following configurations:

Frequency Range IF B/W
150 kHz — 30 MHz 9kHz
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4.1.4 Test Procedure

The frequency and amplitude of the six highest ac power-line conducted emissions relative to the limit,
measured over all the current-carrying conductors of the EUT power cords, and the operating
frequency or frequency to which the EUT is tuned (if appropriate), should be reported, unless such
emissions are more than 20 dB below the limit. AC power-line conducted emissions measurements are
to be separately carried out only on each of the phase (“hot”) line(s) and (if used) on the neutral line(s),
but not on the ground [protective earth] line(s). If less than six emission frequencies are within 20 dB
of the limit, then the noise level of the measuring instrument at representative frequencies should be
reported. The specific conductor of the power-line cord for each of the reported emissions should be
identified. Measure the six highest emissions with respect to the limit on each current-carrying
conductor of each power cord associated with the EUT (but not the power cords of associated or
peripheral equipment that are part of the test configuration). Then, report the six highest emissions with
respect to the limit from among all the measurements identifying the frequency and specific current-
carrying conductor identified with the emission. The six highest emissions should be reported for each
of the current-carrying conductors, or the six highest emissions may be reported over all the current-
carrying conductors.

4.1.5 Corrected Amplitude & Margin Calculation

The basic equation is as follows:

Result = Reading + Factor
Factor = attenuation caused by cable loss + voltage division factor of AMN

The “Margin” column of the following data tables indicates the degree of compliance within the
applicable limit. The equation for margin calculation is as follows:

Margin = Limit — Result

4.1.6 Test Result

Please refer to section 5.1.
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4.2 Radiation Spurious Emissions
4.2.1 Applicable Standard
FCC §15.407 (b);

Undesirable emission limits. Except as shown in paragraph (b)(7) of this section, the maximum
emissions outside of the frequency bands of operation shall be attenuated in accordance with the
following limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35 GHz
band shall not exceed an e.i.r.p. of -27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the 5.15-5.35 GHz
band shall not exceed an e.i.r.p. of -27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the 5.47-5.725
GHz band shall not exceed an e.i.r.p. of -27 dBm/MHz.

(4) For transmitters operating solely in the 5.725-5.850 GHz band:

(i) All emissions shall be limited to a level of —27 dBm/MHz at 75 MHz or more above or below the
band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band edge, and from 25
MHz above or below the band edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz above or
below the band edge, and from 5 MHz above or below the band edge increasing linearly to a level of
27 dBm/MHz at the band edge.

(i1) Devices certified before March 2, 2017 with antenna gain greater than 10 dBi may demonstrate
compliance with the emission limits in § 15.247(d), but manufacturing, marketing and importing of
devices certified under this alternative must cease by March 2, 2018. Devices certified before March 2,
2018 with antenna gain of 10 dBi or less may demonstrate compliance with the emission limits in §
15.247(d), but manufacturing, marketing and importing of devices certified under this alternative must
cease before March 2, 2020.

(8) The emission measurements shall be performed using a minimum resolution bandwidth of 1 MHz.
A lower resolution bandwidth may be employed near the band edge, when necessary, provided the
measured energy is integrated to show the total power over 1 MHz.

(9) Unwanted emissions below 1 GHz must comply with the general field strength limits set forth in §
15.209. Further, any U-NII devices using an AC power line are required to comply also with the
conducted limits set forth in § 15.207.

(10) The provisions of § 15.205 apply to intentional radiators operating under this section.

(11) When measuring the emission limits, the nominal carrier frequency shall be adjusted as close to
the upper and lower frequency band edges as the design of the equipment permits.

(c) The device shall automatically discontinue transmission in case of either absence of information to
transmit or operational failure. These provisions are not intended to preclude the transmission of
control or signalling information or the use of repetitive codes used by certain digital technologies to
complete frame or burst intervals. Applicants shall include in their application for equipment
authorization a description of how this requirement is met.
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4.2.2 EUT Setup

9kHz~30MHz:

Semi-anechoic
Chamber

< im > RX Antenna

BUT System Turn Table

i l

Ground Plane Test Receiver

QO

30MHz~1GHz:

Semi-anechoic

Chamber Ant. Tower 1 - 4m
Variable

‘ 43— ‘

Turn Table

EUT System

Ground Plane Test Receiver

QO I
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1-26.5GHz:

Ant. Tower I -4m
/ Variable
Semi-anechoic 473m4>‘ l_
Chamber ]
Antenna toward the
EUT
EUT System
1.5m
J /Tum Table
. T
Ground Plane Spectrum Analyzer
e e
OO ,
26.5-40GHz:
Ant. Tower 1 -4m
/ Variable
Semi-anechoic - .5m4>‘ J.
Chamber ]
Antenna toward the
EUT
EUT System
1.5m
Turn Table
/ Y ()
N/ \ —
. T
Ground Plane Spectrum Analyzer
OO I

The radiated emission tests were performed in the semi-anechoic chamber, using the setup accordance
with the ANSI C63.10-2013. The specification used was FCC 15.209, FCC 15.407 limits.
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The external I/O cables were draped along the test table and formed a bundle 30 to 40 cm long in the
middle.

The spacing between the peripherals was 10 cm.

For 9kHz-30MHz test, the lowest height of the magnetic antenna shall be 1 m above the ground and
three antenna orientations (parallel, perpendicular, and ground-parallel) shall be measured.

4.2.3 EMI Test Receiver & Spectrum Analyzer Setup
The system was investigated from 9 kHz to 40 GHz.

During the radiated emission test, the EMI test receiver & Spectrum Analyzer Setup were set with the
following configurations:

9kHz-1000MHz:

Frequency Range Measurement RBW Video B/'W IF B/W Detector
9kHz—- 150 kHz QP/AV 300Hz 1 kHz 200 Hz QP/AV
150 kHz — 30 MHz QP/AV 10 kHz 30 kHz 9 kHz QP/AV
PK 100 kHz 300 kHz / PK
30MHz - 1000 MHz QP ; ; 120KkEiZ QP
1GHz- 40GHz:
Pre-scan:
Measurement Detector Duty cycle RBW Video B/W
PK Peak Any IMHz 3 MHz
>98% IMHz 5kHz
Ave. Peak <98% IMHz >1/T, not less than
SkHz

Final measurement for emission identified during the pre-scan:

Measurement Detector Duty cycle RBW Video B/W
PK Peak Any 1MHz 3 MHz
>98% 1MHz 10 Hz
Ave. Peak <98% IMHz >1/T

Note: T is minimum transmission duration

4.2.4 Test Procedure

Data was recorded in Quasi-peak detection mode for frequency range of 9 kHz -1 GHz, except 9-90
kHz, 110-490 kHz, employing an average detector, peak and Average detection modes for frequencies
above 1 GHz.

If the maximized peak measured value is under the QP/Average limit by more than 6dB, then it is
unnecessary to perform an QP/Average measurement.

According to KDB 789033 D02 General UNII Test Procedures New Rules v02r01, emission shall be
computed as: E [dBuV/m] = EIRP[dBm] + 95.2, for d = 3 meters.

For Radiated 26.5-40GHz test, which was performed at 1.5 m distance, according to C63.10, the test
result shall be extrapolated to the specified distance using an extrapolation Factor of 20dB/decade from
3mto 1.5m

Distance extrapolation Factor =20 log (specific distance [3m]/test distance [1.5m]) dB= 6.0 dB
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4.2.5 Corrected Result & Margin Calculation

The basic equation except 26.5-40GHz test is as follows:
Factor= Antenna Factor + Cable Loss- Amplifier Gain

For Radiated 26.5-40GHz test:
Factor= Antenna Factor + Cable Loss- Distance extrapolation Factor

Result = Reading + Factor

The “Margin” column of the following data tables indicates the degree of compliance within the
applicable limit. The equation for margin calculation is as follows:

Margin = Limit — Result
4.2.6 Test Result

Please refer to section 5.2.
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4.3 Emission Bandwidth
4.3.1 Applicable Standard

FCC §15.407 (a),(h)

(h)(2) Radar Detection Function of Dynamic Frequency Selection (DFS). U-NII devices operating with
any part of its 26 dB emission bandwidth in the 5.25-5.35 GHz and 5.47-5.725 GHz bands shall
employ a DFS radar detection mechanism to detect the presence of radar systems and to avoid co-
channel operation with radar systems.

FCC §15.407 (e)

Within the 5.725-5.850 GHz and 5.850-5.895 GHz bands, the minimum 6 dB bandwidth of U-NII
devices shall be at least 500 kHz.

4.3.2 EUT Setup

A short RF cable with low cable loss connected to the EUT antenna port, which was provided by
manufacturer. The insert loss of this RF cable/attenuator was offset into the setting of test equipment.

Attenuator

Spectrum Analyzer

4.3.3 Test Procedure
26dB Emission Bandwidth:
According to ANSI C63.10-2013 Section 12.4.1

a) Set RBW = approximately 1% of the emission bandwidth.

b) Set the VBW > RBW.

c¢) Detector = peak.

d) Trace mode = max hold

¢) Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the instrument. Readjust RBW and repeat measurement as
needed until the RBW/EBW ratio is approximately 1%.

6 dB emission bandwidth:
According to KDB 789033 D02 General UNII Test Procedures New Rules v02r01

a) Set RBW =100 kHz.

b) Set the video bandwidth (VBW) >3 RBW.

¢) Detector = Peak.

d) Trace mode = max hold.

e) Sweep = auto couple.

f) Allow the trace to stabilize.

g) Measure the maximum width of the emission that is constrained by the frequencies associated with
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the two outermost amplitude points (upper and lower frequencies) that are attenuated by 6 dB relative
to the maximum level measured in the fundamental emission.

Note: The automatic bandwidth measurement capability of a spectrum analyzer or EMI receiver may
be employed if it implements the functionality described in this section. For devices that use channel

aggregation refer to III.A and III.C for determining emission bandwidth.

99% Occupied Bandwidth:
According to ANSI C63.10-2013 Section 12.4.2&6.9.3

The occupied bandwidth is the frequency bandwidth such that, below its lower and above its upper
frequency limits, the mean powers are each equal to 0.5% of the total mean power of the given
emission. The following procedure shall be used for measuring 99% power bandwidth:

a) The instrument center frequency is set to the nominal EUT channel center frequency. The frequency
span for the spectrum analyzer shall be between 1.5 times and 5.0 times the OBW.

b) The nominal IF filter bandwidth (3 dB RBW) shall be in the range of 1% to 5% of the OBW, and
VBW shall be approximately three times the RBW, unless otherwise specified by the applicable
requirement.

c) Set the reference level of the instrument as required, keeping the signal from exceeding the
maximum input mixer level for linear operation. In general, the peak of the spectral envelope shall be
more than [10 log (OBW/RBW)] below the reference level. Specific guidance is given in 4.1.5.2.

d) Step a) through step ¢) might require iteration to adjust within the specified range.

e) Video averaging is not permitted. Where practical, a sample detection and single sweep mode shall
be used. Otherwise, peak detection and max hold mode (until the trace stabilizes) shall be used.

f) Use the 99% power bandwidth function of the instrument (if available) and report the measured
bandwidth.

g) If the instrument does not have a 99% power bandwidth function, then the trace data points are
recovered and directly summed in linear power terms. The recovered amplitude data points, beginning
at the lowest frequency, are placed in a running sum until 0.5% of the total is reached; that frequency is
recorded as the lower frequency. The process is repeated until 99.5% of the total is reached; that
frequency is recorded as the upper frequency. The 99% power bandwidth is the difference between
these two frequencies.

h) The occupied bandwidth shall be reported by providing plot(s) of the measuring instrument display;
the plot axes and the scale units per division shall be clearly labeled. Tabular data may be reported in
addition to the plot(s).

4.3.4 Test Result

Please refer to section 5.3 and section 5.4.
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4.4 Maximum Conducted Output Power
4.4.1 Applicable Standard

FCC §15.407(a) (1)(iv)

For client devices in the 5.15 - 5.25 GHz band, the maximum conducted output power over the
frequency band of operation shall not exceed 250 mW provided the maximum antenna gain does not
exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 11 dBm in any 1
megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.

FCC §15.407(a) (3)(1)

For the band 5.725-5.850 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W. In addition, the maximum power spectral density shall not exceed 30
dBm in any 500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are used,
both the maximum conducted output power and the maximum power spectral density shall be reduced
by the amount in dB that the directional gain of the antenna exceeds 6 dBi. However, fixed point-to-
point U-NII devices operating in this band may employ transmitting antennas with directional gain
greater than 6 dBi without any corresponding reduction in transmitter conducted power. Fixed, point-
to-point operations exclude the use of point-to-multipoint systems, omnidirectional applications, and
multiple collocated transmitters transmitting the same information. The operator of the U-NII device,
or if the equipment is professionally installed, the installer, is responsible for ensuring that systems
employing high gain directional antennas are used exclusively for fixed, point-to-point operations.

v — Ll

ttenuator

4.4.2 EUT Setup

A short RF cable with low cable loss connected to the EUT antenna port, which was provided by
manufacturer. The insert loss of this RF cable/attenuator was offset into the setting of test equipment.

4.4.3 Test Procedure

According to ANSI C63.10-2013 Section 12.3.3.1

Method PM-G is measurement using a gated RF average power meter.

Measurements may be performed using a wideband gated RF power meter provided that the gate
parameters are adjusted such that the power is measured only when the EUT is transmitting at its
maximum power control level. Because the measurement is made only during the ON time of the
transmitter, no duty cycle correction factor is required.

4.4.4 Test Result

Please refer to section 5.5.
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4.5 Maximum Power Spectral Density
4.5.1 Applicable Standard

FCC §15.407(a) (1)(iv)

For client devices in the 5.15 - 5.25 GHz band, the maximum conducted output power over the
frequency band of operation shall not exceed 250 mW provided the maximum antenna gain does not
exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 11 dBm in any 1
megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.

FCC §15.407(a) (3)(1)

For the band 5.725-5.850 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W. In addition, the maximum power spectral density shall not exceed 30
dBm in any 500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are used,
both the maximum conducted output power and the maximum power spectral density shall be reduced
by the amount in dB that the directional gain of the antenna exceeds 6 dBi. However, fixed point-to-
point U-NII devices operating in this band may employ transmitting antennas with directional gain
greater than 6 dBi without any corresponding reduction in transmitter conducted power. Fixed, point-
to-point operations exclude the use of point-to-multipoint systems, omnidirectional applications, and
multiple collocated transmitters transmitting the same information. The operator of the U-NII device,
or if the equipment is professionally installed, the installer, is responsible for ensuring that systems
employing high gain directional antennas are used exclusively for fixed, point-to-point operations.

4.5.2 EUT Setup

A short RF cable with low cable loss connected to the EUT antenna port, which was provided by
manufacturer. The insert loss of this RF cable/attenuator was offset into the setting of test equipment.

Attenuator

Spectrum Analyzer
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4.5.3 Test Procedure
According to KDB 789033 D02 General UNII Test Procedures New Rules v02r01
Duty cycle =98%

KDB 789033 D02 General UNII Test Procedures New Rules v02r01 Method SA-1 should be
applied.

Duty cycle <98%, duty cycle variations are less than 2%

KDB 789033 D02 General UNII Test Procedures New Rules v02r01 Method SA-2 should be
applied.

Duty cycle <98%, duty cycle variations exceed 2%

KDB 789033 D02 General UNII Test Procedures New Rules v02r01 Method SA-3 should be applied.

4.5.4 Test Result

Please refer to section 5.6.
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4.6 Duty Cycle

4.6.1 EUT Setup

A short RF cable with low cable loss connected to the EUT antenna port, which was provided by
manufacturer. The insert loss of this RF cable/attenuator was offset into the setting of test equipment.

Attenuator

Spectrum Analyzer

4.6.2 Test Procedure
According to ANSI C63.10-2013 Section 12.2

The zero-span mode on a spectrum analyzer or EMI receiver if the response time and spacing between
bins on the sweep are sufficient to permit accurate measurements of the ON and OFF times of the
transmitted signal:

1) Set the center frequency of the instrument to the center frequency of the transmission.

2) Set RBW > OBW if possible; otherwise, set RBW to the largest available value.

3) Set VBW > RBW. Set detector = peak or average.

4) The zero-span measurement method shall not be used unless both RBW and VBW are > 50/T and
the number of sweep points across duration T exceeds 100. (For example, if VBW and/or RBW are
limited to 3 MHz, then the zero-span method of measuring the duty cycle shall not be used if T < 16.7

ps.)

4.6.3 Judgment

Report Only. Please refer to section 5.7.
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4.7 Antenna Requirement
4.7.1 Applicable Standard
FCC §15.203

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of §§15.211, 15.213, 15.217, 15.219, 15.221, or §15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with §15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that
the proper antenna is employed so that the limits in this part are not exceeded.

4.7.2 Judgment

Compliant. Please refer to the Antenna Information detail in Section 1.3.
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5. Test DATA AND RESULTS

5.1 AC Line Conducted Emissions

Not applicable: The device was powered by battery when operating.
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5.2 Radiation Spurious Emissions

1) 9kHz - 1GHz

Serial Number: 2WN8-2
Test Site: Chamber10m
Tester: Leesin Xiang

Environmental Conditions:

Temperature: 19.4

(C)

Test Equipment List and Details:

Manufacturer Description
EMCO Passive Loop
Antenna
Sunol Sciences Hybrid Antenna
Narda Coaxial Attenuator
Unknown Coaxial Cable
Unknown Coaxial Cable
Unknown Coaxial Cable
Sonoma Amplifier
R&S EMI Test Receiver
Audix Test Software

Relative Humidity: 38
(%)

Model

6512

JB3
779-6dB
C-NJNJ-50
C-NJNJ-50
C-NJNJ-50
310N
ESCI
E3

Test Date: 2025/1/13
Test Mode: Transmitting
Test Result: Pass

Serial
Number

9706-1206

A060611-1
04269
C-1000-01
C-0400-04
C-0530-01
185914
100224
191218 V9

ATM
Pressure: 101.8
(kPa)

Calibration Calibration
Date Due Date

2023/10/25 = 2026/10/24

2023/9/6 2026/9/5
2023/9/6 2026/9/5
2024/7/1 2025/6/30
2024/7/1 2025/6/30
2024/7/1 2025/6/30
2024/8/26 2025/8/25
2024/8/26 2025/8/25
N/A N/A

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:

Please refer to the below table and plots.
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9kHz~30MHZz(802.11ax20 High channel was tested):
Three antenna orientations (parallel, perpendicular, and ground-parallel) was measured, the worst
orientations was below:

Project No.: 2482A23358E-RF Serial No.: 2WN3-2
Polarization: Parallel Tester: Leesin Xiang
Test Mode: Transmitting
Note: 4T

REW:388Hz VBW:1lkHz

Level (dBuVim) Date: 2025-01-13
130
138
QP
97.5
81.3
3
65.0 5
4
48.8
5 G
325
16.3
0
009 0.037 0.065 0.094 0.122 A5
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBpv/m) (dB)
1 8.e19 8.77 50.20 58.97 121.83 62.86 Peak
2 8.0824 8.08 49.13 57.21 12@.12 62.91 Peak
3 @.835 24.91 46.67 71.58 116.74 45.16 Peak
4 8.871 9.86 49 .46 50.32 11@.61 60.29 Peak
5 8.121 4.18 34.26 38.36 185.97 87.61 Peak
6 8.142 4.84 33.11 37.95 184.59 66.64 Peak
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Project No.: 2482A23358E-RF Serial No.: 2WN3-2
Polarization: Parallel Tester: Leesin Xiang
Test Mode: Transmitting
Note: 4T

REW:18kHz VEBW:38kHz

Level (dBuVim) Date: 2025-01-13

130
138
97.5
81.3
ap.
65.0
48.8
123
4 56
325
16.3
0
A5 .2 5 1 2 5 10 20 30
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz ) (dBuv) (dB/m) (dBpv/m)  (dBpv/m) (dB)
1 8.541 18.74 23.1@ 41.84 72.93 31.09 Peak
2 8.634 18.44 22.13 40.57 71.52 38.95 Peak
3 8.683 18.48 21.64 49 .84 70.86 38.82 Peak
4 08.862 18.92 19.32 38.24 68.79 38.55 Peak
5 1.430 20.79 14.43 35.22 &d.08 28.78 Peak
6 1.577 20.39 13.99 34 .38 63.43 29.05 Peak

Report Template Version: FCC-WiFi5-Client-V1.2 Page 30 of 121




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A23350E-RF-00B

30MHz-1GHz(802.11ax20 High channel was tested):

Project No.: 24@82A23358E-RF Serial No.: 2WNB-2
Polarization: Horizontal Tester: Leesin Xiang
Test Mode: Transmitting
Note: 4T

RBEW:188kHz VBW:3@8kHz

Level (dBuV/m) Date: 2025-01-13

QP
50.0 !_

1 3 s [
30.0 2
20.0
10.0
0
30 224, 418, 612 806. 1000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuv/m) (dB)
1 218.18 47 .55 -12.51 35.84 46.008 16.96 Peak
2 239.52 40.14 -11.77 28.37 A46.008 17.63 Peak
3 476.20 37.31 -4.79 32.52 46.008 13.48 Peak
4 577.88 33.82 -3.16 30.66 A46.008 15.34 Peak
5 600.36 41.14 -2.91 38.23 46.00 7.77 Peak
6 893.30 33.83 1.34 34.37 46.00 11.63 Peak
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Project No.: 2482A23358E-RF
Polarization: Vertical
Test Mode: Transmitting
Note: 4T
REW:188kHz VEBW:388kHz

Level (dBuV/m)

Serial No.: 2WN8-2
Tester: Leesin Xiang

Date: 2025-01-13

80
70.0
60.0
50.0
40.0
30.0
20.0
10.0
0
30 224, 418. 612, B806. 1000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz ) (dBuv) (dB/m) (dBpv/m)  (dBpv/m) (dB)
1 218.18 39.61 -12.51 27.16 46.00 18.96 Peak
2 476.20 39.21 -4.79 34.4 46.08 11.58 Peak
3 577.88 36.54 -3.16 33.38 A6 .00 12.62 Peak
4 608 .36 44 .86 -2.91 41.89 46.08 4.11 QP
5 664 .38 34.26 -1.78 32.56 A6 .00 13.44 Peak
6 875.84 30.74 1.16 31.9@ 46 .00 14.16 Peak
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2) 1-40GHz:

Serial Number: 2WNS§-2
Test Site: Chamber B
Tester: Leo Xiao, Colin Yang

Environmental Conditions:

Test Date: 2025/1/23-2025/1/24
Test Mode: Transmitting
Test Result: Pass

, . . ATM
Temperature: ) 4 515 Relative Humidity: 55 5o Pressure: 100.9-101.1
() (%) e
Test Equipment List and Details:
.. Serial Calibration | Calibration
Manufacturer Description Model Number Date Due Date
ETS-Lindgren Horn Antenna 3115 000 527 35 2023/9/7 2026/9/6
Xinhang . XH750A-N/J- 20231117004
Macromnere Coaxial Cable SMA/L1OM 40001 2024/11/17 | 2025/11/16
AH Preamplifier PAM-0118P 469 2024/4/15 | 2025/4/14
Audix Test Software E3 191218 V9 N/A N/A
R&S Spectrum Analyzer FSV40 101944 2024/9/6 2025/9/5
Ducommun Horn Antenna ARH-4223-02 | 1007726-02 1304 | 2023/2/22 | 2026/2/21
Technologies
Ducommun Horn Antenna ARH-2823-02 | 1007726-01 1302 | 2023/2/22 | 2026/2/21
Technologies
Xinhang . XH360A-2.92/J- | 20231208001
Macrowave Coaxial Cable 2 92/1-6M-A 40001 2024/12/9 2025/12/8
AH Preamplifier PAM-1840VH 191 2024/9/5 2025/9/4
I}’[eusltﬂcpfn"tri‘l”ggf DT7220SCU DC79902
Decentest & & & 2024/8/27 2025/8/26
DT7220FCU DC79905

Filter Switch Unit

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed, traceable to National Primary Standards and International System of Units (SI).
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Test Plots for 1GHz~18GHz:
5150-5250MHz:
802.11a, Low Channel, 5180MHz, Chain 0,
Horizontal

Project No.: 2462A23350E-RF Serial No.: 2WNs-2
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmitting
Note: 802.1la_U-NLI-1_low Channel 5186MHz Chain @
PK: RBI: THHz, VBI: 3MHz

Level (dBuVim) Date: 2025-01-23
Fundamental test with
Filter Switch Uni

400
30.0|
1000 2100. 3200. 4300 5400. 6500
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv) (dB/m) (dBuv/m)  (dBuv/m) (dB)
1 5381.30 50.24 -1.39 48.85 74.00 25.15 Paak
Project No.: 2402a23350E-RF Serial No.: 2uNe-
Polarization: Horizontal Tester: Leo Xiao

Test Mode: Transmittin
Note: 802.11a_U-NII-1_low Channel 5188MHz Chain @
VBWI3MHZ Ave:RBN:1MHZ,VBW: SKHZ

. Lovel (@BuVim) Date: 20250123
90|
800
PK
700)
600 ;
500 R TP REPE Y it
400
300
500 8800 11100 13400, 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(WHz) (dBRV)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 10360.00 48.02 2.79 50.81 68.20 17.39 Peak
2 15548.08 47.13 3.56 58.69 74.00 23.31 Peak
3 179%.80 48.44 11.45 59.89 4.00 14.11 Peak
4 1799880 36.44 11.45 47.89 s1.00 6.11 Average

802.11a, Low Channel, 5180MHz, Chain 0,

Project No.:
Polarization:
Test Mode:
Note:

Vertical

2482A23350E- RF Serial No.: 2uNg-2

vertical Tester: Leo Xiao
Transmitting
802.11a_U-NII-1_low Channel S186MHz Chain @

PK:RBI: IMHz, VBH: 3HHz

Level (dBuVim) Date: 2025-01.23
900 Fundamental test with
w00 Filter Switch Unit
70.0| PR
60.0|
50.0) 1 e
400
30.0|
1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 5386.80 50.22 -1.37 48.85 74.00 25.15 Peak
Project No.: 2402A23350E-RF Serial No.: 2uNg-2
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 82.11a_U-NII-1_low Channel 518@MHz Chain @

1opLevel (dBuVim)

PK:RBI: IMHZ, VBH: 3HHZ  Ave: REW: LHHz, VBH:SKHz

Date: 2025-01-23

900
80
[
700
500 3
50,0 WW..,. W aiharietin ‘M
00|
300
6500 8800, 11100 13400. 15700 12000
Frequency (WHz)
Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuvV/m) (dB)
1 10360.00 51.63 2.79 54.4 68.20 13.78 Peak
2 15540.00 48.18 3.56 51.74 74.00 22.26 Peak
3 17990.80 48.35 11.45 59.80 74.00 14.20 Peak
4 179%0.80 36.47 11.45 47.92 54.00 6.08 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

802.11a,

Horizontal

Project No.: 2402A233508-RF
Polarization: Horizontal
Test Mode: Transmitting
Note: 862.11a_U-NII-1 middle Channel 5200MHz Chain @
P RBI: Lz, VEW: Shiz

Serdal o
Tester:

2uNE-2
Leo Xiao

Level (dBuVim) Date: 2025.01.23

Middle Channel, 5200MHz, Chain 0,

P ; i
rundamertar t€st WItin
%00 Filter Switch Unit
20.0|
70.0| PK
60.0|
500 Firp———r]
40.0
30.0|
1000 2100. 3200. 4300 5400. 6500
Frequency (MHz)
No Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
5385.70 50.52 -1.38 49.14 4.00 24.86 Peak
Project No.: 24024233508-RF serial o.: 2inG-2
Polarization: Horizontal Testert Leo Xiso
Test Mode: Transmitting
MNote: 82.11a_U-NII-1 middle Channel S2@@MHz Chain @

Level (dBuVim)

PIC: RBI: THHz, VBT 3MHz  Ave :RB: 1MHz  VB: SkHz

Date: 2025.01-23

60.0) 3
500 WWW
400
300

6500 8800, 1100, 13400, 15700, 18000

Frequency (MHz)
Frequency ~ Reading Factor  Result Limit Margin  Detector
(MHz) (dBwV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)

1 10400.00 47.28 2.82 50.10 68.20 18.10 Peak
2 15600.00 47.19 3.56 50.75 74.00 23.25 Peak
3 17926.40 48.06 10.98 59.04 74.00 14.96 Peak
4 17926.40 36.43 10.98 47.41 54.00 6.59 Average

802.11a,

Middle Channel, 5200MHz, Chain 0,
Vertical

Project No.: 2482A23358E-RF Serial No.: 2WNS-2
Polarization: Vertical Tester: Leo xiao
Test Mode: Transmitting
Note: 303 112 U-NT1-1_middle Channel S200Mz Chain &
PRSRBW: THRZ, VBN iz
Level (dBuVim) Date: 2026-01-23
900 Fundamental test with

Filter Switch Unjt

700
oy
500 b
400
300
1000 2100 200. 4300, 5400, 5500
Frequency (MHz)
No Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuV)  (dB/m)  (dBuV/m) (dBpv/m)  (dB)
1 5418.70 50.44 -1.32 49.12 .00 4.88 Peak
Project No.: 2402A23350E-RF Serial No.: 2Ne-2
Polarization: Vertical Tester: Leo Xizo
Test Mode: Transmitting
Note: 862.1la_U-NII-1 niddle Channel 52¢@MHz Chain @
PICCRBA: THHz, VBHT Mz Ave:REW: 1z, VB :Skiz
Level (dBuVim) Date: 2025-01-23
900
204
PK
700
600 3
;
%09 ‘,u,,,fm,auuﬂunqﬁf“'““"
400
300
5500 8800, Moo, 13400, 15700, 18000
Frequency (MHz)
No Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBwv)  (dB/m)  (dBpv/m) (dBuV/m)  (dB)
1 10400.00 51.37 2.82 54.19 68.20 14.01 Peak
2 15600.00 48.16 3.56 51.72 74.00 22.28 Peak
3 17997.78 28.02 11.51 59.53 74.00 14.47 Peak
4 17997.7@ 36.40 11.51 47.91 54.00 6.09 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

802.11a, High Channel, 5240MHz, Chain 0,
Horizontal

Project No.: 2402A23350E-RF Serdal No.: 2WNB-2
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmitting
Note: 802.11a_U-NII-1_ high Channel 5248MHz Chain 0
FK:RBN: 1Mz, VBW: Sz

Level (dBuvim) Date: 20250123
Fundamental test with
90.0| B . )
Filter Switch Unit
80.0|
70.0| PK
60.0|
500 bt
40.0|
30.0|
1000 2100. 3200. 4300 5400. 6500
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBwv)  (dB/m)  (dBpv/m) (dBpv/m)  (dB)
1 5364.80 50.36 -1.44 48.92 4.00 25.08 Peak
Project No.: 2402423350-RF Serial No.: 2uE-2
Pelarization: Horizontal Tester: Leo Xiao

Test Mode: Transmitting

Note: 862.11a_U-NII-1_high Channel 524@MHz Chain ©
PK: RBId: L¥Hz, VEWT3MHz  Ave:RBH: 14z, VBI: SkHz
1gpLevel (@Buvim) Date: 2025-01.23
90.0|
80.0|
PK
70.0|
60.0| 3
500 WWWWW%
400
30.0|
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/my  (dBuv/m) (dBuV/m) (dB)
1 10480.00 46.52 2.93 49.45 68.20 18.75 Peak
2 15720.60 47.66 3.43 51.09 74.00 22.91 Peak
3 17997.70 47.83 11.51 59.34 74.00 14.66 Peak
4 17997.70 36.22 11.51 47.73 54.00 6.27 Average

802.11a, High Channel, 5240MHz, Chain 0,
Vertical

Project No.: 2402A23356-RF Serial No.: 2N3-2
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 802.11a_U-NII-1_high Channel 5246MHz Chain 0
PK:RBW: 1Mz, VEW: 3ikz

Level (dBuVim) Date: 20260123
90.0| T
Fundamental test with
80.0| =5 = =
Filter Switch Unit
70.0|
60.0|
50 gt
40.0|
30.0|
1000 2100. 200. 4300. 5400. 6500
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBpv)  (dB/m)  (dBuv/m) (dBpv/m)  (dB)
1 5419.80 50.59 -1.33 49.26 4.00 24.74 Peak
Project No.: 2482A23358E-RF Serial No.: 2WN8-2
Polarization: Vertical Tester: Leo Xiao
Test tode: Transmitting
Note: 802.11a_U-NII-1 hign Channel S240fz Chain ©
PU:RBIL: THHz, VBM: 3HHz  Ave:RBM: 1Mz, VBl :SkHz
10pLevel ([dBuV/m) Date: 2025-01.23
90.0|
80.0|
PK.
70.0|
60.0 3
WMMM%
500 MMMW
40.0|
30.0|
6500 8800. 11100. 13400. 15700 18000
Frequency (MHz)
No Frequency  Reading Factor  Result  Limit Margin  Detector
(MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 10480.00 50.64 2.93 53.57 68.20 14.63 Peak
2 15720.00 47.97 3.43 51.48 74 .08 22.60 Peak
3 17940.20 48.35 11.08 59.43 74.08 14.57 Peak
4 17940.20 36.50 11.08 47.58 54.80 6.4 Average
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A23350E-RF-00B

802.11a, Low Channel, 5180MHz, Chain 1, 802.11a, Low Channel, 5180MHz, Chain 1,
Horizontal Vertical

Project No.: 2482A23350E-RF Serial No.: 2WNs-2 Project No.: 2402423356E-RF Serial No.: 2uNg-2
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting

Test Mode: Transmitting
Note: 802.11a_U-NII-1_low Channel 518@MHz Chain 1

Note: 802.1la_U-NLI-1_low Channel 518@MHz Chain 1
z PIC:RBI: THHz, VBI: 3HHz

PIC: RBI: THHz, VBI: 3HH:

Level (dBuVim) Date: 20250123 Level (dBuVim) Date: 2025-01-23
900 Fundamental test with 200 Fundamental test with
800 Filter Switch Unit 200 Filter Switch Unit
70.0| PK
60.0|
500 E————
40.0| 40.0|
30.0| 30.0|
1000 2100. 3200. 4300. 5400. 6500 1000 2100. 200. 4300, 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBwV)  (dB/m)  (cBuv/m) (dBuV/m)  (dB) (MHz) (dBW)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 5398.90 51.35 -1.34 50.91 74.00 23.99 Peak 1 5401.10 50.78 -1.34 49.44 74.00 24.56 Peak
Project No.: 2402A23350-RF Serial No.s 2uG-2 Praject No.: 2482233508-RF Serial No.: 2B-2
Potarization: Hortsontal Tester: Leo ¥iao Polarization: Vertieal Tester: Leo Xiao
Test Mode: Transmitiing Test Mode: Transmitting
Note: 802.1la_U-NII-1_low Channel 518@MHz Chain 1 Note: 802.11a U-NII-1_low Channel 518@MHz Chain 1
P RBU: THHz, VBT Sz AveRBA: 19 VBl Skie KRB Tz, VBT Sz Ave:RBL: 1. B SkHe
Level (dBuVim) Date: 20250123 Level (dBuVim) Date: 2025-01-23
90.0| 90.0|
80.0| 80.0|
PK PK
70.0| 70.0|
600 3 600 3
500 MWWMMMWWW 500 M
40.0| 40.0|
30.0| 30.0|
6500 8800. 11100 13400. 15700. 18000 6500 8800. 11100, 13400. 15700 18000
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBwV)  (dB/m)  (cBuv/m) (dBuV/m)  (dB) (MHz) (dBW)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 10360.00 47.80 2.79 50.59 68.20 17.61 Peak 1 46.63 2.79 49.42 68.20 18.78 Peak
2 15540.00 47.97 3.56 51.53 74.00 22.47 Peak 2 15540.008 a7.97 3.56 51.53 74.00 22.47 Peak
3 17993.18 48.14 11.48 59.62 74.00 14.38 Peak 3 17986.20 49.13 11.41 60.54 74.00 13.46 Peak
4 17993.10 36.28 11. 4 47.76 54.00 6.24 Average 4 17986.20 36.32 11.4 47.73 54.00 6.27 Average
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Bay Area

Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

802.11a,

Project No
Polarizatio
Test Hod
Not

Level (dBuVim)

Middle Channel, 5200MHz, Chain 1,
Horizontal

24024233508 RF

n: Horizontal

e: Transmitting

e: 802.11a_U-NII-1_middle Channel 5208MHz Chain 1
PIC: RBI: THHz, VB: SHHz

Serdal o
Tester:

2uNE-2
Leo Xiao

. Date: 2025-01-23
Fundamental test with

500 Filter Switch Unit
80.0|
70.0| PK
60.0|
0 Aokt
40.0|
30.0|
1000 2100. 3200. 4300 5400. 6500
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBwv)  (dB/m)  (dBpv/m) (dBpv/m)  (dB)
1 5441.80 50.53 -1.29 49.24 4.00 24.76 Peak
Project No.: 2482A23350E-RF Serial No.: 2WN8-2
Potarization: Hortsontal Tester: Leo ¥iao
Test Mode: Transmitiing

Note

Level (dBuVim)

: 802.11a_U-NII-1_middle Channel S2eeMHz

X Chain 1
PIC: RBI: THHz, VB: 3HHz

Ave:RBI: 1HHz, VBIZ: SkHz

Date: 2025.01-23

90.0|
80.0|
PK
70.0|
60 3
500 WMWM
400
30.0|
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBpV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 10406 .00 45.55 2.82 48.37 68.20 19.83 Peak
2 15600.00 49.04 3.56 52.60 74.00 21.40 Peak
3 17999.00 48 11.51 59.83 74.00 14.17 Peak
4 17399.00 36.26 11.51 47.77 54.00 5.23 Average

802.11a,

Project No.:
Polarization
Test Mode:
Not.

Level (dBuVim)

Middle Channel, 5200MHz, Chain 1,
Vertical

24024233508 RF Serial No
Vertical Tester:
Transmitting

24Ng-2
Leo Xiao

e: 802.11a_U-NII-1_middle Channel 5208MHz Chain 1

PICGRBI: TMHE, VBH: 3MHz

Date: 2025-01-23

Fundamental test with
Filter Switch Unit

30.0|
1000 2100. 200. 4300. 5400. 6500
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBpv)  (dB/m)  (dBuv/m) (dBpv/m)  (dB)

1 5441.80 50.48 -1.29 49.19 4.00 4.81 Peak

Project No.: 2482A23358E-RF Serial No.: 2wN8-2

Polarization: Vertical Tester: Leo Xiao

Test Mode: T
Note: &
P

Level (dBuVim)

ransmitting
2.11a_U-NII-1_middle Channel 52@MHz Chain 1
K:RBM: TMHz, VBM: 3HHz  Ave:RBU:1MHz,VBW :5kHz

Date: 2025-01-23

90.0|
80.0|
PK
70.0|
60.0) 3
50| MMWWM
40.0|
30.0|
6500 8800. 1100, 13400. 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBu)  (dB/m)  (dBuV/m) (dBuwV/m)  (dB)
1 47.78 2.82 56.60 68.20 17.60 Peak
2 15600.00 48.55 3.56 52.11 74.00 21.89 Peak
3 17999.68 47.99 11.51 59.50 74.00 14.508 Peak
4 17999.00 36.28 11.51 47.79 54.00 6.21 Average
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A23350E-RF-00B

802.11a, High Channel, 5240MHz, Chain 1, 802.11a, High Channel, 5240MHz, Chain 1,
Horizontal Vertical

Project No.: 2402A23350E-RF Serdal No.: 2WNB-2 Project No.: 2402A23356-RF Serial No.: 2N3-2
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting

Test Mode: Transmitting
Note: 802.11a_U-NII-1_high Channel 5248MHz Chain 1
PICGRBI: TMHE, VBH: 3MHz

Note: 802.11a_U-NII-1_high Channel 524@MHz Chain 1
PIC: RBI: THHz, VB: HHz

Level (dBuVim) Date: 20250123 Level (dBuVim) Date: 20260123
Fundamental test with
20, - . 4 50.0) :
Filter Switch Uni Fundamental test with
80.0| =5 = =
Filter Switch Unit
70.0| PK
60.0|
500 H———
40.0|
30.0| 30.0|
1000 2100. 3200. 4300 5400. 6500 1000 2100. 200. 4300. 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuV)  (dB/m)  (dBuV/m) (dBuv/m)  (dB) (MHz) (dBpv)  (dB/m)  (dBuV/m) (dBwV/m)  (dB)
1 544870 51.15 -1.30 49.85 4.00 24.15 Peak 1 5375.80 51.31 1.0 49,91 4.00 24.09 Peak
Project No.: 2482023356E-RF Serial No.: 2UNB-2 Project No.: 2402423350E-RF Serial No.: 2uB-2
Polarization: Horizontal Tester: Leo Kize Polarization: Vertical Tester: Leo Xiao
Test Hode: Transmitting Test tode: Transmitting
Note: B02.11a U-NIT-1 high Channel 524@HHz Chain 1 Note: 802.11a_U-NIT-1 hign Channel 5240z Chain 1
P RBId: THHz, VBMTSHHZ  Ave :REM: 1HHz , VBI: SkHz PI:RBIL: Mz, VBM: 3HHz  Ave:RBM: 1Mz , VBl :SkHz
glevel (dBuvim) Date: 202501 23 1ogLevel (@BuVim) Date: 2025-01.23
90.0| 90.0|
80.0| 80.0|
PK PK.
70.0| 70.0|
60.0| 2 60.0| 3
500 M 500 mew‘“%
40.0| 40.0|
30.0| 30.0|
6500 8800. 11100. 13400. 15700. 18000 6500 8800. 11100. 13400. 15700 18000
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv) (dB/m) (dBuv/m)  (dBuv/m) (dB) (MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 1ease.ee 26.97 2.93 2990 68.20 18.30 Peak 1 1lesse.ee 126.82 2.93 29.75 68.20 18.45 Peak
2 15720.08 43.19 3.43 51.62 74.00 22.38 Peak 2 15720.00 29.28 3.43 52.71 74.08 21.28 Peak
3 17997.70 47.33 11.51 58.84 74.00 15.16 Peak 3 17983.9 47.81 11.40 59.21 74.00 4.79 Peak
4 17997.78 36.27 11.51 47.78 s4.00 6.22 Average 4 17983.90 36.32 11.40 47.72 54.00 6.28 Average
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A23350E-RF-00B

802.11n20, Low Channel, 5180MHz, Horizontal 802.11n20, Low Channel, 5180MHz, Vertical

Project No.: 2002423356E-RF Serial Nlo.: 2WNG-2 Project Nlo.: 242023350E-RF Serial No.: 22
Polarization: Horizental Tester: Leo Kiao Polarization: Vertical Tester: Leo Kiao
Test Mode: Transmitting Test Mode: Transmitting
Note: 802.11n20_U-NII-1_low Channel S16eHHz Note: 802.11n20_U-NIT-1_low Channel SLoeMHz
P RBW: 1z, VBHs Sz P RBM: 1Mz, VBH: STtz
Level (dBuVim) Date: 202501 23 1ogLevel (@BuVim) Date: 2025-01.23
Fundamental test with .
900 . . . %00 Fundamental test with
Filter Switch Unit . . .
809 %00 Filter Switch Unit
700 PR 70.0| PR
60.0| 60.0|
500 YIP— DPR 500 a———
400 400
30.0| 30.0|
1000 2100. 3200. 4300 5400. 6500 1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv) (dB/m) (dBuv/m)  (dBuv/m) (dB) (MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 5386.80 50.57 -1.37 29.20 74.00 24.80 Peak 1 5381.30 50.30 -1.39 48.91 74.00 25.09 Peak
Project No.: 2462423350E-RF Serdal No.: 2WNB-2 Project No.: 2402A23358E-RF Serial No.: 2WNS-2
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting Test Mode: Transmitting
Note: 802.11n20_U-NII-1_low Channel S180Mz Note: 862.11n20_U-NII-1_low Channel SL8GMHz
K RBH: 14Tz, VB 3 RBH: 14z, VBI: SKHz PCRBH: 1Mz, VBH: SMHz  Ave:RBH: 1Mz, VB Skiz
Level (dBuVim) Date: 20250123 Level (dBuVim) Date: 20260123
900 90
20.0| 20.0|
PK PK
70.0| 70.0|
600 3 60.0) 3
4
50.0) WMWMWM 500 WMM
40.0 40.0)
30.0| 30.0|
6500 8300. 11100. 13400. 15700. 18000 6500 8200. 11100. 13400. 15700. 12000
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpV)  (dB/m)  (dBpv/m) (dBuV/m)  (dB) (MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 10360.00 a7.65 2.79 49.84 68.20 18.36 Peak 1 10360.00 51.49 2.79 54.28 68.20 13.92 Peak
2 15540.00 47.15 3.56 50.71 74.00 23.29 Peak 2 15540. 47.83 3.56 51.39 74.00 22.61 Peak
3 17978.10 43.20 11.29 59.49 74.00 14.51 Peak 3 17999, 47.81 11.51 59.32 74.00 14.68 Peak
4 17976.10 36.28 11.29 47.57 54.00 6.43 Average 4 17999.68 36.25 11.51 47.77 54.00 6.23 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

802.11n20, Middle Channel, 5200MHz,

Horizontal

Project No.: 2462A23350E-RF Serial No.: 2WNS-2
Polarization: Horizontal Tester: Leo Xiao
Test #ode: Transmitting
Note: 802.11n2e_U-NII-1_middle Channel 5208MHz

PK:RBI: LMz, VBW: 3Hz

Level (dBuVim)

Date: 2025-01-23

Fundamental test with
90.0| - = 7
Filter Switch Unit,
20.0|
70.0| PK
60.0|
500 pRm———
40.0
30.0|
1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBuY)  (dB/m)  (dBWV/m) (dBuV/m)  (dB)
1 5394.50 50.37 -1.36 49.01 4.00 24.99 Peak
Project No.: 2482A23350E-RF Serial No.: 2WN8-2
Polarization: Horizontal Tester: Leo Xiao
Test hode: Transmitting
Note: 802.11n20_UNIT-1_middle Channel 5200HHz
PK SRBH: 1 v RBM: LHHE VBH: SKiz
Level (dBuVim) Date: 2025-01-23
90.0|
80.0|
PK
70.0|
500 k|
500 WMWWN
40.0|
30.0|
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No- Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBpv) (dB/m) (dBpv/m)  (dBuv/m) (dB)
1 10408 .00 46.79 2.82 439.61 68.20 18.59 Peak
2 15600 .00 48.39 3.56 51.95 74.00 22.05 Peak
3 17983.90 48.44 11.4 59.84 74.00 4.16 Pea
4 17983.90@ 36.29 11.40 47.69 54.00 6.31 Average

802.11n20, Middle Channel, 5200MHz, Vertical

fo

No.

Project No.: 2402423350E-RF Serial No.: ZWNS-2
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting

Note: 882.11n28_U-NII-1
PKGRBH: LMHz , VEM:

middle Channel 5208MHz

Level (dBuVim)

Date: 2025.01-23

Fundamental test with
90.0| + - )
Filter Switch Unit
500
70.0| PK
60.0|
500 A
40.0|
300
1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz)
. Frequency Reading  Factor Result Limit Margin Detector
(MHZ) (dBuv) (dB/m) (dBpv/m)  (dBuv/m) (dB)
1 5488 .80 49.78 -1.33 48.45 4.00 25.55 Peak
Project No.: 242A23350E-RF Serial No.: 2WNB-2
Polarization: Vertical Tester: Leo Xiao
Test Mode: Tranemitting

Note: 882.11n28_U-NII-1_mi

PIC:RBH: 1HHz, VBU: 3MHz

Level (dBuVim)

ddle Channel S520@MHz
Ave:RBU: 1HHZ  VBH:SkHz

Date; 2025-01-23

90.0|
80.0|
PK
70.0|
60.0 3
504 WWWM
40.0|
30.0|
6500 8800, 11100 13400. 15700. 18000
Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Detector
(Mhiz) (dBuV)  (dB/m)  (dBuV/m) (dBv/m)  (dB)
1 10400.00 49.96 2.82 52.78 68.20 15.42 Peak
2 15600.00 47.79 3.56 51.35 74.00 22.65 Peak
3 17993.10 47.59 11.48 59.07 74 .00 14.93 Peak
a4 17993.10 36.29 11.48 47.77 54.00 6.23 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

802.11n20, High Channel, 5240MHz, Horizontal

Project No
Polarization
Test vode
Note

Level (dBuVim)

2462423350 - RF Serial No.: 2WNs-2
: Horizontal Tester: Leo Xiao
: Transmitting

802.11n26_U-NIT-1_high Channel 524@MHz
PK: RBI: 1MHz, VB: 3z

Date: 2025.01-23

Fundamental test with
Filter Switch Unjt

30.0|

1000 2100. 3200. 4300 5400. 6500
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv) (dB/m) (dBuv/m)  (dBuv/m) (dB)

1 5404.40 50.29 -1.34 28.95 74.00 25.05 Paak
Project No.: 2402423350E-RF Serial No.: 2uNe-

Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmitting

Note:

Level (dBuVim)

802.11n26_U-NII-1_high Channel 524@MHz
PK:RBI: LMz, VBW: SMHZ  Ave:RBN: 1MHZ, VB: SKHZ

Date; 2025-01-23

90.0|
80.0|
PK
70.0|
60 3
500 Wwwm
40.0|
30.0|
6500 8800. 11100. 13400. 15700. 18000
Frequency (WHz)
No. Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 1e480.00 46.89 2.93 49.82 68.20 18.38 Peak
2 48.03 3.43 51.486 74.00 22.54 Peak
3 47.67 11.49 59.16 74.00 14.84 Peak
4 36.33 11.49 47.82 54.00 6.18 Average

802.11n20, High Channel, 5240MHz, Vertical

Project No.: 2492823356E-RF Serial No.: 2uNg-2
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 802.11n26_U-NII-1_high Channel 524@Miz

Level (dBuVim)

PK:RBI: 1MHz, VBH: 3HHz

) Date: 2025-01-23

Fundamental test with
Filter Switch Unit

1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)

1 5426.40 50.36 -1.31 49.05 74.00 24.95 Peak
Project No.: 2482A23358E-RF Serial No.: 2N8-2

Polarization: Vertical Tester: Leo Xiao

Test Mode: Transmitting

Note:

Level (dBuVim)

802.11n28_U-NTI-1_high Channel 5248MHz
PKGRBI: 1MHZ, VBH: 3HHZ  Ave:RBH: LHHz, VB :SkHz

Date: 2025-01-23

90.0|
20.0|
PK
70.0|
60.0) 3
1WAWM
B Iy
40.0|
30.0|
6500 8800. 11100. 13400. 15700 18000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBpv) (dB/m)  (dBpv/m) (dBuV/m) (dB)
1 10480.00 50.80 2.93 53.73 68.20 14.4 Peak
2 15720.00 a7.71 3.43 51.14 74.00 22.86 Peak
3 17983.90@ a7.45 11.40 58.85 74.00 15.15 Peak
4 17983.90 36.49 11.40 47.89 54.00 6.11 Average
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A23350E-RF-00B

802.11n40, Low Channel, 5190MHz, Horizontal 802.11n40, Low Channel, 5190MHz,Vertical

Project No.: 2482023356E-RF Serial No.: 2UNB-2 Project No.: 2402423350E-RF Serial No.: 2uB-2
Polarization: Horizontal Tester: Leo Kize Polarization: Vertical Tester: Leo Xiao
Test Hode: Transmitting Test tode: Transmitting
Note: 802.11n40_U-NIT-1 low Channel S130HHz Note: 802.11n40_U-NIT-1_low Channel S190MHz
P RBId: 1Rz, VBM: 3z PISRBIL: 1Mz, VBH: 3Tz
Level (dBuvim) - , - Date: 20250124 1ggLevel ([dBuvim) Date: 2025-01-24
Fundamental testwrtir -
| ki Fundamental test with
%00 Filter Switch Unit o0 : : g
S U Filter Switch Unit
80.0| 80.0|
700 PR 70.0| PR
60.0| 60.0|
500 HR—— 500 e h——
40.0| 40.0|
30.0| 30.0|
1000 2100. 3200. 4300 5400. 6500 1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv) (dB/m) (dBuv/m)  (dBuv/m) (dB) (MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 5382.40 51.82 -1.38 49.64 74.00 24.36 Pesk 1 5140.70 s0.70 -1.30 19.48 74.08 24.60 Peak
Project No.: 2482A23350E-RF Serdal No.: 2WNS-2 Project No.: 2462A23350E-RF Serial No.: 2uN8-2
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting Test Hode: Transmitting
Note: 802.11n40_U-NIT-1_low Channel 5190HHz Note: 80211048 U-NIT-1_low Channel S190MHz
KC:RB: 1HRz, VBH: 3 RBW: 1Mz, VEW: SKHz PCIRBIL: 1Mz, VBW: Sz Ave:RBW: 1HHz , UBH:Skiz
Level (dBuVim) Date: 20250124 Level (dBuVim) Date: 20260124
20, 50.0)
80.0| 80.0|
PK PK
70.0| 70.0|
600 3 60.0) 3
ORI T 1 o
500 . ity 500 . " o Pty
40.0| 40.0|
30.0| 30.0|
6500 8800. 11100. 13400. 15700. 18000 6500 8800. 41100. 13400. 15700. 18000
Frequency (WHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpV)  (dB/m)  (dBpv/m) (dBuV/m)  (dB) (MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 1e388.e8 47.77 2.78 58.55 68.20 Peak 1 1e3se.e0 48.23 2.78 s1.e1 68.20 17.19 Peak
2 1s578.08 47.00 3.62 58.62 74.00 Peak 2 28.04 3.62 51.66 74.00 22.34 Peak
3 17910.20 43.43 11.08 59.51 74.00 Peak 3 18.59 11.49 8.08 74.00 13.92 Peak
4 179a8.20 36.43 11.e8 47.51 s1.00 Average 4 17995.40 36.49 11.49 47.08 54.80 6.02 Average
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A23350E-RF-00B

802.11n40, High Channel, 5230MHz, Horizontal 802.11n40, High Channel, 5230MHz, Vertical

Project No.: 242823350E-RF Serial No.: 2uns-2 Project Ho.: 2462823350¢-RF Serial No.: 2uis-2
Pelarization: Horizontal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao
Test Hode: Transmitting Test Mode: Transmitting
Note: 802.11n4@_U-NII-1_high Channel 523@MHz Note: 882.11n48_U-NII-1_high Channel 5238MHz
P RBH: 1R, VB 3z PKRBH: 1M, VBH: 3Tz
Level (dBuVim) .1 1 o Date: 20250123 10pLevel ([dBuV/m) Date: 2025-01.23
Fundamentat-test with :
. . 1 Fundamental test with
%00 Filter Switch Unit 204 . . ;
Filter Switch Unit
80.0| 80.0|
70.0| PK 70.0| PK
60.0| 60.0|
509 R 500 F
40.0| 40.0|
30.0| 30.0|
1000 2100. 3200. 4300 5400. 6500 1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit  Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv) (dB/m) (dBuv/m)  (dBuv/m) (dB) (MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 5380.20 50.18 -1.39 48.79 74.00 25.21 Peak 1 5426.408 50.49 -1.31 49.18 74.00 24.82 Peak
Project No.: 2482A23358E-RF Serial No.: 2uns-2 Project Ho.: 2462823350€-R Serial No.: 2us-2
Polarization: rorizontal Tester: Leo Kiso Polarization: Verticsl Tester: Leo Kiso
Test Mode: Transmitting Test Mode: Tramsmitting
Note: 8@2.11n4@_U-NII-1_high Channel 523@MHz Note: 882.11n48_U-NII-1_high Channel 523@MHz
PKRDH: LA, VBN Sz Ave sRBI I T2 VOIS SKitz PKIRDH: 1Mz, VBK: Sz Aves RO LHH VB 5Kitz
| evel (dBuVim) Date: 2025-01-23 . Level (dBuVim) Date: 2025-01-23
90.0| 90.0|
80.0| 20.0|
PK PK
70.0| 70.0|
60.0) 3 60.0) 2
500 WWWMWM 500 WWWM
40.0| 40.0|
30.0| 30.0|
6500 8800. 11100. 13400. 15700. 18000 6500 8800. 11100. 13400. 15700 18000
Frequency (MHz) Frequency (MiHz)
No. Frequency Reading  Factor Result Limit Margin Detector No. Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBuV)  (dB/m)  (dBuv/m) (dBuv/m)  (dB) (MHz) (dBwV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 10460.00 46.58 2,92 49.50 68.20  18.70  Peak 1 10460.00 47.75 2.92 50.67  €8.20 17.53  Peak
2 15690.00 48.67 3.45 52.12 74.00 21.88 Peak 2 15690.00 4a8.22 3.45 51.67 74.00 22.33 Peak
3 17993.10 48.20 11.48 59.68 74.00 14.32 Peak 3 17839.00 49.84 10.20 66.04 74.00 13.96 Peak
a1 17993.18 36.29 11.48 47.77 54.00 6.23 Average 4 17839.00 36.42 10.20 46.62 54.00 7.38 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

802.11ac80, Middle Channel, 5210MHz,
Horizontal

Project No.: 2402A233508-RF
Polarization: Horizontal
Test Mode: Transmitting
Note: 862.11ac80_U-NII-1_middle Channel 5218MHz
P RBI: 1z, VEW: SHiiz

Serdal No.: 2WNB-2
Tester: Colin Yang

Level (dBuvim) Date: 2025.01-24

500 Fundamental test with
80 Filter Switch Unit

500 . plkipup it

1000 2100 320 300. 5400, 6500

0. &
Frequency (MHz)

Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBRV)  (dB/m)  (dBpv/m) (dBuv/m)  (dB)
1 4869.80 51.01 -3.73 47.28 74.00 26.72 Peak
2 6119.40 51.57 -0.57 51.00 68.20 17.20 Peak
Project No Serial No.: 2UNB-2

2462423350 - RF
Polarization: Horizontal

Test Mode: Transmitting
Note: 802.11ac8e_|

K : RBW: 11z,

Tester: Colin Yang

NII-1_middle Channel 521@MHz
BU:3MHz Ave:REW:1MHz,VBW: SkHz

Level (dBuVim) Date: 2025.01-24

90.0|
80.0|
PK
70.0| J \—ﬂ—l \—‘
60.0) 2
2
R P e ey
400
30.0|
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/my  (dBuv/m) (dBuV/m) (dB)
1 10420.00 47.11 2.85 49.96 68.20 18.24 Peak
2 15630.00 48.17 3.50 51.67 74.00 22.33 Peak
3 179%0.80 47.33 11.45 58.78 4.00 15.22 Peak
4 17990.80 36.08 11.45 47.53 54.00 6.47 Average

802.11ac80, Middle Channel, 5210MHz,

Project No.: 2402423350E-RF
Polarization: Vertical
Test Hode: Transmittin
Note: 862.11acB6_U-NIT-1_middle Channel 5210MHz
K RBW: 1MHZ, VEW: 3MHz

Serdal No.: 2uN3-2
Tester: Colin Yang

Level (dBuVim)

Vertical

Date: 2025-01-24.

Fundamental test with
20.0| N . .
Filter Switch Unit
80.0|
70.0| PK
60.0|
50.0| 1 ;
400 *~U“NmMudUtLJ“"‘"‘J“Ammw““Mu”-
30.0|
1000 2100. 200. 4300. 5400. 6500
Frequency (MiHz)
No. Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBWV)  (dB/m)  (dBpV/m) (dBuv/m)  (dB)
1 5052.40 50.52 -2.71 47.81 74.00 26.19 Peak
2 6487.90 50.35 -9.12 50.23 68.20 17.97 Peak
Project No.: 2482A23358E-RF Serial No.: 2WN8-2
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: §62.11ac6_U-NII-1_middle Channel S210MHz
PKRBH: 1Mz, VB Sz Aves RBM+1HHz , VBH: iz
Level (dBuvim) Date: 2025-01-24
90.0|
80.0|
PK.
70.0|
60.0) 3
TR TR NEO P L R
50.0) WW“W
40.0|
30.0|
6500 8800. 11100. 13400. 15700 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 10420.0608 a48.64 2.85 51.49 68.20 16.71 Peak
2 15630.008 47.28 3.50 58.78 74.00 23.22 Peak
3 17993.10 47 .4 11.4 58.96 74.00 15.04 Peak
4 17993.10 36.14 11.4 47.62 54.80 6.38 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

802.11ax20, Low Channel, 5180MHz, Horizontal

Project No.: 2462A23350E-RF Serial No.: 2WNS-2
Polarization: Horizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 802.11ax20_U-NII-1_low Channel S186MHz
PK: RBI: 1HHz, VB: 3Rz

Level (dBuVim) Date: 20250124
Fundamental test with
90.0| . . .
Filter Switch Unit
80.0|
700 PR
60.0|
50.0| 4
400
30.0|
1000 2100. 3200. 4300 5400. 6500
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/my  (dBuv/m) (dBuV/m) (dB)
1 5019.40 50.30 -2.80 47.50 74.00 26.50 Paak
2 5428.50 56.76 -6.18 50.58 68.20 17.62 Peak
Project No.: 2462423350E-RF Serdal No.: 2WNB-2
Polarization: Horizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 802.11ax20_U-NII-1_low Chanmel S8
PK: RBI: 1¥Hz, VBW: RBH: 1HHz, VBI: SKHZ
Level (dBuVim) Date: 20250124
900
20.0|
PK
70.0| J \—ﬂ—l \—‘
60.0) 3
500 e
40.0
30.0|
6500 8300. 11100. 13400. 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpV)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 10360.00 47.84 2.79 50.63 68.20 17.57 Peak
2 15540.00 47.43 3.56 50.99 74.00 23.01 Peak
3 17993.10 a7.45 11.48 58.93 74.00 15.07 Peak
4 17993.10 36.26 11.48 47.74 54.00 6.26 Average

802.11ax20, Low Channel, 5180MHz, Vertical

No.

Project No.: 2492823356E-RF Serial No.: 2uNg-2
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 802.112x26_U-NII-1_low Channel 518@MHz
PK:RBI: 1MHz, VBH: 3MHz

Level (dBuVim) Date: 2025-01-24
%00 Fundamental test with
200 Filter Switch Unit
70.0| PR
60.0|
500 F e |
40.0|
30.0|
1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Detector
(MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 5000.70 50.27 -3.04 47.23 74 .00 26.77 Peak
2 5962.10 51.17 -0.40 58.77 68.20 17.42 Peak
Project No.: 2402A23358E-RF Serial No.: 2WNS-2
Polarization: Vertical Tester: Colin Yang
Test Hode: Transmitting
Note: 802.11x28_U-NII-1_low Channel 5180MHz
C:RBM: 1Mz, VBH: 3 e REM: 1Mz, VB : SkiHz
Level (dBuVim) Date: 20260124
90.0|
80.0|
PK
70.0|
60.0| 3
iy AN g
9 u"__4~u‘;ﬁuvwdnnwﬁ“‘“”“"
40.0|
30.0|
6500 8800. 41100. 13400. 15700. 18000
Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBpv)  (dB/m)  (dBuv/m) (dBpv/m)  (dB)
1 10360.00 51.25 2.79 54.04 68.20 4.16 Peak
2 15540. 48.62 3.56 52.18 74 .08 21.82 Peak
3 17995.40 47.52 11.49 59.01 74 .00 14.99 Peak
4 17995.40 36.15 11.49 47.64 54.00 6.36 Average
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A23350E-RF-00B

802.11ax20, Middle Channel, 5200MHz,

. 802.11ax20, Middle Channel, 5200MHz, Vertical
Horizontal

Project No.: 2462A23350E-RF Serial No.: 2UNS-2 Project No.: 2482423350E-RF Serial No.: 2uNB-2
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical Tester: Colin Yang
Test Hods: Tramsmitting Test Mode: Transnitting
ote: 802.11ax26_U-NIT-1_widale Channel 52000tz Note: 80711426, -NIT-1_middle Channel 5200Mz
PK:RBi: 1HH, VBH: e KRBl 11z, VBl
Level (dBuVim) Date: 2025.01-24 Level (dBuVim) Date: 2026-01-24
Fundamental test with Fundamental test with
90.0| . . . 90.0 = o y
Filter Switch Unit, Filter Switch Unit
20.0) 800
70.0| PK. 70.0| PK
§0.0) 60.0|
500 4 " 0 o
400 409 W
s00 300
1000 2100. 3200. 4300. 5400. 6500
1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Detector No- F”?n:jg‘cy ?j;d\ll')‘g E;;;:; (zgssi;) (:ém\l&m) M?;g;" Detector
(MHz) (dBwV)  (dB/m) (dBV/m) (dBwV/m)  (aB) _ m) (e W e e e .
1 5063.40 50.08 -2.33 a7.75 74 .00 26.25 Peak
1 5067.80 49.99 -2.19 47.80 74.00 26.20 Peak 2 6394.40 50.85 _9.25 50.68 68.20 17.60 Peak
2 6496.78@ 50.77 -0.05 50.72 68.20 17.48 Peak
Project No.: 2482A23350E-RF Serial No.: 24N8-2
Polarization: Horizontal Tester: Colin Yang Project No.: 2402A23350E-RF Serial No.: 2WN3-2
e s e Polarization: Vertical Tester: Colin Yang

Note: 862.11ax20_U-NII-1_middle Channel 52@@Mt Test Mode: Transmitting

P BB L »VBbis S1Fhe Ave : RBM LAz Vi Note: B02.11axz0_U-NIT-1_middle Channel 5200HHz
’ ’ PK:RBW:1MHz,VBW: 3MHz  Ave:RBW:1MHz,VBW:SkHz
Level (dBuVim) Dater 20260124 Level (dBuVim) Date: 2025-01-24
90.0| 90.0)
20.0|
PK 80.0 PK;
70.0| 70.0)
3
60.0 604 .\ 4
500 N ) PN he™ 504 A
" MW
40.0 40.0|
30.0| 30.0|
6500 2800. 11100. 13400. 15700. 18000 6500 8800, 11100, 13400. 15700. 18000
Frequency (MHz) Frequency (MHZ)
No. Frequency Reading  Factor Result Limit Margin Detector No. Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBpv) (dB/m)  (dBuV/m) (dBuv/m) (dB) (MHz) (dBpv) (dB/m)  (dBpV/m) (dBpv/m) (dB)
1 10400.00 47.06 2.82 49.88 68.20 18.32 Peak 1 16460.88 53.93 2.82 56.75 68.20 11.45 Peak
2 15600.00 48.67 3.56 52.23 74.00 21.77 Peak 2 15600.00 51.13 3.56 54.69 74.00 19.31 Peak
3 17988.50 48.12 11.43 59.55 74.00 14.45 Pea 3 15600.00 44.08 3.56 47.64 54.00 6.36 Average
4 17983.50 36.35 11.43 47.78 54.00 6.22 Average 4 17995.40 48.37 11.49 59.86 74.00 14.14 Peak
5 17995.40 36.23 11.49 47.72 54.00 6.28 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

802.11ax20, High Channel, 5240MHz, Horizontal

Project No.: 2462A23350E-RF Serial No.: 2WNS-2
Polarization: Horizontal Tester: Colin Yang
Test Mode: Transmitting
Note

802.11ax20_U-NTI-1_high Channel 5240MHz
PK: RBI: 1HHz, VB: 3Rz

Level (dBuVim) Date: 2025.01-24

900 Fundamental test with
800 Filter Switch Unit
700 PR
60.0|
50.0| 1 ‘
40.0| o)
o M
1000 2100. 3200. 4300 5400. 6500
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuv) (dB/my  (dBuv/m) (dBuV/m) (dB)
1 5183.00 49.95 -2.08 47.87 74.00 26.13 Peak
2 6324.00 50.85 -0.21 50.54 68.20 17.66 Peak
Project No.: 2482A23358E-RF Serial No.: 2uns-2
Polarization: Horizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 867.11ax26_U-NTI-1_high Crannel 5248Hz
P RDH: LA, VBN SRz AveRBI: THTZ VOIS SKitz
Level (dBuVim) Date: 2025-01-24.
90.0|
80.0|
PK
70.0|
60 3
50| me
40.0|
30.0|
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBuV)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 10480.00 47.18 2.93 50.11 68.20 18.09 Peak
2 15720.00 4a7.77 3.43 51.20 74.00 22.80 Peak
3 17993.10 47.76 11.48 59.24 74.00 Peak
a1 17993.18 36.37 11.48 47.85 54.00 6.15 Average

802.11ax20, High Channel, 5240MHz, Vertical

Project No.:

Polarizatiol
Test Mod,
Not:

2482A23350E- RF
vertical
Transmitting

i
et

Serial No.: 2uNg-2
Tester: Colin Yang

e: 802.112x28_U-NIT-1 high Channel 524MHz
1: 3MHz

PK:RBI: 1MHz, VB

Level (dBuVim)

Date: 2025-01-24

Fundamental test with
Filter Switch Unit

1000

2100,

3200. 4300. 5400. 6500
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 5073.30 0. -2.16 48.07 74.00 25.93 Peak
2 6258.00 50.94 -0.48 56.46 £8.20 17.74 Peak
Project No.: 2482423350E-RF Serial No.: 2uNs-
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 862.11ax26_U-NIT-1_high Channel 524@MHz
PK:RBI: LMHZ, VB: 3z Ave: RBW: 1MHZ, VBH ki
Level (dBuVim) Date: 2025-01-24
90.0|
20.0|
PK
70.0| J \—"—‘ \—‘
1 4
60.0| 5
50.0) **‘»gﬁnﬁmwﬂr*l’"“’““h
40.0|
30.0|
6500 8200. 11100. 13400. 15700. 12000
Frequency (MHz)
No Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuvV/m) (dB)
1 10480.00 56.47 2.93 59.4 68.20 .80 Peak
2 15720.00 52.40 3.43 55.83 74.00 18.17 Peak
3 15720.00 45.37 3.43 48.80 54.00 5.20 Average
4 17967.80 48.05 11.2 59.33 74.00 14.67 Peak
5 17967.80 36.30 11.2 47.58 54.00 6.42 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

802.11ax40, Low Channel, 5190MHz, Horizontal

Project No.: 2462A23350E-RF Serial No.: 2WNS-2
Polarization: Horizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 802.11ax4@_U-NII-1_low Channel S198MHz
PK: RBI: 1HHz, VB: 3Rz

Level (dBuVim) Date: 2025.01-24

oo 1 0
Fundamental testwrtin
%00 Filter Switch Unit
80.0|
700 PR
60.0|
50.0| 1 l
s
40.0|
30.0|
1000 2100. 3200. 4300 5400. 6500
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/my  (dBuv/m) (dBuV/m) (dB)
1 5065.60 49.88 -2.26 47.62 74.00 26.38 Paak
2 5355.90 56.51 -6.20 56.31 68.20 17.89 Peak
Project No.: 2482A23350E-RF Serdal No.: 2WNS-2
Polarization: Horizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 802.11ax40_U-NII-1_low Channel 5138
P RBH: 10HZ, VBl RBH: 1HHz, VBI: SKHz
Level (dBuVim) Date: 20250124
900
80.0|
PK
70.0| 4‘ \—ﬂ—l \—‘
60.0) 3
500 — iy W
40.0|
30.0|
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpV)  (dB/m)  (dBpv/m) (dBuV/m)  (dB)
1 10380.00 47.51 2.78 50.29 68.20 17.91 Peak
2 15570.00 47.64 3.62 51.26 74.00 22.74 Peak
3 17974.7@ 47.77 11.32 59.09 74.00 14.91 Peak
4 17974.70 36.14 11.32 47.26 54.00 6.54 Average

802.11ax40, Low Channel, 5190MHz,Vertical

Polarization:

Project No.:

2482A23350E- RF
vertical

Test Mode: Transmitting

3

Level (dBuVim)

RBW: 1MHE, VB

Note: 802.112x48_U-NII-
1:3

Serial No.: 2uNg-2
Tester: Colin Yang

1_low Channel S198MHz
yiz

Date: 2025-01-24

Fundamental test with
Filter Switch Unit

No.

400
30.0|
1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Detector
(MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 5017.20 50.04 -2.79 47.25 74.00 26.75 Peak
2 6458.20 50.53 -0.18 50.35 £8.20 17.85 Peak
Project No.: 2402A23358E-RF Serial No.: 2WNS-2
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 802.112x48_U-NIT-1_low Channel 5190HHz
K :RBW: 1MHZ, VB 3 & :RBW: 11Kz, VB Skiz
Level (dBuVim) Date: 20260124
900
20.0|
PK
70.0|
60.0 4
P
40 MW
40.0)
30.0|
6500 8200. 11100. 13400. 15700. 12000
Frequency (MHZ)
Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv)  (dB/m)  (dBpV/m) (dBuV/m)  (dB)
1 10380.00 56.81 2.78 53.59 68.20 4.61 Peak
2 15570, 47.53 3.62 51.15 74.00 22.85 Peak
3 17977, 47.87 11.35 59.22 74.00 14.78 Peak
4 17977.e0 36.10 11.35 47.45 54.00 6.55 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

802.11ax40, High Channel, 5230MHz, Horizontal

Project No.: 2462A23350E-RF Serial No.: 2WNS-2
Polarization: Horizontal Tester: Colin Yang
Test Mode: Transmitting
Note

802.11ax40_U-NTI-1_high Channel 5230MHz
PK: RBI: 1HHz, VB: 3Rz

Level (dBuVim) Date: 2025.01-24

o1 1 o)
Tundamentar testwitir
%09 Filter Switch Unit
80.0|
700 PR
60.0|
50.0) m " i
400
30.0|
1000 2100. 3200. 4300 5400. 6500
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/my  (dBuv/m) (dBuV/m) (dB)
1 5077.70 50.61 -2.15 48.46 74.00 25.54 Peak
2 6143.50 51.40 -6.60 50.80 68.20 17.46 Peak
Project No.: 2402423350E-RF Serial No.: 2uNs-
Polarization: Horizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 892.11ax4@_U-NII-1_high Channel 5230MH
PK: RBIN: LiHz, VBW: Shiz  Ave:RBH: 1Mz, VBH: SkHz
| evel (dBuVim) Date: 2025-01-24
90.0|
20.0|
PK
70.0|
60 3
500 _ g by o
40.0
30.0|
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuV) (dB/m)  (dBuv/m) (dBuv/m) (dB)
1 10460.00 46.52 2.92 49.44 68.20 18.76 Peak
2 15690.00 50.24 3.45 53.69 74.00 20.31 Peak
3 17974.70 47.90 11.32 59.22 74.00 14.78 Peak
4 17974.70 36.11 11.32 47.43 54.00 6.57 Average

802.11ax40, High Channel, 5230MHz, Vertical

No.

Project No.:
Polarization:
Test Mode:
Note:

Level (dBuVim)

2482A23350E- RF
vertical
Transmitting
802.113x40_U-NIT-1_high Channel 523@MHz
PK:RBI: 1MHz, VBH: 3HHz

Serial No.: 2uNg-2
Tester: Colin Yang

Date: 2025-01-24

w00 Fundamental test with
w00 Filter Switch Unit
70.0| PR
60.0|
50.0| 1 ’“ e
A
40.0|
30.0|
1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Detector
(MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 065 50.13 -2.26 a7.87 74.00 26.13 Peak
2 6483.58 508.53 -0.12 58.41 68.20 17.79 Peak
Project Ho.: 2462823350€-R Serial No.: 2us-2
Polarization: Verticsl Tester: covin Yang
Test Mode: Tramsmitting
Note: 862.11axd6_U-NIT-1_nigh Crannel 52301z
PKIRDH: 1M, VK Sz Aves RO LHHE VG Kitz
Level (dBuVim) Date: 2025-01-24
90.0|
20.0|
PK.
70.0|
60.0| 3
u~,Mu,uwuwnmuu«ﬂ*““*’%‘“wu
500 \*M_JN\MMﬁH“Nﬁfwu'wﬂﬁ
40.0|
30.0|
6500 8800. 11100. 13400. 15700 18000
Frequency (MiHz)
Frequency  Reading Factor Result Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 10460.00 49.82 2.92 52.74  €8.20 15.46  Peak
2 15690.00 48.99 3.45 52.44 74.00 21.56 Peak
3 17988.50 47.63 11.43 59.06 74.00 4.94 Peak
4 17988.50 36.28 11.43 47.71 54.00 6.29 Average
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A23350E-RF-00B

802.11ax80, Middle Channel, 5210MHz,

. 802.11ax80, Middle Channel, 5210MHz, Vertical
Horizontal

Project No.: 2402A23350E-RF Serial No.: 2WNB-2 Project No.: 2402A23356-RF Serial No.: 2WN3-2
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmitting

Note: 802.11ax80_U-NII-1_middle Channel 521@MHHz
PIC: RBI: 1MHz, VBK: Mz

Note: 802.112x88_U-NII-1_middle Channel 5218MHz
K:RBM: 1MHz , VB 3HHz.

| evel (@BuVim) e et L Date: 2025.01-24 | evel (dBuVim) Date: 2025-01-24
T UIIUAIIeInar test witlr
8 e Uni Fundamental test with
500 Filter Switch Unit %00 ; ; ;
Filter Switch Unit
20.0|
70.0| PK
60.0|
50.0| ﬁ. o o
40.0
30.0| 30.0|
1000 2100. 3200. 4300 5400. 6500 1000 2100. 200. 4300. 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpV)  (dB/m)  (dBuV/m) (dBuv/m)  (dB) (MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 5095.30 50.47 -2.11 48.36 74.00 25.64 Peak 1 4252.70 52.92 -4.95 a7.97 74.00 26.03 Peak
2 6429.60 50.23 -0.18 50.05 68.20 18.15 Peak 2 6406.50 56.90 -0.21 56.69 68.20 17.51 Peak
Project No.: 2002423356E-RF Serial No.: 2WNG-2 Project Nlo.: 242023350E-RF Serial No.: 2uNa-2
Polarization: Horizental Tester: Colin Yang Polarization i Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmitting
Note: 802.11ax0_U-NIT-1 middle Channel 521@MHz Note: 802.11axB0_U-NIT-1 middle Channel S2LoHHz
PICSRBU: 10z, VB SHAz | Ave :RBI: 1HHz  VBM: SkiHz PICSRBM: 1MHZ, VBH: SHHz  Ave :RBH: 1Mz , VB Skitz
glevel (dBuvim) Date: 20250124 1ogLevel (@BuVim) Date: 2025-01-24
90.0| 90.0|
80.0| 80.0|
PK PK
70.0| 70.0|
60 3 60.0 3
500 M 50,0 WWWMWMW
400 400
30.0| 30.0|
6500 8800. 11100. 13400. 15700. 18000 6500 8200. 11100. 13400. 15700. 12000
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv) (dB/m) (dBuv/m)  (dBuv/m) (dB) (MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 10420.00 47.49 2.85 50.34 68.20 17.86 Paak 1 1e420.00 26.89 2.85 49.74 68.20 18.46 Peak
2 15630.00 48.69 3.50 52.19 74.00 21.81 Peak 2 15630.00 47.54 3.50 51.04 74.00 22.96 Peak
3 17977.e0 48.28 11.35 59.63 74.00 14.37 Peak 3 17993.10 47.55 11.4 59.03 74.00 4.97 Peak
4 17977.00 36.36 11.35 47.71 54.00 6.29 Average 4 17993.10 36.24 11.4 47.72 54.00 6.28 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

5725-5850MHz:
802.11a, Low Channel, 5745MHz, Chain 0,
Horizontal

Project No.: 2482A23350E-RF Serdal No.: 2WNS-2
Polarization: Horizontal Tester: Colin Yang
Test Mode: Transmittin
Note: 802.11a_U-NII-3 low channel 5745MHz Chain @
Peak:RBH: 14Hz, VBH: SMHZ

g Level (dBuVim) = N o Date: 2025-01-23
TUIdanIcTdalr test Wit
%09 Filter Switch Unit
800
700 PK
600
500 4
400
300
1000 2100 3200 4300, 5400 6500
Frequency (WHz)
No. Frequency ~ Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/my  (dBuv/m) (dBuV/m) (dB)
1 5131.60 50.20 -1.97 48.23 74.00 25.77 Peak
2 6336.10 50.87 -8.25 50.62 65.20 17.58 Peak
Project No.: 2402423356E-RF Serdal No.: 2UNG-
Polarization: Horizontal Tester: Colin Yang
Test Mode: Transmittin
Note: 802.11a U-NIT-3 low channel 5745hHz Chain &
Peak:REW: 1HHz, VBM: SMHZ  Ave: RBM: LMz, VB:Skiz
Level (dBuVim) Date: 2026-01-23
900
800
PK
700 J [E—
60.0) +
50.0) h~n.‘Juyuunhduw’““ﬂw"""“"ﬂ~
40,
300
6500 8800 100 13400, 15700, 18000
Frequency (MHz)
No. Frequency ~ Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpV)  (dB/m)  (dBpv/m) (dBuV/m)  (dB)
1 11490.00 47.19 4.09 51.28 74.00 22.72 Peak
2 17235.00 47.15 7.41 54.56 68.20 13.64 Peak
3 1797e.10 47.94 11.29 59.23 74.00 14.77 Peak
4 17970.10 36.28 11.29 47.57 54.00 6.43 Average

802.11a, Low Channel, 5745MHz, Chain 0,
Vertical

Project No.: 2402423356E-RF Serial No.: 2uNs-2
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmittin
Note: 802.11a_U-NII-3 low channel 5745MHz Chain @
Peak: RBW: 1MHz, VI : 3HHzZ

. Level (dBuVim) Date: 2025-01-23
a0 Fundamental test with
500 Filter Switch Unit
70.0| PK
60.0|
50.0| 1
40.0|
30.0|
1000 2100. 200. 4300. 5400. 6500
Frequency (MHz)
Frequency Reading Factor Result Limit Margin Detector
(Hz) (dBuV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 5100.80 50.01 -2.09 47.92 74.00 26.08 Peak
2 6366.90 50.92 -9.22 50.70 68.20 17.50@ Peak
Project No.: 2402A23358E-RF Serial No.: 2WNS-2
bolarization: Vertical Tester: Colin Yang
Test Mode: Transmittin
Note: 862 11a U-NF1-3 low chamnel S74SHHz Chain
Peak:RBN: 12, VBH: 341z - Ave :RBMW: LA, VB Sk
Level (dBuVim) Date: 2026-01-23
90.0|
80.0|
PK
70.0|
600 ]
50.0| W
40.0|
30.0|
6500 8800. 41100. 13400. 15700. 18000
Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Detector
(HHz) (dBuV)  (dB/m)  (dBuV/m) (dBpV/m)  (dB)
1 11490.00 4a7.97 4.09 52.06 74.00 21.94 Peak
2 17235.00 47.28 7.41 54.69 68.20 13.51 Peak
3 17974.7@ 48.13 11.32 59.45 74.00 14.55 Peak
4 17974.70 36.24 11.32 47.56 54.00 6.44 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

802.11a,
Horizontal

Project No.: 2402A23350E-RF Serial No.: 2WNB-2
Polarization: Horizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 802.11a_U-NII-3 middle channel 5785MHz Chain 8

Peak:RBI: 14Hz, VBI: SMHT

Level (dBuVim)

Middle Channel, 5785MHz, Chain 0,

Date: 2025.01-23

Fundamental test with
Filter Switch Unjt

400)
300
1000 2100 3200. 4300 5400, 6500
Frequency (MHz)
No Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpV)  (dB/m)  (dBpv/m) (dBuV/m)  (dB)
1 5096.40 49.95 -2.10 47.85 74.00 26.15 Peak
2 6355.90 56.89 -0.20 50.69 68.20 17.51 Peak
Project No.: 2402423350E-RF Serial No.: 24NG-2
Polarization: Horizental Tester: Colin Vang
Test Mode: Transmitting
Note: 802.1la U-NLI-3 middle channel 5785MHz Chain @
Peak:RBH: MMz, VEW: 3MHz  Ave: RBW: LHHz, VBM: SkHz
Level (dBuVim) Date: 2025.01.23
900
809
K
700
600 3
500 = -
400)
300
6500 8800, Moo, 13400, 15700, 18000
Frequency (MHz)
No Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 11576.60 46.99 a.07 .06 74.00 22.94 Peak
2 17355.00 48.16 7.37 55.53 68.20 12.67 Peak
3 17859.70 48.87 10.39 59.26 74.00 14.74 Peak
4 17859.70 36.39 10.39 46.78 54.00 7.22 Average

802.11a,

Middle Channel, 5785MHz, Chain 0,
Vertical

Project No.: 2402A23356-RF Serial No
Polarization: Vertical Tester:
Test Mode: Transmitting
Note: 802.11a_U-NII-3 middle channel 5785MHz Chain 8
Peak: REW: 11z, VBN : 3HHz

2UNg-2
Colin Yang

Level (dBuvim) Date: 2025-01-23

Fundamental test with
Filter Switch Uni

40|
300
1000 2100 200, 4300 5400. 6500
Frequency (MHZ)
No Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv)  (dB/m)  (dBpV/m) (dBuV/m)  (dB)
1 5016.10 50.32 -2.77 47.55 74.00 26.45 Peak
2 6359.20 51.27 -0.19 51.68 68.20 17.12 Peak
Project No.: 2402423350E-RF Serial No.: 2uNs-2
Polarization: Verkical Tester: Colin Vang
Test Mode: Transmitting
Note: 892.1la_U-NII-3 middle channel 5785MHz Chain @
Peak:RBH: 1MHz, VBH:3WHz  AveRBW: 1Mz, VBM:SkHz
Level (dBuVim) Date: 2025-01-23
90
80
PiC
[ [ I 1 N B e e
4
600 .
50.0) WWWW
400|
300
6500 8800. oo, 13400, 15700 18000
Frequency (MHz)
No Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 1157e. 51.41 4.07 55.48 74.00 18.52 Peak
2 11570.00 as.14 4.07 48.21 54.00 5.79 Average
3 17355.00 47.73 7.37 55.10 £8.20 13.10 Peak
4 17981.60 48.66 11.39 60.05 74.00 3.95 Peak
5 17981.60 36.27 11.39 47.66 54.00 6.34 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

802.11a, High Channel, 5825MHz, Chain 0,
Horizontal

Project No.: 2402A233508-RF
Polarization: Horizontal
Test Mode: Transmitting
Note: 862.11a U-NII-3 high channel S825MHz Chain @
Peak:RBW : 1Mz, VBW: SHHZ

Serdal No.: 2WNB-2
Tester: Colin Yang

Level (dBuVim) Date: 2025.01.23

504 Fundamental test with

w00 Filter Switch Unit

70.0| PK

60.0|

50.0| 1 IR Qe Ll

40.0

30.0|
1000 2100. 3200. 4300 5400. 6500

Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBwv)  (dB/m)  (dBpv/m) (dBpv/m)  (dB)

1 128.30 49.95 -1.98 47.97 74.00 26.03 Peak

2 5989.60 51.23 -0.36 50.87 68.20 17.33 Peak
Project to.: 26024233505 F Serial o5 ais-2

Polarization: Horizontal
Test Mode: Transmitting
Note: 802.11a_U-NII-3 high channel 5825
Peak:RBIl: 14Hz, VBId: 3HHz  Ave:REW

Tester: Colin Yang

VB :Skhz

1gpLevel (@Buvim) Date: 2025.01-23

90.0|
80.0|
PK
70.0| J \—ﬂ—l \—‘
60.0| 3
4
50.0) u,,u“uf“nﬁ¢*‘”"‘“’""‘Nﬂi*A*”‘-."
400
30.0|
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv) (dB/m) (dBuv/m)  (dBuv/m) (dB)
1 11650.00 48.09 4.13 52.22 74.00 21.78 Peak
2 17475.00 47.62 7.88 55.50 68.20 12.70 Peak
3 17974.70 47.79 11.32 59.11 74.00 14.89 Peak
4 17974.70 36.39 11.32 47.71 54.00 6.29 Average

802.11a, High Channel, 5825MHz, Chain 0,

Vertical

Project No.: 2402A23356-RF Serial No.: 2WN3-2
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 802.11a_U-NII-3 high channel 5825MHz Chain 0
Peak: REW: 11z, VBN : SHHz

Level (dBuVim)

Date: 2025-01-23

%09 Fundamental test with
800 Filter Switch Unit
70.0| PK
60.0|
50.0 1, s
40.0)
30.0|
1000 2100. 200. 4300. 5400. 6500
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBpv)  (dB/m)  (dBpV/m) (dBuV/m)  (dB)
1 5128.30 56.24 -1.98 48.26 74.00 25.74 Peak
2 6484.60 51.08 -9.12 50.96 68.20 17.24 Peak
Project No.: 2482A23358E-RF Serial No.: 2WN8-2

Polarization: Vertical
Test Mode: Transmitting
Note: 802.11a_U-NII-3 high channel 5825MHz Chain @
Peak:REW: 1MHz, VB : 3MHz  Ave :RBW: LHHz, VEW:SkHz

Tester: Colin Yang

40pLeve! (dBuvim)

Date: 2025-01-23

4
60.0| 1
50.0) uMMdN‘*h\ﬁ*ﬁi&mﬂ#ﬂ,n*ﬂﬂl&*wﬂh*thﬂ
400
30.0|
6500 8200. 11100. 13400. 15700. 12000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 11650.00 51.14 4.13 55.27 74.00 18.73 Peak
2 11650.00 44.29 4.13 48.42 54.00 5.58 Average
3 17475.00 47.76 7.88 55.64 68.20 12.56 Peak
4 17983.90 47.91 11.40 59.31 74.00 14.69 Peak
5 17983.90 36.05 11.40 47.45 54.00 6.55 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

802.11a, Low Channel, 5745MHz, Chain 1,
Horizontal

Project No.: 2402423350E-RF Serdal No.: 2Ng-
Polarization: Horizontal Tester: Colin Vang
Test Mode: Transmitting
Note: 862.11a U-NLI-3 low channel 574shHz Chain 1
Peak :RBW: 1MHz , VBW: 3hHz

Level (dBuv/im) - 1 N i Date: 2025-01-23
rundaamentar tICSUWILT
%00 Filter Switch Unit
80.0|
70.0| PK
60.0|
50.0| 1 A
400 M
30.0|
1000 2100. 32 1300. 5400. 6500

00. 4
Frequency (MHz)

No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBv)  (dB/m)  (dBpV/m) (dBuV/m)  (dB)
1 5134.90 50.11 -1.96 48.15 74.00 25.85 Peak
2 5998.40 51.56 -8.35 51.21 68.20 16.99 Peak
Project No.: 2402423350E-RF Serial No.: 24Ng-
Polarization: Horizontal Tester: Colin Yang

Test Mode: Transmitting
Note: 802.11a_U-NLI-3 low channel 574
Peak:RBI: 14Hz , VBIM: 3MHz  Ave:RBM:

Chain 1
2, VBI:SkHz

Level (dBuVim) Date: 2025.01.23
900
800
K
700 i E—— I
600 3
500 ‘hmN#‘N*Nnﬂ_”u,uuwnuuMMuuam
400
300
6500 8800. 100, 13400, 15700, 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 11490.00 47.14 a.e9 51.23 74.00 Peak
2 17235.00 47.30 7.0 54.71 68.20 Peak
3 17986.20 48.15 11.41 59.56 74.00 Peak
4 17986.20 36.31 11.41 47.72 54.00 Average

802.11a, Low Channel, 5745MHz, Chain 1,
Vertical

Project No.: 2402423356E-RF Serial No.: 2uNg-2
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 802.11a_U-NII-3 low channel 5745MHz Chain 1
Peak: RBI: LHHz, VB : 3HHz

Level (dBuVim) Date: 2025-01-23
200 Fundamental test with
500 Filter Switch Unit
70.0| PK
60.0|
504 lyﬁnma-ﬂuhﬂ*“*““*l””“'*““
40.0|
30.0|
1000 2100. 200. 4300, 5400. 6500
Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBV)  (dB/m)  (dBuV/m) (dBpV/m)  (dB)
1 4257.10 52.44 -4.92 a7.52 74.00 26.48 Peak
6491.20 50.73 -0.11 50.62 68.20 17.58 Peak
Project No.: 2402423350€-RF Serial No.: 2s-2
bolarization: Vertical Tester: Colin Vang
Test Mode: Transmitting
Note: 802.1la_U-NII-3 low channel 5745MHz Chain 1
PaaiRE: 1HHz, UBH: 3tz Ave :RBM: Lz, VBl Skiz
Level (dBuVim) Date: 2025-01-23
90.0|
80.0|
PK
L. 8 S I I | Y | A
60.0| 3
y
500 UWMM
40.0|
30.0|
6500 8800. 11100, 13400. 15700 18000
Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBV)  (dB/m)  (dBuV/m) (dBpV/m)  (dB)
1 a7.81 4.09 51.90 74.00 22.10 Peak
2 17235.00 47.16 7.41 54.57 68.20 Peak
3 17949.48 48.97 11.16 66.13 74.00 13.87 Peak
4 17949.40 36.52 11.16 47.68 54.00 6.32 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

802.11a,

Project No

Polarization:

Test Mode:
Note

Middle Channel, 5785MHz, Chain 1,
Horizontal

24024233508 RF Serdal No.: 2WNB-2
Horizontal Tester: Colin Yang
Transmitting

802.11a_U-NII-3 middle channel 5785MHz Chain 1

Peak:RBI: 14Hz, VBI: SMHT

Level (dBuVim) Date: 2025.01.23

Fundamental test with
Filter Switch Unig

40.0|
30.0|
1000 2100. 3200. 4300 5400. 6500
Frequency (WHz)
No Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBRV)  (dB/m)  (dBpv/m) (dBuv/m)  (dB)
1 5126.10 50.24 -1.99 48.25 74.00 25.75 Peak
2 6316.30 51.13 -0.36 50.77 68.20 17.43 Peak
Project No.: 2402423356E-RF Serial No.: 2uNg-
Polarization: Horizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 802.1l1a_U-NII-3 middle channel 5785MHz Chain 1

Level (dBuVim)

Peak:RBI: 14Hz ,VBI: 3MHz  Ave:RBU: LMKz,

W Skiz

Date: 2025.01-23

90.0|
80.0|
PK
70.0|
60.0) 2 3
500 WMW
400
30.0|
6500 8800. 11100. 13400. 15700. 18000
Frequency (MH2)
Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBv)  (dB/m)  (dBpV/m) (dBuV/m)  (dB)
1 11576.60 46.70 a.07 50.77 74.00 23.23 Peak
2 17355.00 48.93 7.37 56.30 68.20 11.90 Peak
3 17963.20 47.73 11.24 58.97 74.00 15.03 Peak
4 17963.20 36.36 11.24 47.60 54.00 6.4 Average

802.11a, Middle Channel, 5785MHz, Chain 1,

Vertical

Project No.: 2402A23356-RF Serial No.: 2WN3-2
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 802.11a_U-NII-3 middle channel 5785MHz Chain 1
Peak: REW: 11z, VBN : 3HHz

Level (dBuV/im) Date: 2025-01-23
%00 Fundamental test with
000 Filter Switch Unit
70.0| PK
60.0|

300
1000 2100 200 4300. 5400 6500
Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv)  (dB/m)  (dBpV/m) (dBuV/m)  (dB)
1 5093.10 50.08 -2.12 47.96 74.00 26.04 Peak
2 6166.70 51.24 -0.46 50.78 68.20 17.42 Peak
Project No.: 2402423350E-RF Serial No.: 2uNg-2
Polarization: Vertical Tester: Colin Vang
Test Mode: Transmitting
Note: 862.1la U-NII-3 middle channel 5785MHz Chain 1
Peak:RBH: 1MHz, VBH:3WHz  AveRBW: 1Mz, VBM:SkHz
Level (dBuVim) Date: 2025-01-23
90.)
80.0)
PiC
700|
60.0| ]
500 W
400
30,0
6500 8800, 100, 13400, 15700, 18000
Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 46.00 4.07 50.07 74.00 23.93 Peak
2 17355.08 47.94 7.37 55.31 68.20 12.89 Peak
3 17995.48 47.51 11.49 59.00 74.00 15.00 Peak
4 17995.4@ 36.11 11.49 47.60 54.00 6.4 Average
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A23350E-RF-00B

802.11a, High Channel, 5825MHz, Chain 1, 802.11a, High Channel, 5825MHz, Chain 1,

Horizontal

Vertical

Project No.: 2402A23350E-RF Serial No.: 2WNS-2 Project No.: 2492823356E-RF Serial No.: 2uNg-2
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmittin
Note: 802.11a_U-NII-3 high channel 5825MHz Chain 1

Note: 802.11a_U-NII-3 high channel 5825MHz Chain 1
Peak:RBIl: 1HHz, VBId: 3HHz

Date: 2025.01-23

Peak: REW: LHHz, VBH: 3HHz

Date: 2025-01-23

Level (dBuVim)

1ogLeve! (dBuvim) 1

90.0| 90.0|

80.0| 80.0|

700 PR 70.0| PR

60.0| 60.0|

500 1 AR 500 1

400 400

30.0| 30.0|
1000 2100. 3200. 4300 5400. 6500 1000 2100. 3200. 4300. 5400. 6500

Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv) (dB/m) (dBuv/m)  (dBuv/m) (dB) (MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)

1 5022.70 51.59 -2.84 48.75 74.00 25.25 Peak 1 5065.60 49.62 -2.26 47.36 74.00 26.64 Paak

2 £123.80 52.05 -0.57 51.48 68.20 16.72 Peak 2 6498.90 50.81 -0.03 50.78 £8.20 17.42 Peak
Project No.: 200223350E-RF Serdal No.: 2WNB-2 Project No.: 2082423350E-RF Serial No.: 2uls-

Polarizatiol Tester: Colin Yang

Polarization: Horizontal Tester: Colin Yang

Test Mode: Transmitting
Note: 802.11a_U-NII-3 high channel S825Mt
Peak:RBIl: 14Hz, VBId: 3HHz  Ave:REW: LHHz, VBH:SkHz

802.11a_U-NII-3 high channel 5825M
Peak:REW: 1MHz, VB : 3HHz  Ave :RBW: LHHz, VEW:SkHz

Date: 2025.01-23 | evel (aBuVIm) Date: 2025-01-23

1ogLeve! (dBuvim) 1
90.0| 90.0|
80.0| 80.0|
PK PK
70.0| 70.0|
60 3 60.0 4
4
50.0) WMW 50.0| W’\Ww
400 400
30.0| 30.0|
6500 8800. 11100. 13400. 15700. 18000 6500 8200. 11100. 13400. 15700. 12000
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv) (dB/m) (dBuv/m)  (dBuv/m) (dB) (MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 11656.00 48.00 4.13 52.13 74.00 21.87 Peak 1 11650.00 47.76 4.13 51.89 74.00 22.11 Peak
2 17475.00 47 .64 7.88 55.52 68.20 12.68 Peak 2 17475.00 28.71 7.88 56.59 £8.20 11.61 Peak
3 17914.9% 48.71 10.89 59.60 74.00 14.40 Peak 3 1798l.60 48.25 11.39 59.64 74.00 14.36 Peak
4 17914.9 36.88 10.89 47.77 54.00 6.23 Average 4 17981.60 36.29 11.39 47.68 54.00 6.32 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

802.11n20, Low Channel, 5745MHz, Horizontal

Project No.: 2462A23350E-RF Serial No.: 2WNS-2
Polarization: Horizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 802.11n26_U-NII-3 low channel S74ShHz
Peak:RBI: 1HHz, VBId: 3HHz

Level (dBuvim) Date: 2025.01.23

Fundamental test with
Filter Switch Unit

1000 2100 320 00, 5400, 6500

0 43
Frequency (MHz)

No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv) (dB/m) (dBuv/m)  (dBuv/m) (dB)
1 5131.60 51.01 -1.97 49.04 74.00 24.9 Peak
2 6376.80 50.95 -8.25 50.70 68.20 17.50 Peak
Project No.: 2402A33350E-RF Serial No.: 2WN8-2
Polarization: Horizontal Tester: Colin Yang

Test Mode: Transmitting
Note: 802.11n28_U-NII-3 low channel 5745MHz
Bz

Peak:RBN: IMHz, VEW: MHz  Ave:R VB SkHz
Level (dBuVim) Date: 20250123
900
800
PK
700 B [ [ —
600 3
o - "
500 g .
400)
300
6500 8800 1100 13400, 15700. 12000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 1149.60 46.59 a.09 50.68 74.00 23.32 Peak
2 17235.00 a7.49 7.41 54.90 68.20 13.30 Peak
3 17974.70 47.62 11.32 58.94 74.00 15.06 Peak
4 17974.70 36.21 11.32 47.53 54.00 6.47 Average

802.11n20, Low Channel, 5745MHz, Vertical

Project No.: 2492823356E-RF Serial No.: 2uNg-2
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 802.11n26_U-NII-3 low channel ST4SMHZ
Peak: REW: LMHz, VI : 3HHz

Level (dBuVim) Date: 2025-01-23
Fundamental test with
Filter Switch Unit

400|
300
1000 2100 3200. 4300. 5400, 6500
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 5100.80 51.01 -2.09 48.92 74.00 25.08 Peak
2 6500.060 51.14 -0.02 51.12 £8.20 17.08 Peak
Project No.: 2462A23350E-RF Serial No.: 2uNs-2
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 892.11n20_U-NII-3 low channel S74SMHz
Peak:RBW: 1Mz, VBH: 3z Ave:REW: 1MHz, VBMW: Skiz
Level (dBuVim) Date: 20260123
900
200
P
700 ] [ —
60.0) 4
p
50,0 W
40|
300
6500 2800, 1100, 13400. 15700, 12000
Frequency (MHZ)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv)  (dB/m)  (dBpV/m) (dBuV/m)  (dB)
1 11490.00 49.96 4.09 54.65 74.00 19.95 Peak
2 114%0. 42.43 4.09 46.52 54.00 7.48 Average
3 17235.00 47.26 7.41 54.67 68.20 13.53 Peak
4 17965.50 48.28 11.27 59.55 74.00 14.45 Peak
5 17965.50 36.31 11.27 47.58 54.00 6.42 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

802.11n20, Middle Channel, 5785MHz,
Horizontal

Project No.: 2402A23350E-RF Serial No.: 2WNB-2
Polarization: Horizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 802.11n26_U-NIT-3 middle channel 5785MHz
Feak:REH: 1HHz, VBi: SHHz

Level (dBuVim) Date: 20250123
w0 Fundamental test with
w00 Filter Switch Unit
70.0| PK
60.0|
50.0| 1 An A,
40.0|
30.0|
1000 2100. 3200. 4300 5400. 6500
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBpV)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 5103.00 50.30 -2.08 a8.22 74.00 25.78 Peak
2 6320.70 51.75 -0.32 51.43 68.20 16.77 Peak
Project No.: 2402423350-RF Serial No.: 2uE-2
Pelarization: Horizontal Tester: Colin Yang

Test Mode: Transmitting
Note: 862.11n26_U
Peak:RBi: 1M

11-3 middle channel 5785MHz
VBW:3MHz  Ave:RBU: LMHz, VB Skiz

1gpLevel (@Buvim) Date: 2025-01.23
90,
80.)
K
700 B - e
60.0) 3
50.0) W
400
300
6500 8800 1100 13400, 15700, 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Detector
(MHz) (dBuv) (dB/my  (dBuv/m) (dBuV/m) (dB)
1 11570.00 46.80 4.07 50.87 74.00 23.13 Peak
2 17355.00 48.89 7.37 56.26 68.20 11.94 Peak
3 17981.60 48.02 11.39 59.41 74.00 14.59 Peak
4 17981.60 36.11 11.39 47.50 54.00 6.50 Average

Polarization

802.11n20, Middle Channel, 5785MHz,
Vertical

Project No.: 2402A23356-RF Serial No.: 2WN3-2
Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 802.11n20_U-NII-3 middle channel 5785MHz
Peak: REW: 11z, VB : 3HHz

Level (dBuVim) Date: 2026-01-23
204 Fundamental test with
80 Filter Switch Uni
70.0|
60.0|
50,0 1 o
40.0|
30.0|
1000 2100. 200. 4300. 5400. 6500
Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBWV)  (d8/m)  (dBV/m) (dBRV/m)  (dB)
1 5098.60 49.72 -2.09 47.63 74.00 26.37 Peak
2 6470.30 50.49 -0.17 50.32 68.20 17.88 Peak
Project to.:

Polarization

2482A23350E- RF Serial No.: 2uNg-2
i Tester: Colin Yang

Test Mode: Transmitting
Note: 802.11n26_U-NII-3 middle channel 5785
Peak:REW: 1MHz, VBH:3HHz  Ave:RBW: 1HHz, VEW:SkHz

10pLevel ([dBuV/m) Date: 2025-01.23
90.0|
80.0|
PK
70.0|
60.0) ]
1
50.0| m““,,I«wuinwﬂ*"“"”#ﬁd*““““‘"'
400
30.0|
6500 8200. 11100. 13400. 15700. 12000
Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Detector
(MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 11570.00 49.31 4.07 53.38 74.00 20.62 Peak
2 17355.00 28.60 7.37 55.97 £8.20 12.23 Peak
3 17983.90 48.30 11.40 59.70 74.00 14.30 Peak
4 17983.90 36.17 11.40 47.57 54.00 6.43 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

802.11n20, High Channel, 5825MHz, Horizontal

Project No
Polarization:
Test Mode:
Note

2462423350 - RF Serial No.: 2WNS-2
Horizontal Tester: Colin Yang
Transmitting

802.11n26_U-NTI-3 high channel S5825MHz
Peak:RBI: 1HHz, VBI: 3HHz

Level (dBuvim) Date: 2025-01.23
900 Fundamental test with
800 Filter Switch Unit
700 PR
60.0|
500 1 e
40.0|
30.0|
1000 2100. 3200. 4300 5400. 6500
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/my  (dBuv/m) (dBuV/m) (dB)
1 5098.60 50.54 -2.09 48.45 74.00 25.55 Paak
2 549780 56.85 -6.04 50.81 68.20 17.39 Peak
Project No.: 240242335E-RF Serdal No.: 2UNE-
Polarization: Horizontal Tester: Colin Yang
Test Mode: Transmitting

Note:

Level (dBuVim)

802.11n26_U-NTI-3 high channel S825MHz
™

PeakiRBH: 14Hz , VBW: SMHZ  Ave: RBW: LHHz, VB :SkHz

Date; 2025-01-23

90.0|
20.0|
PK
70.0| J \—ﬂ—l \—‘
600 3
|
50.0| WWW
40.0
30.0|
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuv/m) (dB)
1 11650.00 48.46 4.13 52.59 74.00 21.41 Peak
2 17475.00 48.01 7.88 55.89 68.20 12.31 Peak
3 17986.20 48.41 11.41 59.82 74.00 14.18 Peak
4 17986.20 36.39 11.41 47.80 54.00 6.20 Average

802.11n20, High Channel, S825MHz, Vertical

No.

Project No.:
Polarization:
Test Mode:
Note:

2482A23350E- RF
vertical
Transmitting
802.11n28_U-NTI-3 high channel 5825MHz
Peak: REW: LMHz, VI : 3HHz

Serial No.: 2uNg-2
Tester: Colin Yang

Level (dBuVim) Date: 2025-01-23

90.0| .
Fundamental test with
80.0| b . b
Filter Switch Uni

70.0|
60.0|
50.0| 1 I
40.0|
30.0|

1000 2100. 3200. 4300. 5400. 6500

Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Detector
(MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 5131.60 50.45 -1.97 48.48 74.00 25.52 Peak
2 6221.70 51.42 -0.57 50.85 68.20 17.35 Peak
Project lo.: 24824233508 RF Serdal No.: 2.2

Polarisation: Vertical Tester: colin vang

Test Mode: Transmitting

Note: 8@2.11n28_U-NII-3 high channel 5825MHz

Level (dBuVim)

H
Peak RBW: 1MHz, VB : 3MHz  Ave :RBM: 1HHz , VBW: Sichz

Date: 2025-01-23

90.0|
20.0|
PK
70.0| 4‘ \—"—‘ \—‘
60.0) 4
:
50.0 M
40.0|
30.0|
6500 8800. 11100. 13400. 15700 18000
Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 11650.00 50.51 4.13 54.64 74.00 19.36 Peak
2 11650.00 43.39 4.13 a7.52 54.00 6.48 Average
3 17475.00 47.62 7.88 55.50 68.20 12.70 Peak
4 17993.10 47.94 11.48 59.42 74.00 14.58 Peak
5 17993.10 36.29 11.48 47.77 54.00 6.23 Average
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A23350E-RF-00B

802.11n40, Low Channel, 5755MHz, Horizontal 802.11n40, Low Channel, 5755MHz, Vertical

Project No.: 2402A23350E-RF Serial No.: 2WNS-2 Project No.: 2492823356E-RF Serial No.: 2uNg-2
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmitting

Note: 862.11n46_U-NII-3 low channel S75SMHz Note: 802.11n48_U-NII-3 low channel STSSMHZ
Peak:RBi: 1HHz, VBId: 3HHz Peak: RBW: LMHz, VI : 3HHz

Level (dBuVim) Date: 202501 23 1ogLevel (@BuVim) Date: 2025-01.23
o Fundamental test with " Fundamental test with
Filter Switch Unit oo Filter Switch Unig
70.0| PR
60.0|
50.0| 1 '\
400
30.0| 30.0|
1000 2100. 3200. 4300 5400. 6500 1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv) (dB/m) (dBuv/m)  (dBuv/m) (dB) (MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 5068.90 50.01 -2.16 47.85 74.00 26.15 Peak 1 5088.70 50.49 -2.13 48.36 74.00 25.64 Peak
2 6377.90 50.65 -6.26 50.39 68.20 17.81 Peak 2 6480.20 50.83 -6.14 50.69 £8.20 17.51 Peak
Project No.: 2462423350E-RF Serdal No.: 2WNB-2 Project No.: 2402A23358E-RF Serial No.: 2WNS-2
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmitting
Note: 892.11n40_U-NII-3 low channel 5755HHz Note: 802.11n40_U-NII-3 low channel S75SMHz
Peak:RBN: MHz, VEW: SMHz  Ave: RBM: LHHZ, VBH : SkHz Peai: RBW: IMHz, VBW: Mz Ave :RBW: 1MHz, VBM: SkHz
Level (dBuVim) Date: 20250123 Level (dBuVim) Date: 20260123
900 900
20.0| 20.0|
PK PK
70.0| 70.0|
60 3 500 3

500 o A ok gt il 500 W
40.0| 40.0|
30.0| 30.0|
6500 8800. 11100. 13400. 15700. 18000 6500 8800. 41100. 13400. 15700. 18000
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB) (MHz) (dBwV)  (d8/m)  (dBpV/m) (dBuV/m)  (dB)
1 11518.68 26.71 a.e9 58.80 74.00 23.20 Peak 1 11510.00 26.72 4.89 s58.81 74.00 23.19 Peak
2 17265.00 47.35 7.38 54.73 68.20 13.47 Peak 2 17265.00 47.33 7.38 54.71 68.20 13.49 Peak
3 17998.80 48.46 11.45 59.91 74.00 14.09 Peak 3 17960.90 18.28 11.23 59.51 74.00 14.49 Peak
4 1790880 36.30 11.45 47.75 s1.00 6.25 Average 4 17960.90 36.30 11.23 47.53 5400 6.47 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

802.11n40, High Channel, 5795MHz, Horizontal

Project No.: 2462A23350E-RF Serial No.: 2WNS-2
Polarization: Horizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 802.11n46_U-NII-3 high chanmel S795MHz
Peak:RBi: 1HHz, VBId: 3HHz

Level (dBuvim) Date: 2025-01.23
900 Fundamental test with
800 Filter Switch Unit
700 PR
60.0|
50.0| 1 )
40.0|
30.0|
1000 2100. 3200. 4300 5400. 6500
Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Detector
(MHz) (dBpv) (dB/m) (dBuv/m)  (dBuv/m) (dB)
1 5131.60 50.48 -1.97 48.51 74.00 25.49 Peak
2 6154.60 51.28 -8.57 50.71 68.20 17.49 Peak
Project No.: 24024233508-RF Seriol No.: 2ing-2
Polarization: Horizontal Tester: Colin Yang

Test Mode: Transmitting
Note: 862.11n46_U-NIT-3 high channel S795HHz
PeakRBH: 1Mz, VBI: SHHZ  Ave: RBW: 1HHZ ,VBH: SkHz

| ovel (dBuVim) Date: 2025-01-23
900
800
PK
700 B [ e
60.0) :
500 MWMMMW
400)
300
6500 8800 100, 13400, 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 11590.00 47.21 4.04 51.25 74.00 22.75 Peak
2 17385.00 48.35 7.4 55.83 68.20 12.37 Peak
3 17995.40 47.73 11.49 59.22 74.00 14.78 Peak
4 17995.40 36.07 11.49 47.56 54.00 6.a4 Average

802.11n40, High Channel, S795MHz, Vertical

Project No.: 2492823356E-RF Serial No.: 2uNg-2
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 802.11n46_U-NII-3 high channel 5795Miz
Peak: REW: LMHz, VI : 3HHz

Level (dBuvim) Date: 2025-01.23
909 Fundamental test with
800 Filter Switch Unit
70.0| PR
60.0|
50.0| 4
I 5
40.0|
30.0|
1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 5098.60 49.45 -2.09 47.36 74.00 26.64 Peak
2 5269.00 51.44 -0.36 s1.88 68.20 17.12 Peak
Project No.: 2402A23350E-RF Serdal No.: 2uNs-
Polarization: Vertical Tester: Colin Yang

Test Mode: Transmitting
Note: £02.11n46_U-NII-3 high channel S795MHz
PeakRBW: LMHZ, VB i SHAz  Ave iRBI: 1HHE, VBH: SkHz

| evel (dBuVim) Date: 2025-01-23
90.0|
20.0|
PK
70.0| J \—ﬂ—‘ \—‘
60.0) 3
4
50.0) WMMMM
40.0|
30.0|
6500 8200. 11100. 13400. 15700. 12000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv) (dB/m)  (dBpv/m) (dBuV/m) (dB)
1 11590.00 48.19 4.04 52.23 74.00 21.77 Peak
2 17385.00 48.33 7.4 55.81 68.20 12.39 Peak
3 17995.40 48.08 11.49 59.57 74.00 14.43 Peak
4 17995.40 36.13 11.49 47.62 54.00 6.38 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

802.11ac80, Middle Channel, 5775MHz,
Horizontal

Project No.: 2402A23350E-RF Serial No.: 2WNB-2
Polarization: Horizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 802.11ac88_U-NII-3 middle channel S775MHz
Feak:REN: 1¥Hz , VB: SHHz

Level (dBuvim) Date: 2025.01-24

%00 Fundamental test with
80.| Filter Switch Uni

1000 2100. 3200. 4300 5400. 6500
Frequency (WHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBRV)  (dB/m)  (dBpv/m) (dBuv/m)  (dB)

1 5004.00 50.42 -2.97 47.45 74.00 26.55 Peak

2 6046.80 50.71 -0.35 50.36 68.20 17.84 Peak
Project No.: 2482023356E-RF Serial No.: 2uns-

Polarizatien: Herizontal Tester: Colin Yang

Test Mode: Transmitting

Note: 802.1lac8e_U-NII-3 middle chanmel S775HHz

Peak:RBH: 17Hz  VBi: 3MHz  Ave:RBM: LHHz , VBH :SkHz
1gpLevel (@Buvim) Date: 20250124
90.0|
80.0|

PK
70.0| J \—ﬂ—l \—‘
60.0 3
500 '“.u"‘N“M.M_*A’,~‘“;-4ud~pmunﬁludnm¢
400
30.0|
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv) (dB/m) (dBuv/m)  (dBuv/m) (dB)
1 11550.00 46.86 4.e8 50.94 74.00 23.06 Peak
2 17325.00 47.36 7.26 54.62 68.20 13.58 Peak
3 17972.40 47.65 11.31 58.96 74.00 15.04 Peak
4 17972.40 36.28 11.31 47.59 54.00 6.4 Average

802.11ac80, Middle Channel, 5775MHz, Vertical

Project No.:
Polarization

24024233508 RF Serdal No.: 2uN3-2
Vertical Tester: Colin Yang

Test Mode: Transmitting

Not.

o: 802.11ac88_U-NII-3 middle channel 5775MHz
Peak: RBW: LiHz, VB : 3UHT

Level (dBuVim) Date: 2025-01-24
900 Fundamental test with
800 Filter Switch Unit
70.0| PK
60.0|
50.0) 4 i
40.0|
30.0|

1000 2100. 200. 4300. 5400. 6500

Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBuv)  (dB/m)  (dBWV/m) (dBwV/m)  (dB)
1 5018.30 50.90 -2.79 48.11 74.00 25.89 Peak
2 6320.70 50.77 -9.32 50.45 68.20 17.75 Peak
Project to.:

Polarization

2482A23350E- RF Serial No.: 2uNg-2
i Tester: Colin Yang

Test Mode: Transmitting

Note: 802.11ac80_

II-3 middle channel S775MHz
Bil:3MHz  Ave:RBW: LMz, VEW:SkHz

Peak: REW: 11

10pLevel ([dBuV/m) Date: 2025-01-24
90.0|
80.0|
PK
70.0|
60.0 3
4 wu-an‘“NgMunl.ﬁnu.ﬂ!hnh‘&»ﬂh«u‘!ﬂm
400
30.0|
6500 8200. 11100. 13400. 15700. 12000
Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Detector
(MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 11550.00 46.48 4.08 50.56 74.00 23.44 Peak
2 17325.00 a7.11 7.26 54.37 £8.20 13.83 Peak
3 17947.10 48.27 11.13 59.40 74.00 14.60 Peak
4 17947.10 36.19 11.13 47.32 54.00 6.68 Average
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A23350E-RF-00B

802.11ax20, Low Channel, 5745SMHz, Horizontal 802.11ax20, Low Channel, 5745MHz, Vertical

Project No.: 2402A23350E-RF Serdal No.: 2WNg-2 Project No.: 2462A233508-RF Serial No.: 2uNg-
Polarization: Horizontal Tester: Colin Vang Polarization: Vertical Tester: Colin Vang
Test Mode: Transmitting Test Mode: Transmitting

Note: 802.11ax2

NII-3 low channel S745MHz Note: 802.112x20 L
Hz

NII-3 low channel S745MHz
He

Paai: A 1 B 31 PeaksRa -1z Vi 30
Level (dBuVim) Date: 2025.01.24 Level (dBuVim) Date: 2025-01-24
w0 Fundamental test with s Fundamental test with
o Filter Switch Unit Filter Switch Unit
70.0| PK
60.0|
o T
40.0| 40.0|
30.0| 30.0|
1000 2100. 3200. 4300. 5400. 6500 1000 2100. 200. 4300. 5400. 6500
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBwV)  (dB/m)  (cBuv/m) (dBuV/m)  (dB) (MHz) (dBW)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 5100.80 49.81 -2.09 a7.72 74.00 26.28 Peak 1 50 49.4@ -2.15 a7.25 74.00 26.75 Peak
2 6149.10 50.88 -0.60 50.28 68.20 17.92 Peak 2 636! 51.00 -0.20 50.80 68.20 17.48 Peak
Project No.: 24024233505 RF Serdal No.: 232 Project lo.: 24824233508 RF Serdal No.: 2.2
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Tramsmitting
Note: 503, 1120 U-NTT3 low channel 5745tz Note: 303 112x20, U-NIT 3 low channel 5745z
Peak B 1Pz VB, ST Ave  RBW: Lz, VB S ek Rz VB /31y Ave {RBW: 1, VB Sce
o Level (dBuVim) Date: 2025-01-24 - Level dBuVim) Date: 2025-01-24
90.0| 90.0|
80.0| 20.0|
PK PK
70.0| 70.0|
60 3 60.0 3
50 W 504 MW
40.0| 40.0|
30.0| 30.0|
6500 8800. 11100. 13400. 15700. 18000 6500 8800. 11100. 13400. 15700 18000
Frequency (MHz) Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Detector No. Frequency Reading  Factor Result Limit Margin Detector
(hiz) (dBwv)  (dB/m)  (Buv/m) (dBuv/m)  (dB) (ttz) (dBwV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 11490.00 45.62 4.09 49.71 74.00 24.29 Peak 1 11490.00 46.46 4.09 50.55 74 .00 23.45 Peak
2 17235.00 47.95 7.4 55.36 68.20 12.84 Peak 2 17235.00 46.17 7.4 53.58 68.20 4.62 Pea
3 17995.40 47.67 11.49 59.16 74.00 14.84 Peak 3 17988.50 a7.74 11.43 59.17 74.00 14.83 Peak
a1 17995.48 36.30 11.49 47.79 54.00 6.21 Average 4 17988.50 36.38 11.43 47.81 54.00 6.19 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

802.11ax20, Middle Channel, 5785MHz,
Horizontal

Project No.: 2402A33350E-RF Serial No.: 2WN8-2
Polarization: Horizontal Tester: Colin Yang
Test rose: Tranznitting
Note: 802118120 b-NII-3 middle channel S7ASHHz
Peak: Ko 1z Vs Sz
Level (dBuVim) Date: 20260124
504 Fundamental test with

a0 Filter Switch Uni.

40.0|

30.0|
1000 2100. 3200. 4300 5400. 6500

Frequency (WHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBRV)  (dB/m)  (dBpv/m) (dBuv/m)  (dB)

1 5098.60 49.71 -2.09 47.862 74.00 26.38 Peak

2 6030.30 50.96 -0.33 50.63 68.20 17.57 Peak
Project No.: 2482023356E-RF Serial No.: 2uns-

Polarization: Horizontal
Test Mode: Transmitting
Note: 802.11ax20_

Tester: Colin Yang

1-3 middle channel 5785MHz

Peak :RBW: 1Mz, VEW: SMHz  Ave: RBW: LHHz, VBM : SkHz
1gpLevel (@Buvim) Date: 20250124
900
800
PK
700 - e
60.0) 3
50.0) M
400)
300
6500 8800 1100 13400, 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/my  (dBuv/m) (dBuV/m) (dB)
1 11576.00 46.60 4.07 0.67 74.00 23.33 Peak
2 17355.00 48.19 7.37 55.56 68.20 12.64 Peak
3 17997.70 48.02 11.51 59.53 74.00 14.47 Peak
4 17997.70 36.4 11.51 47.92 54.00 6.08 Average

802.11ax20, Middle Channel, 5785MHz,
Vertical

Project No.: 2402A23356-RF Serial No.: 2WN3-2
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 802.11ax28_U-NIT-3 middle channel S785MHz
Peak: REW: 11z, VB : 3HHz

Level (dBuvim) Date: 2025-01-24.

Fundamental test with
Filter Switch Unit

30.0|
1000 2100. 200. 4300. 5400. 6500
Frequency (MHZ)
No Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv)  (dB/m)  (dBpV/m) (dBuV/m)  (dB)
1 5098.60 49.97 -2.09 47.88 74.00 26.12 Peak
2 6129.30 51.04 -0.59 50.45 68.20 17.75 Peak
Project No.: 2082423350E-RF Serial No.: 2uNB-2
Polarization i Tester: Colin Yang
Test Mode: Transmitting
Note: 802.11ax26_U-NIT-3 middle channel S785HHZ
Peaic: RBW: 11z, VBW: MMz  Ave :RBM: 14biz, VEM: SkHz
10pLevel ([dBuV/m) Date: 2025-01-24
90.0|
80.0|
PK
70.0| J \—"—‘ \—‘
3
60.0| 2
1
50,0 M
400
30.0|
6500 8200. 11100. 13400. 15700. 12000
Frequency (MHz)
No Frequency  Reading Factor  Result  Limit Margin  Detector
(MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 11570.00 47.92 4.07 51.99 74.00 22.01 Peak
2 17355.00 28.72 7.37 56.89 £8.20 12.11 Peak
3 17995.40 47.99 11.49 59.48 74.00 14.52 Peak
4 17995.40 36.08 11.49 47.57 54.00 6.43 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.

: 2402A23350E-RF-00B

802.11ax20, High Channel, 5825MHz, Horizontal

Project No.: 2462A23350E-RF Serial No.: 2WNS-2
Polarization: Horizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 802.11ax20_U-NII-3 high channel S825MHz
Peak:RBI: 1FHz, VBId: 3HHz

Level (dBuVim) Date: 2025.01-24

000 Fundamental test with
w00 Filter Switch Unit
700 PR
60.0|
50.0| 1 o
40.0|
30.0|
1000 2100. 3200. 4300 5400. 6500
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/my  (dBuv/m) (dBuV/m) (dB)
1 160.80 50.60 -2.09 48.51 74.00 25.49 Paak
2 6385.60 56.80 -6.28 50.52 68.20 17.68 Peak
Project No.: 240242335E-RF Serdal No.: 2UNE-
Polarization: Horizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 802.11ax20_U-NII-3 high channel 5825Mi
PeaiiRGH: 1z, VBH: SMHZ | Ave: RBi: LHHZ VB : Skt
| evel (dBuVim) Date: 2025-01-24
90.0|
80.0|
PK
70.0| 4‘ \—ﬂ—l \—‘
60.0 3
500 iy b
40.0|
30.0|
6500 8800. 11100. 13400. 15700. 18000
Frequency (MHz)
No Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBwv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 11650.00 47.82 4.13 51.95 74.00 22.05 Peak
2 17475.00 47.49 7.88 55.37 68.20 12.83 Peak
3 17891.99 48.06 10.71 58.77 74.00 15.23 Peak
4 17891.90 36.17 10.71 15.88 s1.00 7.12 Average

802.11ax20, High Channel, 5825MHz, Vertical

Project No.:
Polarization:
Mode:
Note:

Test

2482A23350E- RF
vertical
Transmitting
802.11ax20_U-NII-3 high channel 5825MHz
Peak: REW: LiHz, VI : 3HHz

Seri;

Level (dBuVim)

al No.: 2uNg-2
Tester: Colin Yang

Date: 2025-01-24

%00 Fundamental test with
50, Filter Switch Unit
70.0| PR
60.0|
5040 1H~“_‘.*ﬂ_““hnu.uwumuwmunuunu-nm
400| M
30.0|
1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Detector
(MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 425 ] 3. -4.92 48.09 74 .00 25.91 Peak
2 6329.50 50.66 -0.29 50.37 68.20 17.83 Peak
Project No.: 2402423350E-RF Serdal No.: 2uig-2
Polarization: Vertical ster: Colin Yang
Test Mode: Transmitting
Note: 803.11ax28_U-NIL-3 high channel SE2SHH:
Peak:ROHSLHHZ VB : 3HHz  Ave :RBH: 11z, VBW: SicHz
Level (dBuVim) Date: 2025-01-24
90.0|
20.0|
PK
70.0| J \—"—‘ \—‘
60.0) 5 3
50| WMW
40.0|
30.0|
6500 8800. 11100. 13400. 15700 18000
Frequency (MHz)
No Frequency Reading Factor Result Limit Margin Detector
(1Hz) (dBuv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 11650.00 47.01 4.13 1.14 74.00 22.86 Peak
2 17475.00 48.53 7.88 56.41 68.208 11.79 Peak
3 17979.30 47.61 11.37 8.98 74 .08 15.02 Peak
4 17979.30 36.09 11.37 47 .46 54.00 6.54 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

802.11ax40, Low Channel, 5755MHz, Horizontal

Project No.: 2462A23350E-RF Serial No.: 2WNS-2
Polarization: Horizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 802.11ax48_U-NII-3 low channel S7SSMHZ
Peak:RBI: 1FHz, VBId: 3HHz

| evel (dBuvim) Date: 2025-01-24
Fundamental test with
Filter Switch Unit

400
30.0|
1000 2100. 3200. 4300 5400. 6500
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/my  (dBuv/m) (dBuV/m) (dB)
1 5081.00 49.41 -2.15 47.26 74.00 26.74 Peak
2 6412.60 51.36 -6.20 51.16 68.20 17.64 Peak
Project No.: 2402A33350E-RF Serial No.: 2WN8-2
Polarization: Horizontal Tester: Colin Yang

Test Mode: Transmitting
Note: 802.11ax40_U-NII-3 low channel 5755
Peak:RBW: 14Hz , VBW: 3MHz  Ave:RBU:1]

JVBM: SkHz

Level (dBuVim) Date: 20250124
900
800
PK
700 B [ [ —
600 3
P
500 _ e o
400)
300
6500 8800 1100 13400, 15700. 12000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 11516.00 46.74 a.09 50.83 74.00 23.17 Peak
2 17365.00 48.30 7.41 55.71 68.20 12.49 Peak
3 17993.10 47.44 11.48 58.92 74.00 15.08 Peak
4 17993.10 36.19 11.48 47.67 54.00 6.33 Average

802.11ax40, Low Channel, 5755MHz, Vertical

Polarization:

Project No.:

Test Mode:
Note:

2482A23350E- RF Serial No.: 2uNg-2
vertical Tester: Colin Yang
Transmitting

802.11ax46_U-NIL-3 low channel 575SMHz

Peak: REW: LiHz, VBI: 3HHz

No.

Level (dBuVim) Date: 2025-01-24
w00 Fundamental test with
w00 Filter Switch Unit
70.0| LS
60.0|
50, 1 |
40.0|
30.0|
1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Detector
(MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 5095.20 50.09 -2.11 47.98 74.00 26.02 Peak
2 6341.60 50.59 -0.23 508.36 68.20 17.84 Peak
Project No.: 2482A23358E-RF Serial No.: 2WNS-2
bolarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 862 11axd6L-NIT-3 low channel S755H

Level (dBuVim)

Mz
Peak: REW: 1z, VB : 3MHz  Ave:RBM: Mz, VEM: SkHz

Date: 2025-01-24.

WMW

Bw e

6500

2800, 1110 00. 15700. 18000

0. 134¢
Frequency (MHz)

Frequency  Reading Factor  Result  Limit Margin  Detector

(MHz)

(dBpv)  (dB/m)  (dBuv/m) (dBpv/m)  (dB)

11510.
17365
17983.
17983

45.69 4.09 49.78 74.00 24.22 Peak
47.92 7.41 55.33 68.20 12.87 Peak
47.85 11.40 59.25 74.00 14.75 Peak
36.30 11.40 47.70 54.00 6.30 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

802.11ax40, High Channel, 5795MHz, Horizontal

Project No.: 2462A23350E-RF Serial No.: 2WNS-2
Polarization: Horizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 802.11ax48_U-NII-3 high channel S795MHz
Peak:RBI: 1FHz, VBId: 3HHz

Level (dBuVim) Date: 2025.01-24

904 Fundamental test with
800 Filter Switch Uni

400 W
300

1000 2100. 3200. 4300 5400. 6500
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/my  (dBuv/m) (dBuV/m) (dB)

1 5021.60 50.52 -2.83 47.69 74.00 26.31 Peak

2 6331.70 50.83 -8.27 50.56 68.20 17.64 Peak
Project No.: 2402a23350E-RF Serial No.: 2uN8-2

Polarization: Horizontal Tester: Colin Yang

Test Mode: Transmitting
Note: 802.11ax48_U-NII-3 high channel S795HHz
PeakRBH: 1Mz, VB: SHHZ  Ave: RBH: 1HHZ ,VBH: SkHz

| ovel (dBuVim) Date: 2025-01-24
900
800
PK
700 J T e
60.0| 5 3
504 - R i
400)
300
6500 8800 100, 13400, 15700. 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBwv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 11590.00 47.03 a.04 51.07 74.00 22.93 Peak
2 17385.00 49.13 7.48 56.61 68.20 11.59 Peak
3 17926.40 48.32 10.98 59.30 74.00 14.70 Peak
4 17926.40 36.35 10.98 47.33 54.00 6.67 Average

802.11ax40, High Channel, 5795SMHz, Vertical

Project No.:
Polarization:

2482A23350E- RF Serial No.: 2uNg-2
vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 802.113x48_U-NII-3 high channel 5795MHHz
Peak: RBW: LiHz, VI : 3HHz

Level (dBuVim) Date: 2025-01-24

Fundamental test with
Filter Switch Unit

No.

g
400
30.0|
1000 2100. 3200. 4300. 5400. 6500
Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Detector
(MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 4968.80 51.10 -3.45 47.65 74.00 26.35 Peak
2 6126.00 50.75 -0.58 56.17 £8.20 18.03 Peak
Project No.: 2402A23350E-RF Serial No.: 2uNs-
Polarization: Vertical Tester: Colin Yang

Test Mode: Transmitting
Note: £02.11ax48_U-NIT-3 high channel S795HHz
eakci RBW: 1Mz, VB 3z Ave :RBW: 1HHz, VM3 SKHZ

L ovel (dBuVim) Date: 2025-01-24
900
80
[
700 B e
60.0) 3
50.0) WWMW
00|
300
6500 8800, 11100 13400. 15700. 12000
Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 11590.00 46.62 4.04 50.66 74.00 23.34 Peak
2 17385.00 47.84 7.4 55.32 68.20 12.88 Peak
3 17993.10 47.77 11.48 59.25 74.00 14.75 Peak
4 17993.10 36.29 11.48 47.77 54.00 6.23 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

802.11ax80, Middle Channel, 5775MHz,
Horizontal

Serdal o
Tester:

Project No.: 2402A233508-RF
Polarization: Horizontal
Test Mode: Transmitting
Note: 802.11ax80_U-NII-3 middle channel 5775MHz
Peak:RBW: 1Mz, VBW: SHHZ

2uNE-2
Colin Yang

Level (dBuvim) Date: 2025.01-24

Fundamental test with
Filter Switch Uni

700
60.0)
500 1 RPN
404
300
1000 2100 3200, 4300 5400, 6500
Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpV)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 5063.40 50.06 -2.33 47.73 74.00 26.27 Peak
2 6486.80 51.04 -0.12 50.92 68.20 17.28 Peak
Project No.: 200223350E-RF Serdal No.: 2WNB-2
Polarization: Horizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 802.1lax88_U-NII-3 middle channel S77SMHZ
Peak:RBH: 17Hz  VBi: 3MHz  Ave:RBM: LHHz , VBH : SkHz
JopLevel (dBuVim) Date: 20250124
90,
80.)
K
700
60.0) 3
50.0 WMW
400
300
6500 8800 1100 13400, 15700, 18000
Frequency (MHz)
Frequency  Reading Factor  Result Limit Margin  Detector
(MHz) (dBpv) (dB/m) (dBuv/m)  (dBuv/m) (dB)
1 11550.00 47.11 4.e8 51.19 74.00 22.81 Peak
2 17325.00 46.84 7.26 54.10 68.20 14.10 Peak
3 17926.40 48.09 10.98 59.07 74.00 14.93 Peak
4 17926.40 36.25 10.98 47.23 54.00 6.77 Average

802.11ax80, Middle Channel, 5775MHz, Vertical

Project No.: 2402A23356-RF Serial No.: 2WN3-2
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting

Note: 802.112x88_U-NII-3 middle channel 5775HHz
Peak: RBW: LiHz, VI : 3UHT

Level (dBuvim) Date: 2025-01-24.

Fundamental test with
Filter Switch Unig

50.0| 1
00| W i
30.0|
1000 2100. 200. 4300. 5400. 6500
Frequency (MHZ)
Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv)  (dB/m)  (dBpV/m) (dBuV/m)  (dB)
1 4931.40 50.95 -3.65 47.30 74.00 26.70 Peak
2 6484.60 51.85 -0.12 50.93 68.20 17.27 Peak
Project No.: 2482A23358E-RF Serial No.: 2WN8-2
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 862.11ax86_U-NII-3 middle channel S775MHZ
Peak: RBH: 1z, VBH:3WHz  Ave :RBW: LiHz, VBM: Skiz
10pLevel ([dBuV/m) Date: 2025-01-24
90.0|
80.0|
PK
70.0|
60.0| 3
50.0 W
400
30.0|
6500 8200. 11100. 13400. 15700. 12000
Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Detector
(MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 11550.80 46.71 4.08 50.79 74.00 23.21 Paak
2 17325.88 26.89 7.26 54.15 £8.20 14.85 Peak
3 17997.7 47.88 11.51 59.39 74.00 14.61 Peak
4 17997.70 36.27 11.51 47.78 54.00 6.22 Average
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Test Plots for 18GHz -40GHz:
No Emission was detected in the range 18-40GHz,test was performed on the mode and
channel which with the maximum power.

802.11ax20 mode 5240MHz, Horizontal 802.11ax20 mode 5240MHz, Vertical

Project No.: 200223350E-RF Serdal No.: 2WNB-2 Project No.: 2082423350E-RF Serial No.: 2uNg-2
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmitting
Note: 862.1lax20_U-NII-1 high Channel 5248MHz Note: 862.11ax26_U-NIT-1 high Channel 5248HHz
PK: RBi: 1Mz, VEH: SHHz PK:RBW: 1Mz, VB 3HHz
glevel (dBuvim) Date: 20250124 1ogLevel (@BuVim) Date: 2025-01-24
90.0| 90.0|
80.0| 80.0|
70.0 PK] 0.0 PR
60.0| 60.0|
1
50.0|  obiual i e LA s ot s AR, P A 50.0{ o b g g L oD o b i
400 400
30.0| 30.0|
12000 19700. 21400, 23100. 24800. 26500 18000 19700. 21400. 23100. 24800. 26500
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv) (dB/m) (dBuv/m)  (dBuv/m) (dB) (MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 23604.90 44.96 8.72 53.58 74.00 20.32 Paak 1 23627.00 a4.47 8.73 53.20 74.00 20.80 Peak
Project No.: 200223350E-RF Serdal No.: 2WNB-2 Project No.: 2082423350E-RF Serial No.: 2uNg-2
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmitting
Note: 862.1lax20_U-NII-1 high Channel 5248MHz Note: 862.11ax26_U-NIT-1 high Channel 524@HHz
PK:ABi: 1MHz, VBH:3HHz  Ave :RBW: 1Mz, VBW: SkHz PK:RBi: 1MHz, VBH: 3MHz  Ave :RBW: 1HHz, VBW: Skiz
glevel (dBuvim) Date: 20250124 1ogLevel (@BuVim) Date: 2025-01-24
90.0| 90.0|
80.0| 80.0|
PK PK
70.0| ” 70.0| H
50.0) 1 2 50.0| 4 5
50.0| 50.0|
400 400
30.0| 30.0|
26500 29200. 31900. 34600. 37300. 40000 26500 29200. 31900. 34600. 37300. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv) (dB/m) (dBuv/m)  (dBuv/m) (dB) (MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 37942.60 45.57 11.66 57.23 68.20 10.97 Paak 1 38002.00 45.59 11.93 57.52 68.20 10.68 Peak
2 39584.20 45.00 11.22 56.22 74.00 17.78 Peak 2 39546.48 a4. 11.20 55.65 74.00 18.35 Peak
3 39584.20 32.68 11.22 43.90 54.00 10.10 Average 3 395 32.77 11.20 43.97 54.00 10.03 Average
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Test plots for Bandedge:
5150-5250MHz:

802.11a, 5180MHz, Chain 0, Bandedge, Horizontal 802.11a, S180MHz, Chain 0, Bandedge, Vertical

Project No.: 2482423350E-RF Serial No.: 2WNS-2
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Tramsmitting
Note: 882.11a_U-NII-1_low Channel 5180MHz Chain @
KRB IMHZ, VBM: 3MHz  Ave :RBI: 1MHZ, VBW: SkHz

Project No.: 2482A23350E-RF Serial No.: 2WNg-2
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 822.11a_U-NII-1_low Channel 5188MHz Chain @
PKC:RBM: 1MHZ, VBW:3MHZ  Ave:RBW: 1MHZ, VBM: SkHz

" Level (dBuVim) Date: 2025-01-23 " Level (dBuvim) Date: 2025-01-23
100 1000
90.0| 90.0|
20 20.0
" , . PK
70.0 70.0| w
60.0 1 60.0 |
5 i " |
50.0 50.0|
40.0) 40.0)
5100 5120. 5140. 5160. 5180 5200 5100 5120 5140 5160. 5180. 5200
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Detector No. Frequency Reading Factor  Result Limit Margin Detector
(MHz) (dBuv) (dB/m)  (dBuv/m) (dBuv/m) (dB) (MHz) (dBuv) (dB/m) (dBuv/m)  (dBuv/m) (dB)
1 5150.00 53.74 6.53 60.27 74.00 13.73 Peak 1 5150.00 50.98 6.53 57.51 74.00 16.49 Peak
2 5150.00 49.26 6.53 46.79 54.00 7.21 Average 2 5150.00 40.04 6.53 46.57 54.00 7.43 Average

802.11a, 5240MHz, Chain 0, Bandedge, Horizontal 802.11a, 5240MHz, Chain 0, Bandedge, Vertical

Project No.: 2482423350E-RF Serial No.: 2WNg-2
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11a_U-NII-1 high Channel 524z Chain @
PK:RBI: IMHz, UBW I 3MHz  Ave :REW:1MHZ, VBM: SkHz

Project No.: 2462A23350E-RF Serial No.: 2WN8-2
Polarization: Vertical Tester: Leo Xiao
Test Hode: Transmitting
Note: 802.11a_U-NII-1_high Channel 5248MHz Chain @
PK:RBU: 1MHz, VBWI3MHZ  Ave:RBW: 1MHz, VBW: SkHz

1roLevel (dBuVim) Date: 2025-01-23 1oLevel (dBuvim) Date: 2025.01-23
1004 1004
904 900
80.0| 80.0|
PK PK.
704 700 M
60.0 I " " & ") -t 60.0) pv) ks "
50 500
40.0| 40.0|
5220 5248, 5276, 5304. 5332 5360 5220 5248 5276 5304, 5332 5360
Frequency (MHz) Frequency (MHz)
No- Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBpV/m) (dBuv/m)  (dB) (Hz) (dBv)  (dB/m)  (dBuV/m) (dBpv/m)  (dB)
1 5350.08 49.41 7.18 56.51 74.80 17.49 Peak 1 5350.88 49.63 7.10 56.73 74.00 17.27 Peak
2 5350.08 39.27 7.1 6.3 54.60 7.63 Average 2 5350.88 39.35 7.1 46.45 54.00 7.55 Average
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Report No.: 2402A23350E-RF-00B

802.11a, 5180MHz, Chain 1, Bandedge, Horizontal

Project No

2002873350E-RF Serial No.: 2WNg-2

802.11a,

Project No.: 2462A23350E-RF

5180MHz, Chain 1, Bandedge, Vertical

Serisl No.: 2ulis-2
Polarization: Horizontal Tester: Leo Xizo Polarization: Vertical Tester: Leo xiso
Test Mode: Transmitting Test Mode: Transmittin,
Note: 862.11s_U-NIT-1_low Channel S180Mfiz Chain 1 Note: 802.11s_U-NIT-1_low Channel S180Miz Chain 1
PKERB: THHZ, VB : 3HHz | Ave : RBH:1HHz, VBH: SkHZ PICERB: THHiz, VB 3z Ave:RBW: 1HHZ, VBW: SkHz
1roLevel (dBuVim) Date: 2025-01-23 1oLevel (dBuvim) Date: 2025.01-23
100.9 100.9
900 90.)
80.0| 80.0|
PK PK
Ny M M N M W
60.0 4 60.0 . - —
500 500
40.0| 40.0|
5100 5120, 5140 5160. 5180 5200 5100 5120 5140 5160 5180. 5200
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBpV/m) (dBuv/m)  (dB) (Hz) (dBv)  (dB/m)  (dBuV/m) (dBpv/m)  (dB)
1 5150.00 50.73 6.53 57.26 74.00 16.74 Peak 1 5158.00 49.57 6.53 56.10 74.00 17.90 Peak
2 5150.00 38.78 .53 45.31 54.00 8.69 Average 2 5158.00 39.44 6.53 45.97 54.00 8.03 Average

802.11a, 5240MHz, Chain 1, Bandedge, Horizontal 802.11a, 5240MHz, Chain 1, Bandedge, Vertical

Project No.: 2482A23350E-RF

Serial No.: 2WNa-2 Project No.: 2482423350E-RF Serial No.: 2NE-2
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao
Test Mode: Tramsmitting Test Mode: Transmitting
Note: 82.11a U-NII-1 high Channel 5240MHz Chain 1 Note: 802.11a_U-NII-1 high Channel 5240MHz Chain 1
PK:RBW: 1M BMW:3MHz  Ave:RBW:1MHz,VBW: SkHz PK:RBW: 1MHz,VBW:3MHz  Ave:RBW:1MHz,VBW:SkHz
" Level (dBuVim) Date: 2025-01-23 " Level (dBuvim) Date: 2025-01-23
100.0| 100.0|
90.0) 90.0)
80.0| 20.0|
PK . PK.
70.0) ll 70.0| M
600 R . 60.0) ;
50.0 50.0|
40 400
5220 5248. 5276. 5304. 5332 5360 5220 5248 5276. 5304. 5332 5360
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz ) (dBpv) (dB/m) (dBpv/m)  (dBpv/m) (dB) (MHz) (dBpv) (dB/m) (dBuv/m)  (dBpv/m) (dB)
1 5 45.21 7.10 56.31 17.69 Peak 1 5350.00 50.11 7.10 57.21 74.00 16.79 Peak
2 5 39.15 7.10 26.25 7.75 Average 2 5350.00 39.20 7.10 46.30 54.00 7.70 Average
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802.11n20, 5180MHz, Bandedge, Horizontal 802.11n20, S180MHz, Bandedge, Vertical

Project No.: 2402A23350E-RF Serdal No.: 2WNB-2

Project No.: 2402A23356-RF Serial No.: 2N3-2
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmittin Test Mode: Transmittin
Note: 862.11n20_U-NIT-1_low Channel 5188HHz Note: 802.11n20_U-NIT-1 low Channel S188MHz
FK:RBW: 1Mz, VBW: Sz - Ave :RBN: 1Mz, VBI: SKiz

PICGRBI: IMHZ, VBH: 3MHZ  Ave:RBM: LHHz, VBN : SkH

JroLevel (@Buvim) Date: 20250123 Level (dBuVim) Date: 20260123
1004 1004
900 90
800 200
vy | PK
700 00| M
00 i bl oo ™ ST ;
500 504
400 400
5100 5120 5140, 5160, 5180, 5200 5100 5120 5140, 5160. 5180, 5200
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpV)  (dB/m)  (dBuv/m) (dBuV/m)  (dB) (MHz) (dBuV)  (dB/m)  (dBuV/m) (dBpv/m)  (dB)
1 5150.00 51.61 6.53 58.13 74.00 15.87 Peak 1 5150.00 56.79 6.53 57.32 74.00 16.68 Peak
2 5156.00 41.71 6.53 48.24 54.00 5.76 Average 2 5150.00 0 6.53 46.55 54.00 7.45 Average

802.11n20, 5240MHz, Bandedge, Horizontal 802.11n20, 5240MHz, Bandedge, Vertical

Project No.: 2402A23350E-RF Serdal No.: 2WNS-2 Project No.: 2402423356E-RF Serial No.: 2uNs-2
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmittin Test Mode: Transmittin
Note: 802.11n26_U-NIT-1_high Channel 524@MHz Note: 802.11n26_U-NII-1_high Channel 524@MHz
PK:RBI: LMz, VBW: SMHZ  Ave:RBN: 1MHZ, VB: SKHZ

PKGRBI: 1MHZ, VBH: 3HHZ  Ave:RBH: LHHz, VB :SkHz

sipLevel dBuvim) Date: 20250123 .+ Lovel (dBaVim) Date: 2025-01-23
1000) 1000)
900 90|
800) 80|

" | PK| A PK|
700 WYY 700 M 'W\‘““
600 _ " . 1 60 . '

500 500
400 00

5220 5248 5276, 5304. 5332 5360 5220 5248 52, 5304 5332 5360

Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(WHz) (dBRV)  (dB/m)  (dBuv/m) (dBuv/m)  (dB) (MHz) (dBwv)  (dB/m)  (dBpv/m) (dBwV/m)  (dB)
1 5350.00 49.98 7.1 57.08 74.00 6.92 Peak 1 5350.00 49.4; 10 56.52 74.08 17.48 Peak
2 5358.60 39.04 7.10 46.14 54.00 7.86 Average 2 5350.00 39.82 7 46 54.00 7.88 Average
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Report No.: 2402A23350E-RF-00B

802.11n40, 5190MHz, Bandedge, Horizontal

Project No.: 2462A23350E-RF Serial No.: 2WNs-2
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmitting
Note: 802.11n46_U-NII-1_low Channel S130MHz
PK:RBI: 1MHz, VBW: 3WHz  Ave:RBM:1MHz, VB: SkHz

11gLevel (¢BuVim) Date: 20250124
100.0|
90.0|
80.0|
PK
70.0|
60.0|
50.0|
40.0
5100 5124. 5148. 5172. 5196. 5220
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/my  (dBuv/m) (dBuV/m) (dB)
1 5150.00 55.16 6.53 61.69 74.00 12.31 Paak
2 5156.00 45.39 6.53 51.92 54.00 2.e8 Average

802.11n40, 5230MHz, Bandedge, Horizontal

Project No.: 2462A23350E-RF Serial No.: 2WNs-2
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmitting
Note: 802.11n46_U-NIT-1_high Channel 523@Miz
PK:RBI: 1MHz, VBW: 3WHz  Ave:RBM:1MHz, VBI: SkHz

11gLevel (¢BuVim) Date: 2025-01.23
100.0|
90.0|
80.0|
AN PK
700 W LAz A
60.0|
Parelil
50.0|
40.0
5200 5232. 5264. 5296. 5328. 5360
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv) (dB/m) (dBuv/m)  (dBuv/m) (dB)
1 49.32 7.10 56.42 74.00 17.58 Paak
2 39.69 7.10 26.79 54.00 7.21 Average

802.11n40, S190MHz, Bandedge, Vertical

Project No.: 2082423350E-RF Serial No.: 2uNa-
Polarization: Vertical Tester: Lee Xiao
Test Mode: Transmitting
Note: 802.11n4_U-NIT-1 low Channel S190MHZ
PK:REI: 1Mz, VEW: 3z Ave:REW: 1Mz , VBH :Skitz

4qgLeve! [@Buvim) Date: 2025-01-24
100.0|
90.0|
80.0|

PK

70.0|
60.0|
50.0|
400

5100 5124. 5148. 5172. 5196. 5220

Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 5150.00 50.58 6.53 57.11 74.00 16.89 Peak
2 5150.00 21.03 6.53 47.56 54.00 6.44 Average

802.11n40, 5230MHz, Bandedge, Vertical

Project No.: 2492823356E-RF Serial No.: 2uNg-2
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 802.11n4@_U-NII-1_high Channel 523@Miz
PK:RBI: 1MHz, VBI: 3HHz  Ave:REW:LHHz, VB :SkHz

4qgLeve! [@Buvim) Date: 2025-01.23
100.0|
90.0|
80.0|
PK
70.0| w
60.0 -
50.0|
400
5200 5232. 5264. 5206. 5328. 5360
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 29.73 7 56.83 74.00 17.17 Peak
2 39.00 7 46.10 54.00 7.90 Average
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Report No.: 2402A23350E-RF-00B

802.11ax20, 5180MHz, Bandedge, Horizontal

Project No
Polarization:
Test Hode:
Note

Level (dBuVim)

24024233508 RF Serdal No.: 2WNB-2
Horizontal Tester: Colin Yang
Transmitting

802.11ax20_U-NII-1_low Channel 5188MHz

PK:RBW: 1MHz, VBH:3HHz  Ave :RBW: 1Mz , VEW: SkHZ

Date: 2025.01-24.

1
100.0)
90.0|
80.0|
PK
70.0|
|
60.0) [
50.0|
40.0
5100 5120. 5140. 5160. 5180. 5200
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv)  (dB/m)  (dBpv/m) (dBuv/m)  (dB)
1 5148.48 54.32 6.52 60.84 74.00 13.16 Peak
2 5148.48 40.11 6.52 46.63 54.00 7.37 Average
3 5150.00 49.51 6.53 56.04 74.00 17.9 Peak
3 5150.00 39.68 6.53 46.21 54.00 7.79 Average

802.11ax20, 5240MHz, Bandedge, Horizontal

Project No.: 24
Polarization: Ho
Test Mode: Tr
Note: 80

PK

Level (dBuVim)

024233508-RF
rizontal
ansmitting
2.11ax20_
REW: 1Mz,

Serdal No.: 2WNB-2
Tester: Colin Yang

high Channel 5248MHz
'z Ave:RBW:1MHZ,VEW: SKHE

Date: 2025.01-24.

1
100.0|
90.0|
80.0|
PK
70.0|
600 i / )
50.0|
40.0|
5220 5248. 5276. 5304. 5332. 5360
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBpV)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 5350.00 51.18 7.1 58.28 74.00 15.72 Peak
2 5350.00 39.24 7.18 46.34 54.00 7.66 Average

802.11ax20, 5180MHz, Bandedge, Vertical

Project No.:
Polarization:
Test Mode:
Not.

Level (dBuVim)

24024233508 RF

Serdal No.: 2uN3-2
Vertical Tester: Colin Yang
Transmittin

o: 802.11ax28_U-NII-1_low Channel 5188MHz

K:RBW: 1MHZ, VBM: 3HHz  Ave:RBW: 1Mz, VB : Skitz

Date: 2025-01-24.

1000)
90|
200)
Pk
700
500 - 1
500
00
5100 5120, 5140. 5160 5180. 5200
Frequency (MHz)
No Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (BW)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 5150.00 53.40 6.53 59.93 74.00 14.07 Peak
2 5150.00 18.06 6.53 6.59 54.00 7.01 Average

802.11ax20, 5240MHz, Bandedge, Vertical

Project No.: 24

024233562 RF

Serdal No.: 2uN3-2
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 802.112x20_| high Channel 5248MHz
K :RBW: 1MHZ. = Ave:RBW: LMz, VBW:Skitz

Level (dBuVim)

Date: 2025-01-24.

100.0|
90.0|
20.0|
1 Pk
70.0|
60.0 - 1
50.0|
40.0|
5220 5248. 5276. 5304. 5332. 5360
Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBwV/m)  (dB)
1 5350.00 56.77 7 57.87 74.00 16.13 Peak
2 5350.00 38.34 7 45.a0 54.00 8.56 Average
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802.11ax40, 5190MHz, Bandedge, Horizontal 802.11ax40, 5190MHz, Bandedge, Vertical

Project No.: 2402A23350E-RF Serial No.: 2WNS-2 Project No.: 2492823356E-RF Serial No.: 2uNg-2
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmitting
Note: 802.11axd low Channel S19eMHz Note: 802.112x48_U-NII-1_low Channel 5198MHz
PK: RBI: 14 Wz Ave:REI: 1MHz, VBId: SkHz PK:RBI: 1MHzZ, VBI: 3HHz  Ave:REW:LHHz, VB :SkHz

1oLevel (@Buvim) Date: 20250124 1qglevel (@Buvim) Date: 2025-01-24
100.0| 100.0|
90.0| 90.0|
80.0| 80.0|
PK PK
70.0| 70.0|
A Ewy
60.0| 60.0| v
50.0| 50.0|
40.0 400
5100 5122. 5144, 5166. 5188. 5210 5100 5122. 5144. 5166. 5188. 5210
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv) (dB/m) (dBuv/m)  (dBuv/m) (dB) (MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 5150.00 57 6.53 & 74.00 5 Peak 1 5148.60 56.45 6.52 62.97 74.00 11.03 Peak
2 5156.00 44.3 6.53 5 54.00 3.89 Average 2 5148.60 a4.21 6.52 50.73 54.00 3.27 Average
3 5150.00 55.02 6.53 61.55 74.00 12.45 Peak
4 5150.00 43.32 6.53 49.85 54.00 2.15 Average

802.11ax40, 5230MHz, Bandedge, Horizontal 802.11ax40, 5230MHz, Bandedge, Vertical

Project No.: 2462A23350E-RF Serial No.: 2WNS-2
Polarization: Horizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 802.11ax4e,

Project No.: 2492823356E-RF Serial No.: 2uNg-2
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 802.11ax46,

high Channel 5238MHz

high Channel 5236MHz
K : RB: L1 Ave :RBH: 1Mz, VB: Skiz PK:RB: 1 = Ave:RBU:1MHz, VBW:Skiz
1oLevel (@Buvim) Date: 20250124 1qglevel (@Buvim) Date: 2025-01-24
100.0| 100.0|
90.0| 90.0|
80.0| 80.0|
PK PK
70.0| 70.0|
60.0) 1 60.0| 1
sty st
50.0| 50.0|
40.0 400
5210 5240. 5270. 5300. 5330. 5360 5210 5240. 5270. 5300. 5330. 5360
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv) (dB/m) (dBuv/m)  (dBuv/m) (dB) (MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 7.10 59.23 74.00 14.77 Paak 1 51.52 7 58.62 74.00 15.38 Peak
2 3 7.10 47.23 54.00 6.77 Average 2 39.64 7 26.74 54.00 7.26 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

802.11ac80, 5210MHz, Bandedge, Horizontal

Project No.: 200223350E-RF Serial No.: 2WNa-
Polarization: Horizental Tester: Colin Yang
Test Mode: Transmitting
Note: 802.1lacBe_U-NII-1 middle Channel 5216MHz
PK: RBId: 11 iz Ave :RBW: MMz, VEW: SkHz
11gLevel (¢BuVim) Date: 20250124
100.0|
90.0|
80.0|
PK
70.0| 1
60.0|
v
50.0|
40.0
5100 5152. 5204. 5266. 5308. 5360
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv) (dB/my  (dBuv/m) (dBuV/m) (dB)
1 5144.62 61.05 6.50 67.55 74.00 6.45 Peak
2 5144.62 45.14 6.50 51.64 54.00 2.36 Average
3 5150.60 59.40 6.53 65.93 74.00 8.07 Peak
4 5150.00 45.36 6.53 51.89 54.00 2.1 Average
5 5350.60 51.72 7.10 58.82 74.00 15.18 Peak
6 5350.00 39.1 7.10 46.22 54.00 7.78 Average

802.11ax80, 5210MHz, Bandedge, Horizontal

Project No.: 2402423350E-RF Serial No.: 2WNa-
Polarization: Horizental Tester: Colin Yang
Test Mode: Transmitting
Note: 802.11ax80_U-NII-1 middle Channel 5216MHz
PK: RBId: LiHz, VEW: 3z Ave:REH: 14z, VBH: SkHz
11gLevel (¢BuVim) Date: 20250124
100.0|
90.0|
80.0|
PK
70.0|
P
60.0|
sl aw
50.0|
40.0
5100 5152. 5204. 5266. 5308. 5360
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv) (dB/m) (dBuv/m)  (dBuv/m) (dB)
1 5145.76 57.34 6.51 63.85 74.00 10.15 Peak
2 5145.76 43.32 6.51 49.83 54.00 4.17 Average
3 5150.60 55.6 6.53 62.19 74.00 11.81 Peak
4 5156.00 44.56 6.53 51.09 54.00 2.91 Average
5 5350.60 52 7.10 59.25 74.00 14.75 Peak
6 5350.00 40.03 7.10 47.13 54.00 6.87 Average

802.11ac80, 5210MHz, Bandedge, Vertical

Polarization:

Project No.:

Test Mode:
Note:

Level (dBuVim)

2482A23350E- RF Serial No.: 2uNg-2
vertical Tester: Colin Yang
Transmitting

802.11ac86_U-NII-1_middle Channel S210MHz

PK:RBI: 1MHZ, VBI: 3MHz  Ave:REW:LHHz, VB :SkHz

Date: 2025-01-24

100.0|
90.0|
80.0|
PK
70.0|
SO0 i e
50.0|
400
5100 5152. 5204. 5256. 5308. 5360
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 56.27 6.50 62.77 74.00 11.23 Peak
2 24.23 6.50 56.73 54.00 3.27 Average
3 53.08 6.53 59.61 74.00 14.39 Peak
4 41.98 6.53 48.51 54.00 5.49 Average
5 51.41 7.10 58.51 74.00 15.49 Peak
6 5350.00 39.39 7.10 46.49 54.00 7.51 Average

802.11ax80, 5210MHz, Bandedge, Vertical

Project No.:
Polarization:

Test Mode: T
Note: 8
P

Level (dBuVim)

2482A23350E- RF Serial No.: 2uNg-2
vertical Tester: Colin Yang
ransmitt:

62.11ax86_U-NIT-1_middle Channel S2LeMHz

K :REW: IMHz, VBW: 3MHz  Ave:RBU: 1z, VB :Skiz

Date: 2025-01-24

No.

100.0|
90.0|
80.0|
PK
70.0|
|
60.0|
e VU oo
50.0|
400
5100 5152. 5204. 5256. 5308. 5360
Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Detector
(MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 55.27 6.52 74.00 12.21 Peak
2 43.01 6.52 54.00 4.47 Average
3 50.41 6.53 74.00 17.06 Peak
4 42.06 6.53 48.59 54.00 5.41 Average
5 51.49 7.10 58.59 74.00 15.41 Peak
6 39.76 7.10 46.86 54.00 7.14 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

5725-5850MHz:

802.11a, 5745MHz, Chain 0, Bandedge,
Horizontal

802.11a, 5745MHz, Chain 0, Bandedge,

Vertical

Project No.: 2402423350E-RF Serdal No.: 2Ng-
Polarization: Horizontal Tester: Colin Vang
Test Mode: Transmitting
Note: 862.11a U-NLI-3 low channel 574SMHz Chain @

Peak:RBi: 14Hz , VBI: 3MHz

Level (dBuVim) Date: 2025.01.23

Project No.:
Polarization:
Test Mode:
Note:

2482423350E- RF

Serial No.: 2uNg-2
Vertical Tester: Colin Yang
Transmitting

802.11a_U-NII-3 low channel 574shHz Chain @
Peak: RBI: LHHz, VB : 3HHz

' Level (dBuVim) Date: 2025-01-23
1100 ——— 1100 p—
100.0| 100.0|
90.0| 90.0|
80.0| 4 80.0|
3
70.0| 70.0| 5
60.0) i " 60.0] !
50.0| 50.0|
- 5640 5664. 5688. 5712, 5736. 5760 - 5640 5664. 5688. 5712, 5736. 5760
Frequency (MHz) Frequency (MHz)
No Frequency  Reading Factor  Result Limit Margin  Detector No Frequency  Reading Factor Result Limit Margin  Detector
(MHz) (dBpV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dBv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 5650.00 52.01 7.89 59.90 68.20 8.30 Peak 1 5650.00 51.87 7.89 59.76 68.20 8.44 Peak
2 5700.00 54.72 7.98 62.70 105.20 42.50 Peak 2 5700.00 51.38 7.98 59.36 105.20 45.84 Peak
3 5720.00 60.20 8.02 68.22 110.88 42.58 Peak 3 57208.00 57.13 8.02 65.15 110.80 45.65 Peak
4 5725.00 69.80 8.03 77.83 122.20 44.37 Peak 4 5725.00 66.59 8.03 74.62 122.20 47.58 Peak
-
802.11a, 5825MHz, Chain 0, Bandedge, X .
. 802.11a, 5825MHz, Chain 0, Bandedge, Vertical
Horizontal
Project No.: 2462423350E-RF Serdal No.: 2WNB-2 Project No.: 2402A23358E-RF Serial No.: 2WNS-2
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical Tester: Colin Yang
Test bose: Transmitiin Test Moge: Transmittin
Note! 803118 U-NI1-3 high chamnel S825HHz Chain 0 Note: 803118 UMIT-3 high channel 5325z Chain 0
Reak R M VB SH ek RO 112 VB30
4zgLevel [Buvim) Date: 20250123 Level (dBuVim) Date: 2026-01-23
10| — 10| e —
100.0| 100.0|
90.0| 90.0|
80.0| 80.0|
700| 1 PK/ 70.0] PK.
2 1
600 N 5 60,0 4
50.0| 50.0|
5810 5835. 5860. 5885. 5910. 5035 5810 5835. 5860. 5885. 5910. 5935
Frequency (MHz) Frequency (MHz)
No Frequency Reading Factor Result Limit Margin Detector No Frequency Reading  Factor Result Limit Margin Detector
(MHz) (dBpV)  (dB/m)  (dBuV/m) (dBuv/m)  (dB) (MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 5850.00 58.77 8.20 66.97 122.20 55.23 Peak 1 57.03 8.20 65.23 122.20 56.97 Peak
2 5855.00 56.01 8.21 64.22 110.80 46.58 Peak 2 52.81 8.21 61.02 110.380 49.78 Peak
3 5875.00 52.07 8.28 60.35 105.20 44.85 Peak 3 51.12 8.28 59.40 105.20 45. Peak
a4 5925.00 51.42 8.40 59.82 68.20 8.38 Peak 4 50.68 8.40 59.0e8 68.20 9.12 Peak

Report Template Version: FCC-WiFi5-Client-V1.2

Page 78 of 121




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

802.11a, 5745MHz, Chain 1, Bandedge,

802.11a, 5745MHz, Chain 1, Bandedge, Vertical

Horizontal
Project No.: 2402A33350E-RF Serial No.: 2WN8-2 Project No.: 2482A23358E-RF Serial No.: 2WNS-2
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical Tester: Colin Yang

Level (dBuVim)

Peak:RBI: 14Hz, VBI: SMHT

Date: 2025.01-23

Peak: RBI: LMHz, VB : 3MHT

Date: 2025-01-23

Level (dBuVim)

1
109 [———
1000
900
800
3 |&
700
60 ik %
500
5640 5664. 5688, 5712 5736, 5760
Frequency (MHz)
No Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpV)  (dB/m)  (dBpv/m) (dBuV/m)  (dB)
1 5650.00 51.26 7.89 59.15 68.20 9.65 Peak
2 5700.00 54.56 7.98 62.54  105.20 42.66 Peak
3 5720.00 63.35 8.02 71.37  110.80 39.43 Peak
4 5725.60 64.81 8.03 72.84  122.20 49.36 Peak

104 [———
1000
904
800
3
700
2
60 1
500
5640 5664. 5688, 5712, 5736, 5760
Frequency (MHz)
No Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBwV)  (d8/m)  (dBpV/m) (dBuV/m)  (dB)
1 51.70 7.89 59.59 68.20 8.61 Peak
2 55.21 7.98 63.19  105.20 42.01 Peak
3 64.42 8.02 72.44  110.30 38.36 Peak
4 5725.00 64.52 8.03 72.55  122.20 49.65 Peak

802.11a, 5825MHz, Chain 1, Bandedge,
Horizontal

Project No.: 2402423356E-RF Serial No.: 2UNE-2
Polarization: Horizontal Tester: Colin Yang
Test Mode: Transmitting
Note: 802.11a U-NIT-3 high channel S825MHz Chain 1
Peak :RBN : IMHz, VEW: 3MHZ
1zqLevel (@BuVim) Date: 20250123
PK
4
5810 5835. 5860, 5885, 5910, 5035
Frequency (MHz)
No Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 5850.60 62.33 8.20 70.53  122.20 51.67 Peak
2 5855.00 58.08 8.21 66.29  110.80 aa.s1 Peak
3 5875.00 53.48 8.28 61.76  105.20 43.44 Peak
4 5925.00 51.07 8.48 59.47 68.20 8.73 Peak

802.11a, 5825MHz, Chain 1,Bandedge, Vertical

Project No.: 2462A23350E-RF Serial No.: 2uNs-2
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting
Note: 892.11a_U-NII-3 high channel 5825MHz Chain 1
Peak: RBW: 1MHz, VB : 3HHz

Level (dBuVim) Date: 20260123
104 e —
100.0|
900
800
70.0| 1 5 PK.
60 " " EA
500

5810 5835, 5360. 5885, 5910, 5935

Frequency (MHz)
No Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBwV)  (d8/m)  (dBpV/m) (dBuV/m)  (dB)

1 5850.00 60.38 8.20 68.58  122.20 Peak
2 5855. 58.72 8.21 66.93  110.80 Peak
3 5875. 52.12 8.28 60.40  105.20 Peak
4 5925.00 51.16 8.40 59.56 68.20 Peak
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A23350E-RF-00B

802.11n20, 5745SMHz, Bandedge, Horizontal 802.11n20, 5745MHz, Bandedge, Vertical

Project No.: 2402A23350E-RF Serdal No.: 2UNB-2 Project Ho.: 2402A23350E-RE Serial No.: 2uNB-2
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical Testar: Colin Yang
Test Mode: Transmitting Test Mode: Transmittin
Note: 802.11n20_U-NIT-3 low channel S745HHz Note: 802.11n28_U-NII-3 low chammel S7P4SMHz
Paai:RBH: Tz, VBI: 3MHz Peak: RBW: IHHZ, VBH: MHz
4zgLevel [Buvim) Date: 20250123 Level (dBuVim) Date: 20260123
1100 100
1000) 1000
90| 90|
800) 80|
700 700
600 50|
500 500
5540 5654 5688, 5712 5738, 5760 5540 5664 5688, 5712, 5736. 5760
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpV)  (dB/m)  (dBuv/m) (dBuV/m)  (dB) (MHz) (BW)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 565060 52.54 7.89 60.43 68.20 7.77 Peak 1 51.81 7.89 58.90 68.20 9.30 Peak
2 5700.00 56.40 7.98 64.38  105.20 10.82 Peak 2 57.25 7.98 65.23  105.20 39.97 Peak
3 5720.00 66.83 .02 74.85  110.80 35.95 Peak 3 65.97 8.02 73.99  11e.830 36.81 Peak
2 5725.00 72.27 .03 88.38  122.20 21.90 Peak a 5725.00 71.25 s.03 79.28  122.20 12.92 Peak

802.11n20, 5825MHz, Bandedge, Horizontal 802.11n20, 5825MHz, Bandedge, Vertical

Project No.: 2402423350E-RF Serdsl No.: 2uNg-2 Project No.: 2402A23350E-RF Serdal No.: 2uig-2
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmittin Test Mode: Transmittin
Note: 802.11n20_U-NII-3 high channel SE25HHz Note: §62.11n20_U-NII-3 high channel 5825MHz
Peai:RBH: 1Mz, VBI: 3tz Peak: RBH: LHHZ, VBH: 3HHz

ppLovel (@Buvim) Date: 20250123 . Level (dBaVim) Date: 2025-01-23
1100 —— 100 -
1000) 1000)

900 90|

800 80|

700) > PK 700 5 PK
600 it 4 50 ;

500 500

“se10 5835 5960. 5885. 5910, 5035 “se10 5835, 5860. 5395, 5910, 5935

Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(WHz) (dBRV)  (dB/m)  (dBuv/m) (dBuv/m)  (dB) (MHz) (dBwv)  (dB/m)  (dBpv/m) (dBwV/m)  (dB)

1 5850.00 €3.78 8.20 71.98 122.20 50.22 Peak 1 5850.00 ©1.42 8.20 ©9.62 122.20 52.58 Peak

2 585500 58.95 8.21 67.16  110.80 43.6a Peak 2 5855.00 58.15 8.21 66.36  110.80 44.28 Peak

3 5875.00 51.99 8.28 60.27  105.20 aa.93 Peak 3 5875.00 52.61 8.28 66.89  105.20 24.31 Peak

2 592560 56.78 3.40 59.18 68.20 9.02 Peak 4 5925. 00 51.53 5.40 59.93 63.20 8.27 peak
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A23350E-RF-00B

802.11n40, 5755MHz, Bandedge, Horizontal 802.11n40, 5755MHz, Bandedge, Vertical

Project No.: 2402A23350E-RF Serial No.: 2WNS-2 Project No.: 2492823356E-RF Serial No.: 2uNg-2
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmitting
Note: 862.11n46_U-NII-3 low channel S75SMHz Note: 802.11n48_U-NII-3 low channel STSSMHZ
Peak:RBi: 1HHz, VBId: 3HHz Peak: RBW: LMHz, VI : 3HHz

4apLevel (@Buvim) Date: 202501 23 qapLevel (@Buvim) Date: 2025-01.23
110.0| 110.0|
100.0| 100.0|
90.0| 90.0|
80.0| 20.0|
70.0| 70.0|
60.0| 60.0|
50.0| 50.0|
< 5640 5668. 5696. 5724. 5752. 5780 < 5640 56638. 5696. 5724. 5752. 5780
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv) (dB/m) (dBuv/m)  (dBuv/m) (dB) (MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 5650.00 51.65 7.89 59.54 68.20 8.66 Peak 1 5650.00 50.92 7.89 58.81 68.20 9.39 Peak
2 5760.60 54.66 7.98 £2.64  105.20 42.56 Peak 2 5760.60 55.12 7.98 63.16  105.20 22.10 Peak
3 5720.60 69.26 8.02 77.28  110.80 33.52 Peak 3 5720.00 67.35 8.02 75.37  110.80 35.43 Peak
a 5725.60 71.13 8.03 79.16  122.20 43.0a Peak 4 5725.00 68.99 8.03 77.02  122.20 45.18 Peak

802.11n40, 5795MHz, Bandedge, Horizontal 802.11n40, 5795MHz, Bandedge, Vertical

Project No.: 2402423350E-RF Serial No.: 24NG-2 Project No.: 2082423350E-RF Serial No.: 2uNa-
Polarization: Horizental Tester: Colin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmitting
Note: 862.11n48_U-NII-3 high channel 5795MHz. Note: 882.11n48_U-NII-3 high channel 5795MHz
Peak :RBW: TMHz , VEW: 3MHz Peaic: RBW: THHz , VBW: 3HHz

4apLevel (@Buvim) Date: 202501 23 qapLevel (@Buvim) Date: 2025-01.23
1100) — 1100 —
100.0| 100.0|

90.0| 90.0|

80.0| 20.0|

700 . PK 700| K
600 e W 60.0) . &

50.0| 50.0|

< 5770 5803. 5836. 5869. 5902. 5935 < 5770 5803. 5236. 5869. 5902. 5935

Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv) (dB/m) (dBuv/m)  (dBuv/m) (dB) (MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)

1 5850.00 54.77 8.20 62.97  122.20 59.23 Peak 1 5850.00 55.63 8.20 63.83  122.20 58.37 Peak

2 5855.80 56.42 8.21 64.63  110.80 46.17 Peak 2 5855.00 53.70 8.21 61.91  110.80 28.89 Peak

3 5875.00 51.64 8.28 59.92  105.20 45.28 Peak 3 5875.00 51.61 8.28 59.89  105.20 45.31 Peak

4 5925.00 51.35 8.4 59.75 68.20 8.45 Peak a 5925.00 50.99 8.4 59.39 68.20 8.81 Peak
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A23350E-RF-00B

802.11ax20, 5745SMHz, Bandedge, Horizontal 802.11ax20, 5745MHz, Bandedge, Vertical

Project No.: 2402A233508-RF
Polarization: Horizontal
Test Mode: Transmitting
Note: 862.11ax20_U-NII-3 low channel S745MHz
Peak:RBW: 1Mz, VBW: SHHZ

Serdal o
Tester:

2uNE-2

Project No.: 2402423350E-RF
Colin Yang

Polarization: Vertical
Test Mode: Transmitting
Note: 802.112x28_U-NIL-3 low channel 5745MHz
Peak: RBW: LiHz, VI : 3MHT

Serdal No.: 2uN3-2
Tester: Colin Yang

Level (dBuVim) Date: 2025.01.24. Date: 2025-01-24.

\ Level (dBuvim)
1100 100
1000) 1000
90| 90|
800) 80|
700 700
600 i " e 604
500 500
5540 5654 5688, 5712 5738, 5760 5540 5664 5688, 5712, 5736. 5760
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpV)  (dB/m)  (dBuv/m) (dBuV/m)  (dB) (MHz) (BW)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 565060 50.31 7.89 58.20 68.20 10.00 Peak 1 5650.00 51.11 7.89 59.80 68.20 9.20 Peak
2 5700.00 58.21 7.98 66.19  105.20 39.01 Peak 2 57.14 7.98 65.12  105.20 10.08 Peak
3 5720.00 66.37 .02 74.39  110.80 36.41 Peak 3 5720. 65.47 8.02 73.49  110.80 37.31 Peak
2 5725.00 69.08 .03 77.11 122.20 45.09 Peak a 5725.00 67.61 s.03 75.64  122.20 16.56 Peak

802.11ax20, 5825MHz, Bandedge, Horizontal 802.11ax20, 5825MHz, Bandedge, Vertical

Project No.: 2402A23350E-RF Serial No.: 2WNB-2 Project No.: 240242335E-RF Serial No.: 2N8-2
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmitting
Note: 862.11ax28_U-NII-3 high channel S825HHz Note: £02.11ax28_U-NIT-3 high channel S825HHz
PeakiRBH: 1Hz  VB: 3HHZ Peak R 11z, Vi 3HHZ

Level (dBuVim)

Date: 2025-01-24.

Level (dBuVim)

Date: 2025-01-24

100 ——
1000
900
80.)
700 PK
600 3
500
“sa10 5835. 5860 5885, 5010, 5935 “sa10 5835. 5860 5885. 5010, 5935
Frequency (MHz) Frequency (MHz)
No. Frequency ~ Reading Factor  Result Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBuV) (dB/m)  (dBuv/m) (dBuv/m) (dB) (MHz) (dBpv) (dB/m)  (dBpv/m) (dBuV/m) (dB)
1 5850.00 66.08 8.20 74.28 122.20 47.92 Peak 1 5850.00 67.46 8.20 75.66 122.20 46.54 Peak
2 5855.00 62.97 8.21 71.18  110.80 39.62 Peak 2 5855.00 65.68 8.21 73.89  110.80 36.91 Peak
3 5875.00 55.41 8.28 63.69  105.20 41.51 Peak 3 5875.00 58.35 8.28 66.63  105.20 38.57 Peak
4 5925.00 50.87 8.40 59.27 68.20 8.93 Peak 4 5925.00 51.33 8.40 59.73 63.20 8.47 Peak
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802.11ax40, 5755MHz, Bandedge, Horizontal 802.11ax40, 5755MHz, Bandedge, Vertical

Project No.: 200223350E-RF Serdal No.: 2WNB-2 Project No.: 2082423350E-RF Serial No.: 2uls-
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmitting
Note: 802.1lax48_U-NII-3 low channel STSSPHZ Note: 802.11ax48_U-NII-3 low channel 5755H
Peak:RBH: 17Hz, VBI: 3z Peak: RBH: 11Hz, VBH : 3Hz
4apLevel (@Buvim) Date: 20250124 qapLevel (@Buvim) Date: 2025-01-24
1100 110.|
1000 100.)
90| 90.0)
80.0) 20.)
700 K] 700|
60.0 . ot 60.0)
500 50,0
“so40 5668 5696 5724. 5752 5730 6640 5668 5696 5724. 5752, 5780
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv) (dB/m) (dBuv/m)  (dBuv/m) (dB) (MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 5650.00 50.10 7.89 57.99 68.20 10.21 Paak 1 5650.00 50.58 7.89 58.47 68.20 9.73 Peak
2 5700.00 52.42 7.98 £0.40  105.20 44.80 Peak 2 5700.00 52.92 7.98 £0.90  105.20 24.30 Peak
3 5720.00 61.22 8.02 69.24  110.80 41.56 Peak 3 5720.00 59.78 5.02 67.80  110.80 43.00 Peak
a 5725.00 62.52 8.03 70.55  122.20 51.65 Peak 4 5725.00 61.55 8.03 69.58  122.20 52.62 Peak

802.11ax40, 5795MHz, Bandedge, Horizontal 802.11ax40, 5795MHz, Bandedge, Vertical

Project No.: 2402A23350E-RF Serial No.: 2WNS-2 Project No.: 2492823356E-RF Serial No.: 2uNg-2
Polarization: Horizontal Tester: Colin Yang Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitting Test Mode: Transmitting
Note: 802.11ax48_U-NII-3 high channel S795MHz Note: 802.113x48_U-NII-3 high channel 5795MHHz
Peak:RBI: 1FHz, VBId: 3HHz Peak: RBW: LiHz, VI : 3HHz

4apLevel (@Buvim) Date: 20250124 qapLevel (@Buvim) Date: 2025-01-24
1100) — 1100 —
100.0| 100.0|
90.0| 90.0|
80.0| 20.0|
70.0| PK 70.0| PK
1,
600 M 60.0 o
50.0| 50.0|
< 5770 5803. 5836. 5869. 5902. 5935 < 5770 5803. 5236. 5869. 5902. 5935
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv) (dB/m) (dBuv/m)  (dBuv/m) (dB) (MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 5850.00 52.48 8.20 60.68  122.20 61.52 Peak 1 5850.00 53.33 8.20 61.53  122.20 60.67 Peak
2 5855.80 51.76 8.21 59.91  116.80 56.89 Peak 2 5855.00 52.57 8.21 60.78  110.80 50.02 Peak
3 5875.00 51.00 8.28 59.28  105.20 45.92 Peak 3 5875.00 50.51 8.28 58.79  105.20 46.41 Peak
4 5925.00 49.85 8.4 58.25 68.20 9.95 Peak a 5925.00 50.96 8.4 59.36 68.20 §.84 Peak

Report Template Version: FCC-WiFi5-Client-V1.2 Page 83 of 121




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

802.11ac80, 5775MHz, Bandedge, Horizontal

Project No.: 2402A23350E-RF Serial No.: 2WNB-2
Polarization: Horizontal Tester: Colin Yang
Test Mode: Transmittin
Note: 802.11ac88_U-NII-3 middle channel S775MHz
Feak:REN: 1¥Hz , VB: SHHz

Level (dBuvim) Date: 2025.01-24

1.

110.0|
100.0|

90.0|

80.0|

70.0|

60.0|

50.0|

5640 5699. 5758. 5817. 5876. 5035
Frequency (WHz)
No. Frequency Reading Factor Result Limit Margin Detector
(MHz) (dBRV)  (dB/m)  (dBpv/m) (dBuv/m)  (dB)

1 56560.00 50.86 7.89 58.75 68.20 9.45 Peak

2 5700.00 57.03 7.98 65.01 105.20 40.19 Peak

3 5720.00 60.97 8.02 68.99 110.80 41.81 Peak

4 5725.00 61.60 8.e3 69.63 122.20 52.57 Peak

5 5850.00 58.46 8.20 66.66  122.20 55.54 Peak

6 5855.00 57.74 8.21 65.95 1108.80 44.85 Peak

7 5875.00 53.86 8.28 62.14 105.20 43.e6 Peak

g 5925.00 50.53 8.40 58.93 68.20 9.27 Peak

802.11ax80, 5775MHz, Bandedge, Horizontal

Project No.: 2462A23350E-RF Serial No.: 2WNS-2
Polarization: Horizontal Tester: Colin Yang
Test Mode: Transmittin
Note: 802.11ax88_U-NII-3 middle chanmel S775HHz
Peak:RBI: 1FHz, VBId: 3HHz

Level (dBuVim) Date: 2025.01-24

1100 ~
100.0|
90.0|
80.0|
700 __ 34 PK/
60.0 L il "
50.0|
< 5640 5690. 5758. 5817. 5876. 5935
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBpv) (dB/m) (dBuv/m)  (dBuv/m) (dB)
1 5650.00 50.93 7.89 58.82 68.20 9.38 Peak
2 5760.60 55.49 7.98 £3.47  105.20 21.73 Peak
3 5720.60 59.02 8.02 67.04  110.80 43.76 Peak
a 5725.60 59.20 8.03 67.23  122.20 54.97 Peak
5 5850.60 57.77 8.20 65.97  122.20 56.23 Peak
6 5855.00 56.09 8.21 64.30  110.80 46.50 Peak
7 5875.60 51.74 8.28 £0.02  105.20 45.18 Peak
8 5925.00 50.73 8.40 59.13 68.20 9.07 Peak

802.11ac80, S775MHz, Bandedge, Vertical

Project No.: 2402A23356-RF Serial No.: 2WN3-2
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmitt:
Note: 802.11ac88_U-NIT-3 middle channel S775MHz

Peak: REW: 11z, VB : 3HHz

Level (dBuvim) Date: 2025-01-24.

10.) \\
1000
904
800
00| PK
60.0| #
500
5640 5699, 5758, 5817 5876, 5935
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHz) (dBwV)  (d8/m)  (dBpV/m) (dBuV/m)  (dB)
1 51.62 7.89 59.51 68.20 8.69 Pea
2 56.08 7.98 64.06  105.20 41.14 Peak
3 59.62 8.02 67.64  110.30 43.16 Peak
4 59.69 8.03 67.72  122.20 54.48 Peak
5 57.12 8.20 65.32 122.20 56.88 Peak
6 56.00 8.21 64.21  110.80 46.53 Peak
7 53.53 8.28 61.81  105.20 43.33 Peak
8 51.05 8.40 59.45 68.20 8.75 Peak

802.11ax80, 5775MHz, Bandedge, Vertical

Project No.: 2492823356E-RF Serial No.: 2uNg-2
Polarization: Vertical Tester: Colin Yang
Test Mode: Transmit

Note: 802.112x88_U-NII-3 middle channel S775MHz

Peak: REW: LiHz, VBH: 3HHz

Level (dBuvim) Date: 2025-01-24

1100| .

100.0

640 5699, 5, 17. 5876, 5035

758, 5817.
Frequency (MHz)

No. Frequency  Reading Factor  Result  Limit Margin  Detector
(MHZ ) (dBuv) (dB/m) (dBuv/m) (dBuV/m) (dB)
1 51.85 7.89 59.74 68.20 Peak
2 56.79 7.98 64.77  105.20 Peak
3 60.36 8.02 68.38  110.80 Peak
4 58.85 8.03 66.88  122.20 Peak
5 56.92 8.20 65.12  122.20 Peak
6 56.90 8.21 65.11  110.80 Peak
7 52.52 8.28 60.80  105.20 Peak
8 50.57 8.40 58.97 68.20 Peak
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5.3 Emission Bandwidth

Test Information:

Serial No.: 2WNS8-2 Test Date: 2025/01/16~2025/01/17
Test Site: RF Test Mode: Transmitting
Tester: Karl Liang Test Result: Pass

Environmental Conditions:

Relative
Temperature: |5 515 Humidity: ~ 27-30 1M Pressure: 101.9~102.0
O (kPa)
(%)
Test Equipment List and Details:
.. Serial Calibration Calibration Due
Manufacturer Description Model Number Date Date
Coaxial SW-N-JK-
Eastsheep Attenuator 6G-10dB F-08-EM503 2024/06/07 2025/06/06
R&S Spectrum FSV40 101589 2024/09/05 2025/09/04
Analyzer

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed, traceable to National Primary Standards and International System of Units (SI).
Test Data:

26dB Emission Bandwidth
5150-5250MHz

Mode Antenna LG (Fl\‘/ll'g]zl;ency (I;Zi_lll;
5180 21.399
802.11a Chain 0 5200 21.597
5240 21.606
5180 21.911
802.11n20 Chain 0 5200 21.667
5240 23.571
5190 49.049
802.11n40 Chain 0
5230 49.149
802.11ac80 Chain 0 5210 82.683
5180 21.242
802.11ax20 RU Full Chain 0 5200 27.090
5240 28.836
5190 40.541
802.11ax40 RU Full Chain 0
5230
802.11ax80 RU Full Chain 0 5210 82.482
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6dB Emission Bandwidth
5725-5850MHz
Test Frequency Result Limit .
Mode Antenna (MHz) (MHz) (MHz) Verdict
5745 16.517 0.5 Pass
802.11a Chain 0 5785 16.617 0.5 Pass
5825 16.617 0.5 Pass
5745 17.818 0.5 Pass
802.11n20 Chain 0 5785 17.818 0.5 Pass
5825 17.818 0.5 Pass
5755 36.637 0.5 Pass
802.11n40 Chain 0
5795 36.537 0.5 Pass
802.11ac80 Chain 0 5775 76.276 0.5 Pass
5745 18.468 0.5 Pass
802.11ax20_RU_Full Chain 0 5785 17.968 0.5 Pass
5825 18.368 0.5 Pass
5755 37.938 0.5 Pass
802.11ax40 RU _Full Chain 0
5795 37.437 0.5 Pass
802.11ax80 RU _Full Chain 0 5775 0.5 Pass
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5150-5250MHz
802.11a_5180MHz_Chain 0

Spectrum =
Ref Level 30.50 dém  Offset 10.50 dé @ RBW 300 kHz
|» Att 30 de WT 1ms @ VBW 1 MHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
M1 ~22.50 dBm
5.1602740 GHz]
20 D1[1] 0.52 dB)|
21.3088 MHz
10 df
oa 1 4300 dn ! gy AWy
/ \
d L]
20 D2 -21,700
a0d g,
W PR,
oo demty J Vil
=0
-0
CF 5.18 GHz 1000 pts Span 53.1775 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 5.169274 GHz -22.50 dBm
D1 M1 1 21.3988 MHz 0.52 dB
)j J 3
J18GtNG. :2002322350R-RT Taster:Xar! Tiang

Dale: 16.084.2025 2

802.11a_5240MHz_Chain 0

Spectrum =
Ref Level 30.50 dém  Offset 10.50 dé @ RBW 300 kHz
|» Att 30de  SWT 1ms @ VBW 1 MHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
C3TE] ~22.10 dBm
5.2202236 GHe|
20 D1[1] 0.21 dB)|
21.6063 MHz
10 df
1 4.195 dBm
e J i Pl ‘\
-10 T
y M
20 D2 -21.805 5
d 10, sl
30 VT o
gt iy
=0
-0
CF 5.24 GHz 1000 pts Span 53.4275 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 £.2292236 GHz -22.10 dBm
D1 M1 1 21.6063 MHz 0.21 dB
)j J 3
3 ADARATIBOR-RT Tester:iar] Tiang

802.11n20_5200MHz_Chain 0

Ref Level 30.50 dem  Offset 10.50 dB @ RBW 300 kHz
SWT ims @ VBW 1WMHz Mode Sweep

o att
SGL Count 1000/1000
[0 1Pk Max

Mi[1] -21.89 dBm)
5.1892227 GH|

D1[1] -1.61 dp|
21.6666 MHz|

1 4.323 dbn 1

/ i
0d
/

30 di u AL M,

CF 5.2 GHz 1000 pts Span 55.93 MHz

Marker

Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 £.1892227 GHz -21.89 dBm
D1 M1 1 21.6666 MHz -1.61dB

) J

JiaatNo. t 210222 2350F-RT Taster:%ar! Tiang

Dale: 16.083.2025 22:03:40

802.11a_5200MHz_Chain 0
(specrum ) (%]

ReflLevel 30.50 dem Offset 10.50 dB @ RBW 300 kHz
30 de

jo Att WT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
Mi] ~22.28 dBm|
5.1892013 GH|
20 D1[1] 0.08 dB|
5974 MHZ|
10 df

D1 4.272 dBm

/ |
e ™

2 21,728 dbs

0 d e M, e
P

A

=0

-0

CF 5.2 GHz 1000 pts Span 53.805 MHz

arker

Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 5.1892013 GHz -22.28 dBm
D1 M1 1 21.5974 MHz 0.08 dB

23350F-RF Tanter:¥arl Iang

802.11n20_5180MHz_Chain 0

pectrum =
Ref Level 30.50 dém Offset 10.50 dB @ RBW 300 kHz
jo Att 30 de SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
M ~23.10 dBrm]
5.1691260 GHz|
20 D1[1] 0.29 dB|
21.9106 MHz
10 df
0d 01 3.559 dom IR, ¥ P T e
10 o
-20 df '3
2 22
30 d " by
U
WM‘MA
=0
-0
CF 5.18 GHz 1000 pts Span 54.18 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 5.169126 GHz -23.10 dBm
D1 M1 1 21.9106 MHz 0.29 dB

) J

Projentio. :7A02R23E5DF-RF

802.11n20_5240MHz_Chain 0

ReflLevel 30.50 dem Offset 10.50 dB @ RBW 300 kHz

jo Att SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
M ~23.09 dBm|
5.2289907 GH|
20 D1[1] 0.45 dB|
5700 MHZ|
10 df

D1 3.949 dam

2 22,051 dB 7

04 A R Lo
et W
A

! Voo
=0
-0
CF 5.24 GHz 1000 pts Span 57.4325 MHz
arker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |

M1 1 5.2289907 GHz -23.09 dBm

D1 M1 1 23.5709 MHz 0.45 dB

) J

Projentio. :7A02R23E5DF-RF

1 Teang

Dale: L6.JAN.2025 22:04:
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802.11n40_5190MHz_Chain 0

Spectrum o
Ref Level 30.50 dm  Offset 10.50 dB @ RBW 500 kHz
|» Att 30de  SWT 1ms @ VBW 2MHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
M1 ~23.56 dBm
5.1700300 GHz]
20 D1[1] 1.11d8
49.0490 MHz
10 df
0d * 2756 dar it | o
{ i
-10 df / \
20 D2 -22.244 . 5
222 ]
0 d iy R
AR
40
=0
-0
CF 5.19 GHz 1000 pts Span 100.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 5.17003 GHz -23.56 dBm
D1 M1 1 49.049 MHz 1.11d8
)j J 3
ProjactNo Tiang

Dave:

802.11ac80_5210MHz_ Chain 0

Spectrum &2
Ref Level 20.50 dem  Offset 10.50 dB & RBW 1 Mnz
o att SWT 1ms @ VBW 3 MHz Mode Sweep
SGL Count_1000/1000
(0 1Pk ax
MI[1] ~26.52 dBm|
; 5.168659 GHz
o ‘ D1[1] -0.35 dB|
2,683 MHZ|
1 0.234 w‘\
-10
20 M N
D2 25766 ¥ i
30
i Tt il W,
TR AT,
Jit# N
50
-60
70
CF 5.21 GHz 1000 pts Span 200.0 MHz
Marker
Type | Ref | Tre | X-value Y-value | _Function Function Result |
ML 1 5.168650 GHz -26.52 dbm
o1l w1 1 52.683 MHz -0.35 db

802.11ax20 5200MHz RU Full Chain 0

Spectrum =
Ref Level 30.50 dem  Offset 10.50 0 & RBW 300 khz
o att SWT ims ® VBW 1MHz Mode Sweep
SGL Count_1000/1000
(0 1Pk ax
MI[1] ~20.65 dBm|
; 5.1873604 GHz
20 D1[1] 0.70 db)|
27.0898 MHZ]
L 51 7,604 dbrm
! )
10 \K
20 02 -18.106 ALY =
) e l
30 ot o8
el AL
50
-60
CF 5.2 GHz 1000 pts Span 60.57 MHz
Marker
Type | Ref | Tre | X-value Y-value | _Function Function Result |
ML 1 5.1873604 GHz -20.65 dbm
o1l w1 1 27.0898 MHz 0.70 d8

Tesler:xarl Linag

802.11n40_5230MHz_Chain 0

Spectrum

&

Ref Level 30.50 dBm

0de SWT

Offset 10.50 dB @ RBW 500 kHz,
2 MHz

jo Att 1ms @ VBW Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
Mi] ~24.27 dBm]
5.2100300 GHz]
20 D1[1] 0.30 dB|
49.1491 MHz
10 df
o D1 2.143 dBm {w " e e
10 o
/
20 df J
D2 -23.857 dBm-
30 d et Wia [ -
g
Yo
=0
-0
CF 5.23 GHz 1000 pts Span 100.0 MHz
arker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 £5.21003 GHz -24.27 dBm
D1 M1 1 49.149 MHz 0.30 dB

)

802.11ax20 5180MHz RU Full Chain 0

Spectrum

&)

Ref Level 30.50 dBm
lo att a0 de
SGL Count 1000/1000

Offset 10.50 db @ RBW 300 kHz

SWT 1ms @ VBW 1MHz Mode Sweep

[0 17K Max

M[1] ~23.01 aBm|
5.1693523 GHz
20 D1[1] 1.30 d)
21.2422 MHZ|
10
D1 4.338 dBrm
o PO T
/W M
-10
=20 D2 21,662 dom] "
0 \ W\.
MMWMJ e itk
[ B~
S0
60
CF 5.18 GHz 1000 pts Span 53.0525 MHz
Marker
Type | Ref | Tre | X-value Y-value | _Function Function Result |
ML 1 5.1603523 GHz 23.01 dém
o1l mi 1 21.2422 MHz 1.30 dB

16.

802.11ax20 5240MHz RU_Full Chain 0

Spectrum

&)

Ref Level 30.50 dBm

Offset 10.50 db @ RBW 300 kHz

lo att SwWT ims @ VBW 1MHz Mode Sweep
SGL Count 100071000
(01Pk Max
M[1] ~18.29 aBm|
5.2286898 GHz
20 D1[1] -0.58 dB|
28.8356 MHZ|
10
D1 7.883 dem
0 ™
10 I \1
y L
= )2 -18.117 dBy ¥ A ".::x
v
0 ",
Ilind %
L,
S0
60
CF 5.24 GHz 1000 pts Span 72.1975 MHz
Marker
Type | Ref | Tre | X-value Y-value | _Function Function Result |
ML 1 5.2286898 GHz ~18.29 dém
o1l mi 1 28.8356 MHz 0.5 dB

Lerikurl Liang

Report Templ

ate Version: FCC-WiFi5-Client-V1.2

Page 88 of 121




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

802.11ax40_5190MHz_RU Full Chain 0

Spectrum Ea
Ref Level 30.50 dm  Offset 10.50 dB @ RBW 500 kHz
|» Att 30de  SWT 1ms @ VBW 2MHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
M1 2577 dBm
5.1607297 GHe|
20 D1[1] -0.98 db|
40.5405 MHz
10 df
Tdem D1 1.588 dBm: "
[ 1
_20 o .
D2 -24.412 H
_30 o
Y A
i
okt ot
=0
-0
CF 5.19 GHz 1000 pts Span 100.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 5.16973 GHz -25.77 dBm
D1 M1 1 40.541 MHz -0.98 dB
)j J 3
%arl Tiang

802.11ax80 5210MHz RU Full Chain 0

802.11ax40_5230MHz_RU_Full Chain 0

Spectrum

=

ReflLevel 30.50 dem Offset 10.50 dB @ RBW 1 MHz
lo att 30de SWT 1ms @ VBW 3MHz  Mode Sweep
SGL Count 1000/1000

[0 1Pk Max

M1[1]

D1[1]

~19.70 dBm|
5.191559 GHe|

-0.42 dp|
5.447 MHz|

[PTERTN [P

10d

)2 -15.194 dem—Hi e i)

CF 5.23 GHz 1000 pts

Span 194.445 MHz

Marke

Function Result |

er
Type | Ref | Tre | X-value | Y-value | Function |
M1 1 5.191559 GHz -19.70 dBm
D1 M1 1 85.447 MHz -0.42 dB

) J

Sp m =
Ref Level 30.50 dem  Offset 10.50 dB & RBW 1 Mnz
o att a0de  SWT 1ms @ VBW 3 MHz Mode Sweep
SGL Count_1000/1000
(0 1Pk ax
MI[1] ~23.74 dBm|
; 5.168859 GHz
20 D1[1] -0.18 dB|
2,482 MHZ]
10 df
3 D1 2.359 B v "
-10
20 " )
D2 23641 ] i
|
30 .
TN T A2 v
40
50
-60
CF 5.21 GHz 1000 pts Span 200.0 MHz
Marker
Type | Ref | Tre | X-value Y-value | _Function Function Result |
ML 1 5.168850 Ghz ~23.74 dbm
o1l w1 1 52.482 MHz -0.18 db

5 leslersxarl Liuag

Data:
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5725-5850MHz

802.11a_5745MHz_Chain 0

Ref Level 30,50 dm _ Offset 10.50 dB @ RBW 100 kHz

o Att 30 SWT  L1ms ® VBW 300kHz Mode Swesp
SGL Count_1000/1000
[0 1Pk Max
MI[1] ~6.53 dBm)
5.7367167 GH]
20 D1[1] 0.26 dB|
16.5165 MHz
10
o 10272

l I A
D2 -6.272 dBmr "‘f"’m hehpohoy MWW

/ \

I it
ol

-60
CF 5.745 Ghz 1000 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value Y-value |__Function Function Result

ML T 5.7367167 GHz ~6.53 dbm

o1l w1 1 16.5165 MHz 0.25 dB

Liang

802.11a_5825MHz Chain 0

Spectrum

=

Ref Level 30.50 dbm _ Offset 10.50 dB @ RBW 100 kHz

30de SWT

aAtt 1.1ms @ VBW 300 kHz Mode Sweep
SGL Count 1000/1000

(@ 1Pk Max

5.8166667

16.6166

M1[1] -9.87 dBm|

D1[1] 1.69 dB)

GHz|

MHz|

5]

Bl

Pl

W,

Sod

60 d

CF 5.825 GHz 1000 pts

Span 50.0 MHz

Marker

X-value | Y-value | Function | Function Result

Type | Ref | Trc |
ML 58166667 GHz -9.87 dBm
o1l w1 1 16,6166 MHz 1.69 dB

J J

atie. 1240

ra

802.11n20_5785MHz_Chain 0

Spectrum

®

Ref Level 30.50 dbm  Offset 10.50 dB @ RBW 100 kHz

o Att 308 SWT  11ms ® VBW 300kHz Mode Sweep
SGL Count_1000/1000
(@ 1Pk Max
MI[1] ~7.67 dBm)|
5.7760661 GHz
20 D1[1] 0.65 dB|
17.8178 MHz
10
o D1 -0.631 dBm’ MWM"‘ "y T T
02 -6.631 ¥ I

a0 e

i PRI T g

Sod

60 d

GF 5.785 GHz

1000 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result
M1 1 5.7760661 GHz -7.67 dém
D1 M1 1 17,8178 MHz 0.65 dB

ra

802.11a_5785MHz_Chain 0
(Speerm ) (=]

RefLevel 30,50 dBm  Offset 10.50 dB @ RBW 100 kHz

o att 30de SWT  Llms e VBW 300kHz Mode Sweep
SGL Count 100071000
[0 1Pk Max
MI[1] -9.36 dBm|
5.7766667 GHz
20 D1[1] 1.50 dB)|
16.6166 MHZ
10

D2 -6.675 dBm

P e T Y

30 g,

o !

fhs R
il

50
60
CF 5.785 GHz 1000 pts Span 50.0 MHz
marker
Type | Ref | Trc | X-value Y-value |__Function Function Result

ML T 5.7766667 GHz -2.36 dbm

o1l mi 1 16.6166 MHz 1.50 dB

) J

No. 1240242333 0E-RE Tester:

Liang

GLTMI.Z0ZS  23:04:ls

802.11n20_5745MHz_Chain 0

Ref Level 30.50 dm  Offset 10.50 dB @ RBW 100 kHz

|» Att 30de  SWT 1.1ms @ VBW 300 kHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
M1[1] -8.20 dBm|
5.7360661 GHZ|
20 D1[1] 1.36 db|
17.8178 MHz|
10
D1 -0.1: B
)2 -6.132 dem MY’MKW il “U‘Mn""x
-10

0 il
_ap o )
WM”’W"
50 c
60 c
CF 5.745 GHz 1000 pts Span 50.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 5.7360661 GHz -8.20 dBm
D1 M1 1 17,8178 MHz 1.36 dB

b o

Mo, :Z402R233500RF Tester:Karl Liang

802.11n20_5825MHz_Chain 0

Ref Level 30.50 dm  Offset 10.50 dB @ RBW 100 kHz

|o Att 30de  SWT 1.1ms @ VBW 300 kiz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
M1[1] -8.34 dBm|
5.8160661 GHZ|
20 D1[1] 1.05 dBf
17.8178 MHz|
10
o .
D1 -0.708
o T Lt
> 608 dBm igoth Sy etk
o A 3 S
: \
-20 J
0 P it o
PR i
| vt u
50 c
60 c
CF 5.825 GHz 1000 pts Span 50.0 MHz
arker
Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 5.8160661 GHz -8.34 dém
D1 M1 1 17,8178 MHz 1.05 dB

b o

Mo, :Z402R233500RF Tester:Karl Liang

22:18:17
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

802.11n40_5755MHz_Chain 0

Spectrum Ea

Ref Level 30.50 dem  Offset 10.50 dB @ RBW 100 kHz

¥ ) H‘Ni W‘

|o Att 30de  SWT 1ms @ VBW 300 kHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
CEEY] ~13.27 dBm
5.7366316 GHz
20 D1[1] 3.40 db)|
36.6366 MHz|
10 df
od
e It ek
e D2 -8.083 dBm=——tH i

_30 o . .
R PRIl
Sl g
St
=0
-0
CF 5.755 GHz 1000 pts Span 100.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 5.736632 GHz -13.27 dBm
D1 M1 1 36.637 MHz 3.40 dB

) J

Pradaatio. 12102

Tiany

Dave:

802.11ac80_5775MHz_Chain 0

Spectrum &2
Ref Level 30.50 dem  Offset 10.50 0 & RBW 100 khz
o att a0de  SWT 2ms @ VBW 300 kiz Mode Sweep
SGL Count_1000/1000
(0 1Pk ax
MI[1] ~13.568 dBm|
; 5.737062 GHz
20 D1[1] -1.84 dB)
76.276 MH]
10 df
o0
=T D1 -7.501 dBm T 1 I 1 T
D2 -13501 [ 2 ABLLEN
20 H {
‘ |
40 gl 14 ok A,
i T,
50
-60
CF 5.775 GHz 1000 pts Span 200.0 MHz
Marker
Type | Ref | Tre | X-value Y-value | _Function Function Result |
ML 1 5.737062 Gz ~13.58 dbm
o1l w1 1 76.276 Mz -1.84 dB

Tesler:xarl Linag

802.11ax20 5785MHz RU Full Chain 0

Spectrum =
Ref Level 30.50 dBm Offset 10.50 dB @ RBW 100 kHz
|» Att 30de SWT 1.1ms @ VBW 300 kHz Mode Sweep
SGL Count_1000/1000
@ 1Pk Max
G ~5.52 dbm|
; 5.7761662 GHz
20 D1[1] 0.14 dB)|
17.9680 MHz
10 df
e 1 0.732 dBn =
. N ] Ao e WA Y
S i Gl
-10
'2” Tl
sntied A
T o
50
-60
CF 5.785 GHz 1000 pts Span 50.0 MHz
Marker
Type | Ref | Tre | X-value Y-value | _Function Function Result
M1 1 5.7761662 GHz -5.52 dBm
D1 M1 1 17.968 MHz 0.14 dB

Tesler:xarl Linag

802.11n40 5795MHz_Chain 0

ReflLevel 30.50 dem Offset 10.50 dB @ RBW 100 kHz

jo Att 30 de  SWT 1ms @ VYBW 300 kHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
Mi] ~5.98 dbm)|
5.7767317 GHY|
20 D1[1] 0.21 dB|
36.5365 MHz
10 df
o d
D1 -3.333 dBrr
P X S O T A R A W)
=10 )2 -9.333 dBrr Qﬂ L L e L TNM{“]
20 o H )
-30 df \
R
vl [l
-0
CF 5.795 GHz 1000 pts Span 100.0 MHz
arker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 5.776732 GHz -9.98 dém
D1 M1 1 36.537 MHz 0.21 dB
) J ) o
AHBOF-RF Tanter:Farl Lfang

40

802.11ax20 5745MHz RU Full Chain 0

Reflevel 30.50 dbm Offset 10.50 dB @ RBW 100 kHz

lo att 30dB SWT 1.1ms @ VBW 300 kHz Mode Swesp
SGL Count 1000/1000
@ 1Pk Max
GELE] ~5.06 dbm)|
5.7358158 GH|
20 D1[1] 0.08 dp)|
18.4685 MHZ]
10
e D1 1.195 dBm: = =
)2 -4. ‘DS dBrm ’4' ‘JL ]‘W j o
10 ]
20

e X

S0
60
CF 5.745 GHz 1000 pts Span 50.0 MHz
Marker
Type | Ref | Tre | X-value Y-value | _Function Function Result |
ML 1 57358158 GHz -5.06 dbm
o1l mi 1 18,4685 MHz 0.08 dB

16.

802.11ax20 5825MHz RU Full Chain 0

Spectrum 2
Ref Level 30.50 dem  Offset 10.50 0B & RBW 100 kHz
lo att 30de SWT  11ms e VBW 300kHz Mode Sweep
SGL Count 100071000
(01Pk Max
M[1] ~6.76 dbm)|
5.8156657 GHz
20 D1[1] 0.47 dp)|
18.3684 MHZ
10
dem——{D1 0.481 dBm
1L
S e s
10 |
20 n
prn? Uiy
S0
60
CF 5.825 GHz 1000 pts Span 50.0 MHz
Marker
Type | Ref | Tre | X-value Y-value | _Function Function Result |
ML 1 58156657 GHz -6.76 dbm
o1l mi 1 18,3684 MHz 0.47 dB

Lerikurl Liang
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

802.11ax40_5755MHz_RU _Full Chain 0

Ref Level 30.50 dem  Offset 10.50 dB @ RBW 100 kHz

o att 30de SWT 1ms @ VBW 300 kHz Mode Sweep
SGL Count 1000/1000

[0 1Pk Max

Mi[1] -8.79 dBm|
5.7360210 GH|

D1[1] 1.04 dB
37.9379 MHz|

0 dam——1|

1 -1.420

A M TV YAV PV TN PENTYNY IRRTRARY

1od

o0d

CF 5.755 GHz 1000 pts Span 100.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 5.736031 GHz -8.79 dém
D1 M1 1 37.938 MHz 1.04 dB

550F-RT Teater:<ar Tiany

802.11ax80_5775MHz_RU _Full_Chain 0

Sp m &2
Ref Level 30.50 dem  Offset 10.50 0 & RBW 100 khz
o att a0de  SWT 2ms @ VBW 300 kiz Mode Sweep
SGL Count_1000/1000
(0 1Pk ax
MI[1] ~15.05 dBm|
; 5.736261 GHz
20 D1[1] -1.89 dB|
77.878 MHZ]
10 df
o0
5 dem—0! 8338 =
P, i
D2 14338
20
30
40 A R
S PR T i AL
50
-60
CF 5.775 GHz 1000 pts Span 200.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | _Function Function Result |
ML 1 5.736261 Gz ~15.05 dém
o1l w1 1 77.678 Mz -1.85 db
) J "

5 leslersxarl Liuag

802.11ax40_5795MHz_RU_Full Chain 0

Spectrum

=

ReflLevel 30.50 dem Offset 10.50 dB @ RBW 100 kHz
lo att 30de SWT 1ms @ VBW 300 kHz Mode Sweep
SGL Count 1000/1000

@ 1Pk Max
Mi] 7.8 dBm)|
5.7761311 GHy|
20 D1[1] -0.07 dB|
37.4374 MHz
10 df
0 dBm——rrg
D1 -1315
i iy il Ll gk
- 2_-7.315 dBm i3
-10
20 o
a0 L bl iy ]
i o T,
o
=0
-0
CF 5.795 GHz 1000 pts Span 100.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 5.776131 GHz -7.48 dém
D1 M1 1 37.437 MHz -0.07 dB

)
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

5.4 99% Occupied Bandwidth

Test Information:

Serial No.: 2WNS-2 Test Date: 2025/01/16~2025/01/17
Test Site: RF Test Mode: Transmitting
Tester: Karl Liang Test Result: N/A
Environmental Conditions:
Relative
Temperature: |5 515 Humidity: 2730 1M Pressure: 101.9~102.0
¢0): (kPa)
(%)
Test Equipment List and Details:
. . Serial Calibration Calibration Due
Manufacturer Description Model Number Date Date
Coaxial SW-N-JK-
Eastsheep Attenuator 6G-10dB F-08-EM503 2024/06/07 2025/06/06
R&S Spectrum FSV40 101589 2024/09/05 2025/09/04
Analyzer

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed, traceable to National Primary Standards and International System of Units (SI).
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

Test Data:

5150-5250MHz
Mode

802.11a

802.11n20

802.11n40

802.11ac80

802.11ax20_RU_Full

802.11ax40_RU_Full

802.11ax80 RU_Full
Note:

Antenna

Chain 0

Chain 0

Chain 0

Chain 0

Chain 0

Chain 0

Chain 0

Test Frequency

(MHz)
5180
5200
5240
5180
5200
5240
5190
5230
5210
5180
5200
5240
5190
5230
5210

99% OBW
(MHz)
16.650
16.700
16.750
17.900
17.850
17.950
36.600
36.600

76
18.950
19.100
19.100
37.700

38

The 99% Occupied Bandwidth have not fall into the band 5250-5350MHz, please refer to the test plots of

99% Occupied Bandwidth.

5725-5850MHz
Mode

802.11a

802.11n20

802.11n40

802.11ac80

802.11ax20_RU_Full

802.11ax40 RU_Full

802.11ax80 RU Full
Note:

Antenna

Chain 0

Chain 0

Chain 0

Chain 0

Chain 0

Chain 0

Chain 0

Test Frequency

(MHz)
5745
5785
5825
5745
5785
5825
5755
5795
5775
5745
5785
5825
5755
5795
5775

99% OBW
(MHz)
16.800
16.900
16.800
17.950
17.900
17.900
36.800
36.600
76.400
19.150
19.100
19.050
38.400
38.200
77.400

The 99% Occupied Bandwidth have not fall into the band 5470-5725MHz, please refer to the test plots of

99% Occupied Bandwidth.
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

5150-5250MHz

802.11a_5180MHz Chain 0

Ref Level 30,50 dm _ Offset 10.50 dB @ RBW 200 kHz

o att 30de  SWT ims ® VBW 1MHz Mode Sweep
SGL Count 100071000
[@ 1Pk Max
M1[1] 1.60 dBm|
5.1742750 GHz|
20 occ Bw 16.650000000 MHZ
10
M1
o -
I {
i
-20d

a0 d I \\11

4 el "
|40 dems
50 d
60 d
GF 5.18 GHz 1000 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value Y-value |__Function Function Result
ML T 5174275 Ghz 1.60 dem
T1 1 5.171675 Ghz -4.60 dBm Oce Bw 16.65 MHz
T2 1 5.188325 GHz -5.48 dBm

802.11a_5240MHz_ Chain 0

Spectrum L2
Ref Level 30.50 dBm _ Offset 10.50 db @ RBW 200 kHz
o att 30d8  SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1000/1000
(@1Pk Max
MI[1] 2.98 dBm|
5.2430750 GHz
20 Occ Bw 16.750000000 MHZ]
o ML
j i =Y
-10 . y
20 )/* \‘,\N
/ Wl )
0
Ao
el b,
ogen
50
60
CF 5.24 GHz 1000 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
L T 5.243075 GHz 2.98 dem
5.231625 Ghz ~4.81 dem Occ Bw 16.75 Mz
5.248375 Ghz ~6.61 dem

802.11n20_5200MHz_Chain 0

Spectrum 2
Ref Level 30.50 dm _ Offset 10.50 d8 & RBW 200 kHz
[» Att SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
M1[1] 1.80 dBm|
5.1992750 GHz|
20 Occ Bw 17.850000000 MHZ|
10
1]
o : 2
/ 1
20 -
- Mg
* B o
b W\/‘ll\u
b
=0
-0
CF 5.2 GHiz 1000 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.199275 GHz 1.80 dBm
T1 1 5.191075 GHz -3.85 dém Occ Bw 17.85 MHz
T2 1 5,208925 GHz -4.21 dBém

802.11a_5200MHz_Chain 0

Ref Level 30,50 dBm  Offset 10.50 dB @ RBW 200 kHz

lo att a0de  SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100071000
@ 1Pk Max
mi[1] 2.29 dBm|
5.1947250 GHz
20 Occ Bw 16.700000000 MHZ]|
10
[
1 Iy
o s
¥
]
10 .
20 d

30 dl r’r‘ M"‘mm

T

Wity tr
50 d
60 df
CF5.2GHz 1000 pts Span 50.0 MHz
marker
Type | Ref | Trc | X-value Y-value |__Function Function Result
ML T 5.194725 GHz 2.29 dbm
T 1 5.191625 GHz -6.44 dBm Oce Bw 16.7 MHz
T2 1 5.208325 GHz -4.49 dBm

J J

. 12402823350

~RF Tester:

Liang

GLTmnzezs 2105

2

802.11n20_5180MHz_Chain 0

Ref Level 30.50 dm  Offset 10.50 dB @ RBW 200 kHz

|» Att 30de  SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
M1[1] 1.65 dBm|
5.1849750 GHZ|
20 Occ Bw 17.900000000 MH|
10
B
0 *fﬁ — - ‘l{‘
-10 7 b
20 .
A
a0 o "W g "
b s %
=0
-0
CF 5.18 GHz 1000 pts Span 50.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 5.184975 GHz 1.65 dBm
T1 1 5,171075 GHz -4.10 dém Occ Bw. 17.9 MHz
T2 1 5,188975 GHz -6.85 dém

<o, :Z4C2R233500-RF Toster:Karl Liang

802.11n20_5240MHz_Chain 0

Ref Level 30.50 dm  Offset 10.50 dB @ RBW 200 kHz

|o Att 30de  SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
M1[1] 2.01 dBm|
5.2437250 GHz|
20 Occ Bw 17.950000000 MH|
10
M1
D 7 T
-10 5
20 .MJ
- Y [ TR
|yt ”
Bl
=0
-0
CF 5.24 GHz 1000 pts Span 50.0 MHz
arker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 5.243725 GHz 2.01 dBm
T1 1 5,231025 GHz -4.55 dBm Occ Bw. 17.95 MHz
T2 1 5,248975 GHz -6.02 dém

Liang
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

802.11n40_5190MHz_Chain 0

Spectrum =
Ref Level 30.50 dm  Offset 10.50 dB @ RBW 500 kHz
|» Att 30 de WT 1ms @ VBW 2MHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
M1 5.76 dBm)|
5.1938500 GHz|
20 Occ Bw 36.600000000 MHz|
10 T
o I, a5 oo -
/7 :
-20
0 s el AT o
40
=0
-0
CF 5.19 GHz 1000 pts Span 100.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 £5.19385 GHz 3.76 dém
T1 1 5.17175 GHz -3.33 dém Occ Bw 36.6 MHz
T2 1 5.20835 GHz -4.35 dém

) J

JiaatNo. t 210222 2350F-RT Taster:%ar! Tiang

A4.2025 22:18:13

802.11ac80_5210MHz_ Chain 0

Date: 16.

Spectrum &2
Ref Level 20.50 dém Offset 10.50 dB @ RBW 1 MHz
fo att 20d8  SWT 1ms ® VBW 3 MHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
G .25 dam|
; 5.202500 GH]
10 e Occ Bw 76.000000000 MHz|
od L7 1.
o / {
20 d
e P g
Aoyt syl |
| e
-50
-60
-70
CF 5.21 GHz 1000 pts Span 200.0 MHz
Marker
Type | Ref | Tre | X-value Y-value | _Function Function Result |
M1 1 5.2025 GHz 0.25 dBém
5.1721 GHz -4.07 dBm Occ Bw 76.0 MHz
5.2481 GHz -3.65 dem

Tesler:xarl Linag

802.11ax20 5200MHz RU Full Chain 0

Spectrum &2
Ref Level 30.50 dem  Offset 10.50 db & RBW 200 khz
o att a0de  SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count_1000/1000
(0 1Pk ax
MI[1] 4.97 dBm)|
) 5.1997750 GHz
20 occ Bw 19.100000000 MHZ]
10 df
od bl .
]
-20 -
v o
L
g
-50
-60
CF 5.2 GHz 1000 pts Span 50.0 MHz
Marker
Type | Ref | Tre | X-value Y-value | _Function Function Result |
ML 1 5.199775 Gz 4.67 dem
T1 1 5.190475 Ghz -2.50 dém Oce Bw 19.1 MHz
T2 1 5.200575 Ghz -3.85 dbm

Tesler:xarl Linag

802.11n40_5230MHz_Chain 0
(specrm ) )

ReflLevel 30.50 dem Offset 10.50 dB @ RBW 500 kHz
30 de

o att wT 1ms @ VBW 2MHz Mode Sweep
SGL Count 1000/1000
017k Max
MI[1] 2.50 dBm|
5.2341500 GHz
20 Occ B 36.600000000 MHZ]
0 M1
o £ . 12

0 AW Y o

g

=0

-0

CF 5.23 GHz 1000 pts Span 100.0 MHz

Marker

Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 5.23415 GHz 2.90 dBm
T1 1 5.21175 GHz -3.54 dém Occ Bw. 36.6 MHz
T2 1 5.24835 GHz -2.96 dBm

) J

Projentio. :7A02R23E5DF-RF

802.11ax20 5180MHz_RU Full Chain 0
(Soearm ) ()

Spectr
Ref Level 30.50 dBm Offset 10.50 dB @ RBW 200 kHz

lo att 30dB SWT 1ms @ VBW 1MHz Mode Swesp
SGL Count 1000/1000
@ 1Pk Max
M1[1] 1.89 dBm|
; 5.1790750 GHz
20 Occ Bw 18.950000000 MHZ|
10 df
e
0d \
?MM\MM P aan|
10 o 4
-20

Ut W |

50

60

CF 5.18 GHz 1000 pts Span 50.0 MHz

marker

Type | Ref | Tre | X-value Y-value | _Function Function Result |
ML 1 5.175075 GHz 1.89 dBm
T 1 5.170525 GHz -6.54 dbm Oce Bw 18.95 MHz
T2 1 5.189475 GHz -6.45 dbm

) J

Lo, :24022239508-KF TeuleriKusl Liang

16.0005.2025

802.11ax20 5240MHz_RU Full Chain 0
(Soeamm ) ()

Spectr
Ref Level 30.50 dBm Offset 10.50 dB @ RBW 200 kHz

lo att 30ds SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100071000
(@ 1Pk Max
M[1] 6.28 dbm|
; 5.2395250 GHz
20 occ B 19.100000000 MHZ|
10 di w1

.LAWM Lo

o

st

-40

50

60

CF 5.24 GHz 1000 pts Span 50.0 MHz

marker

Type | Ref | Tre | X-value Y-value | _Function Function Result |
ML 1 5.239525 GHz 6.28 dbm
T 1 5.230475 GHz -1.52 dem Oce Bw 19,1 MHz
T2 1 5.249575 GHz -4.18 dbm

) J

Droleciio. 124028233508 KF Tesleriburl Liuug

16. 2808
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A23350E-RF-00B

802.11ax40_5190MHz_RU Full Chain 0 802.11ax40_5230MHz_RU_Full Chain 0

Spectrum Ea Spectrum 2
Ref Level 30.50 dm  Offset 10.50 dB @ RBW 500 kHz Ref Level 30.50 dém Offset 10.50 dB @ RBW 500 kHz
|» Att 30de  SWT 1ms @ VBW 2MHz Mode Sweep jo Att 30 de  SWT 1ms @ VBW 2MHz Mode Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@ 1Pk Max @ 1Pk Max
M1 1.26 dBm Mi] 6.16 dBm)|
5.2038500 GHz 5.2395500 GHz
20 Occ Bw 37.700000000 MHz| 20 Occ Bw 38.000000000 MHZ|
10 10 4
1 s
. L, Y 1 . W“‘V My i »Iwuwqu,
I ™ | \
-10 -10 A
1)
20 20 e ity
MW I T
-30
Iy T .
<4 -40
50 S0
-60 60
CF 5.19 GHz 1000 pts Span 100.0 MHz CF 5.23 GHz 1000 pts Span 100.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 £5.20385 GHz 1.26 dBm M1 1 5.23955 GHz 6.16 dBm
T1 1 5.17115 GHz -3.78 dém Occ Bw 37.7 MHz T1 1 5.21105 GHz 0.25 dBm Occ Bw. 38.0 MHz
T2 1 5.20885 GHz -2.23 dBm T2 1 5.24905 GHz 0.60 dBm

) J

802.11ax80 5210MHz RU Full Chain 0

Sp:

(Soearm ) ()

Ref Level 30.50 dm  Offset 10.50 dB @ RBW 1 MHz

o att a0de  SWT 1ms @ VBW 3 MHz Mode Sweep
SGL Count_1000/1000
(0 1Pk ax
MI[1] 2.15 dbm)|
) 5.226700 GHz
20 occ Bw 77.200000000 MHz
10 df
M1
-
0 dem— BN Y i
06 [
-20 i
a0 | 4
P SR bl Bhed s [,
-40
-50
-60
CF 5.21 GHz 1000 pts Span 200.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | _Function Function Result |
ML 1 5.2267 Ghz 2.15 dem
T1 1 5.1718 GHz -2.95 dem Oce Bw 77.2 MHz
T2 1 5.2487 GHz -2.14 dbm

OB-K? Tester:iarl Lini

Data: 22:95:01
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

5725-5850MHz

802.11a_5745MHz_Chain 0

Ref Level 30,50 dm _ Offset 10.50 dB @ RBW 200 kHz

o att 30de  SWT ims ® VBW 1MHz Mode Sweep
SGL Count_1000/1000

[@ 1Pk Max

mi[1] 1.48 dBm)|
5.7481750 GHz
20 Occ Bw 16.800000000 MHZ|

M1

i ¥

il N

u»

S0 d

60 d

CF 5.745 GHz 1000 pts
Marker

Span 50.0 MHz

Type | Ref | Trc | X-value Y-value |__Function Function Result
ML T 5748175 Gz 1.48 dem
T1 1 5736625 GHz -6.69 dBm Oce Bw 16.8 MHz
T2 1 5.753425 Ghz -7.73 dém

802.11a_5825MHz_Chain 0

Ref Level 30.50 dém _ Offset 10.50 dB @ RBW 200 kHz

o att 30de SWT ims ® VBW 1WMHz Mode Sweep
SGL Count 100071000
(@ 1Pk Max
M1[1] 0.61 dBm|
5.8209250 GH|
20 Occ Bw 16.800000000 MHZ
10
Mt
0

CF 5.825 GHz 1000 pts
Marker

Span 50.0 MHz

Type | Ref | Trc | X-value | Y-value | Function | Function Result
M1 1 5.829925 GHz 0.61 dBm

5.816625 GHz -7.80 dém Occ Bw 16.8 MHz

5,833425 GHz -10.12 dBm

802.11n20_5785MHz_Chain 0

Ref Level 30.50 dbm _ Offset 10.50 dB @ RBW 200 kHz

[» Att SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
Mi1[1] 0.70 dBm)|
5.7842750 GHz|
20 Occ Bw 17.900000000 MHZ|
10
il
h 4
j I ki
-10 ;i
20 "
a0 My
e w\r\w
e
=0
-0
CF 5.785 GHz 1000 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.784275 GHz 0.70 dBm
T1 1 5.776075 GHz -5.27 dém Occ Bw 17.9 MHz
T2 1 5,793975 GHz -6.85 dBm

802.11a_5785MHz_Chain 0

Ref Level 30,50 dBm  Offset 10,50 B @ RBW 200 kHz

o att a0 dB SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1000/1000

[0 1Pk Max

mi[1] 1.81 dBm|
5.7882750 GHz,
20 Occ Bw 16.900000000 MHZ]|

a1
7 =
r I

20d

st

Sod

0d

CF 5.785 GHz 1000 pts
Marker

Span 50.0 MHz

Type | Ref | Trc | X-value Y-value |__Function Function Result
ML T 5.788275 GHz 1.81 dem
T 1 5.776625 GHz -6.62 dém Oce Bw 16.9 MHz
T2 1 5.793525 GHz -11.79 dem

J J

. 12402823350

~RF Tester:

Liang

GLamnzazs 2

802.11n20_5745MHz_Chain 0

Spectrum =
Ref Level 30,50 dBm _ Offset 10.50 0B & RBW 200 kHz
|» Att 30de  SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
M1[1] 0.98 dBm|
5.7487250 GHZ|
20 Occ Bw 17.950000000 MH|
10
M1
D T B
-10
* W
30 e and’ NiAay #
=0
-0
CF 5.745 GHz 1000 pts Span 50.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 5.748725 GHz 0.98 dBm
T1 1 5,736025 GHz -5.92 dém Occ Bw. 17.95 MHz
T2 1 5,753975 GHz -7.02 dém

<o, :Z4C2R233500-RF Toster:Karl Liang

22:18:00

802.11n20_5825MHz_Chain 0

Ref Level 30.50 dm  Offset 10.50 dB @ RBW 200 kHz

|o Att SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
M1[1] 0.46 dBm|
5.8212750 GHZ|
20 Occ Bw 17.900000000 MH|
10
M1
o 2
‘T\«MMV*‘ T w€
-10 7
20
. MM | p
oS o R %
A
o
=0
-0
CF 5.825 GHz 1000 pts Span 50.0 MHz
arker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 5.821275 GHz 0.46 dBm
T1 1 5.816075 GHz -5.17 dém Occ Bw. 17.9 MHz
T2 1 5,833975 GHz -6.63 dém

Liang
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

802.11n40_5755MHz_Chain 0

Spectrum =

Ref Level 30.50 dem  Offset 10.50 dB @ RBW 500 kHz
30 dB

lo att wT 1ms @ VBW 2MHz Mode Sweep
SGL Count 1000/1000
[0.1Pk Max
MI[1] 2.66 dbm|
5.7671500 GHz
20 Occ Bw 36.800000000 MHz
10 1

]

30 T

40

=0

-0

CF 5.755 GHz 1000 pts Span 100.0 MHz

Marker

Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 5.76715 GHz 2.66 dBm
T1 1 5.73665 GHz -5.24 dém Occ Bw 36.8 MHz
T2 1 5.77345 GHz -6.44 dBm

) J

JiaatNo. t 210222 2350F-RT Taster:%ar! Tiang

Dale: 16.084.2025 23:30:46

802.11ac80_5775MHz_Chain 0

Spectrum i
Ref Level 30.50 dem  Offset 10.50 dB & RBW 1 Mnz
o att a0de  SWT 1ms @ VBW 3 MHz Mode Sweep
SGL Count_1000/1000
(0 1Pk ax
MI[1] 0.93 dBm)|
) 5.786300 GHz
20 occ Bw 76.400000000 MHZ
10 df
M1
od by b2 ,\(
10 d
I
-20 P
'
Lk ) N
-50
-60
CF 5.775 GHz 1000 pts Span 200.0 MHz
Marker
Type | Ref | Tre | X-value Y-value | _Function Function Result |
ML 1 5.7863 Ghz 0.93 dém
T1 1 57371 GHz -4.27 dem Oce Bw 76.4 MHz
T2 1 5.8135 GHz -4.49 dbm

F Testersserl Linag

802.11ax20 5785MHz RU Full Chain 0

Spectrum &2
Ref Level 30.50 dem  Offset 10.50 db & RBW 200 khz
o att a0de  SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count_1000/1000
(0 1Pk ax
MI[1] 3.77 dbm)|
) 5.7860250 GHz
20 occ Bw 19.100000000 MHZ]
10 df —
0d L
10 d
-20 Flygay oY
e I
-40
-50
-60
CF 5.785 GHz 1000 pts Span 50.0 MHz
Marker
Type | Ref | Tre | X-value Y-value | _Function Function Result
ML 1 5.786025 Gz 3.77 dem
T1 1 5775525 Ghz -3.89 dém Oce Bw 19.1 MHz
T2 1 5794625 Ghz -5.82 dbm

B-R? Tester:iarl Lina

802.11n40_5795MHz_Chain 0

ReflLevel 30.50 dem Offset 10.50 dB @ RBW 500 kHz
30 de

o att wT 1ms @ VBW 2MHz Mode Sweep
SGL Count 1000/1000
017k Max
MI[1] 1.53 dbm)|
5.7990500 GHz,
20 Occ B 36.600000000 MHZ]
10

M1

-20

0 o ok

-40

=0

-0

CF 5.795 GHz 1000 pts Span 100.0 MHz

Marker

Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 5.79905 GHz 1.53 dém
T1 1 5.77675 GHz -5.33 dém Occ Bw. 36.6 MHz
T2 1 5.81335 GHz -4.81 dém

) J

Projentio. :7A02R23E5DF-RF

Dale: 16.JAK.2025

802.11ax20 5745MHz_RU Full Chain 0
(Soearm ) ()

Spectr
Ref Level 30.50 dBm Offset 10.50 dB @ RBW 200 kHz

lo att 30de SWT 1ms ® VBW 1MHz Mode Swesp
SGL Count 1000/1000
@ 1Pk Max
mM1i[1] 4.34 dBm|
) 57469750 Ghis
20 Occ Bw 19.150000000 MHZ]|
10 d T
o S b Pl
e i
04 1
20 M,

-40

50

60

CF 5.745 GHz 1000 pts Span 50.0 MHz

marker

Type | Ref | Tre | X-value Y-value | _Function Function Result |
ML 1 5.746575 GHz 4.34 dbm
T 1 5.735525 GHz -3.49 dém Oce Bw 1815 MHz
T2 1 5.754675 GHz -5.75 dbm

) J

©leslio. 1240282305 DE-RF

sleriKarl Liaug

16.0m5.2025 23

802.11ax20 5825MHz RU Full Chain 0
(Soeamm ) ()

Spectr
Ref Level 30.50 dBm Offset 10.50 dB @ RBW 200 kHz

lo att a0 d8 SWT 1ms ® VBW 1MHz Mode Sweep
SGL Count 100071000
[0 1Pk Max
M[1] 3.73 dbm|
; 5.8257250 GHz
20 occ B 19.050000000 MHZ|
10l —
od L1 i B,
FRaC e
10 ¢l ( k|
20 ot -
a0 e
W
a0
50
60
CF 5.825 GHz 1000 pts Span 50.0 MHz
marker
Type | Ref | Tre | X-value Y-value | _Function Function Result |
ML 1 5.825725 GHz 3.73 dbm
T 1 5.818525 GHz -3.26 dém Oce Bw 16.05 MHz
T2 1 5.834575 GHz -6.75 dbm

) J

Droleciio. 124028233508 KF Tesleriburl Liuug

16. 2808
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

802.11ax40 5755MHz RU Full Chain 0

Ref Level 30,50 dem  Offset 10.50 0B & RBW 500 khz

At ande  SWT 1ms @ VBW 2MHz Mode Sweep
SGL Count_1000/1000

(@ 1Pk Max

CETEY] 5.47 dBm|
5.7690500 GHZ|
20 Occ Bw 38.400000000 MHz|

) [ Mmoo g bt

20 ol Wonli

Ly

0d

S0 d

60 d

GF 5.755 GHz 1000 pts

Marker

Type | Ref | Trc | X-value Y-value
ML T 5.76905 GHz 5.47 dBm

T1 1 5.73595 GHz -0.50 dém Oce Bw 38.4 MHz

T2 1 5.77435 Ghz -7.27 dém

Span 100.0 MHz

Function Function Result

Liang

802.11ax80 5775MHz_RU_Full Chain 0

Ref Level 30,50 dBm _ Offset 10.50 dB & RBW 1 Mnz

o Att ande  SWT 1ms @ VBW 3MHz Mode Sweep
SGL Count_1000/1000

(@ 1Pk Max

CETEY] 1.74 dBm|
5.789900 GHZ|
20 Occ Bw 77.400000000 MHz|

it
B , , . 2

o0 d

|
0 . A ol
i g
o

S0 d

60 d

CF 5.775 GHz 1000 pts
Marker

Span 200.0 MHz

Type | Ref | Trc | X-value | Y-value |__Function Function Result
ML T 57899 Ghz 1.74 dem
T1 1 57365 GHz -3.66 dém Oce Bw 77.4 MHz
T2 1 5.8139 GHz -3.37 dém

Testar:

Liang

802.11ax40 5795MHz RU Full Chain 0

Ref Level 30,50 dBm  Offset 10,50 8 @ RBW 500 kHz
att a0 dB SWT 1ms ® VBW 2MHz Mode Sweep
SGL Count 1000/1000

[0 1Pk Max

mi[1] 5.10 dBm|
5.7909500 GHz,
20 Occ Bw 38.200000000 MHZ]|

[ O PO P

o4 f {
204 - alial ]
bt

a0d

Sod

0d

CF 5.795 GHz 1000 pts Span 100.0 MHz

Marker
Type | Ref | Trc | X-value | Y-value |__Function Function Result
ML T 5.79095 GHz 5.10 dbm
T 1 5.77605 GHz -1.85 dém Oce Bw 38.2 MHz
T2 1 5.81425 GHz -5.69 dbm

LT 028
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

5.5 Maximum Conducted Output Power

Test Information:

Serial No.: 2WNS-2 Test Date: 2025/01/16~2025/01/17
Test Site: RF Test Mode: Transmitting
Tester: Karl Liang Test Result: Pass
Environmental Conditions:
Relative
Temperature: |5 515 Humidity: 2730 1M Pressure: 101.9~102.0
°O): (kPa)
(%)
Test Equipment List and Details:
. L. Serial Calibration Calibration Due
Manufacturer Description Model Number Date Date
. 5W-N-JK-6G- F-08-
Eastsheep Coaxial Attenuator 10dB EMS503 2024/06/07 2025/06/06
Anritsu Microwave Peak 1\ 1418 12618 2024/08/27 2025/08/26

Power Sensor

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed, traceable to National Primary Standards and International System of Units (SI).
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

Test Data:

5150-5250MHz
Mode Antenna

Chain 0
802.11a
Chain 1

Chain 0

802.11n20 Chain 1

Chain 0
+Chain 1

Chain 0

802.11n40 Chain 1

Chain 0
+Chain 1
Chain 0
Chain 1
Chain 0
+Chain 1

802.11ac80

Chain 0

802.11ax20 RU Full  Chain 1

Chain 0
+Chain 1

Chain 0

802.11ax40 RU Full Chain 1

Chain 0
+Chain 1
Chain 0
Chain 1
Chain 0
+Chain 1
Note: The device is a Client device.

802.11ax80_RU_Full

Test Frequency
(MHz)
5180
5200
5240
5180
5200
5240
5180
5200
5240
5180
5200
5240
5180
5200
5240
5190
5230
5190
5230
5190
5230
5210
5210

5210

5180
5200
5240
5180
5200
5240
5180
5200
5240
5190
5230
5190
5230
5190
5230
5210
5210

5210

Average Output
Power(dBm)
11.57
11.85
12.28
11.92
12.25
12.8
11.67
11.83
12.35
11.55
12.05
12.87
14.62
14.95
15.63
11.17
10.71
11.06
10.5
14.13
13.62
9.14
9.04

12.10

9.73

13.42
13.95
9.69

14.24
14.83
12.72
16.86

8.49
13.78
8.03
14.04
11.28
16.92
8.61
8.44

11.54

Limit
(dBm)
24
24
24
24
24
24
24
24
24
24
24
24
24
24
24
24
24
24
24
24
24
24
24

24

24
24
24
24
24
24
24
24
24
24
24
24
24
24
24
24
24

24

Verdict

Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass

Pass

Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass

Pass
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

5725-5850MHz
Mode

802.11a

802.11n20

802.11n40

802.11ac80

802.11ax20_RU_Full

802.11ax40 RU_Full

802.11ax80_RU_Full

Antenna

Chain 0

Chain 1

Chain 0

Chain 1

Chain 0
+Chain 1

Chain 0

Chain 1

Chain 0
+Chain 1

Chain 0

Chain 1
Chain 0
+Chain 1

Chain 0

Chain 1

Chain 0
+Chain 1

Chain 0

Chain 1

Chain 0
+Chain 1
Chain 0
Chain 1

Chain 0
+Chain 1

Test Frequency
(MHz)
5745
5785
5825
5745
5785
5825
5745
5785
5825
5745
5785
5825
5745
5785
5825
5755
5795
5755
5795
5755
5795
5775
5775

5775

5745
5785
5825
5745
5785
5825
5745
5785
5825
5755
5795
5755
5795
5755
5795
5775
5775

5775

Average Output
Power(dBm)
11.21
10.69
10.38
10.93
10.44
9.97
11.05
10.61
10.59
10.85
10.3
9.75
13.96
13.47
13.20
10.82
10.27
10.33
9.62
13.59
12.97
9.2
9.37

12.30

12.5
12.22
11.85
12.42

11.9
11.49

15.07
14.68
12.42
12.18
12.04
11.49
15.24
14.86
8.49

8.67

11.59

Limit
(dBm)
30
30
30
30
30
30
30
30
30
30
30
30
30
30
30
30
30
30
30
30
30
30
30

30

30
30
30
30
30
30
30
30
30
30
30
30
30
30
30
30
30

30

Verdict

Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass

Pass

Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass
Pass

Pass
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

5.6 Power Spectral Density

Test Information:

Serial No.: 2WNS-2 Test Date: 2025/01/16~2025/01/17
Test Site: RF Test Mode: Transmitting
Tester: Karl Liang Test Result: Pass
Environmental Conditions:
Relative
Temperature: |5 515 Humidity: 2730 1M Pressure: 101.9~102.0
©O): (kPa)
(%)
Test Equipment List and Details:
. . Serial Calibration Calibration Due
Manufacturer Description Model Number Date Date
Coaxial SW-N-JK-
Eastsheep Attenuator 6G-10dB F-08-EM503 2024/06/07 2025/06/06
R&S Spectrum FSV40 101589 2024/09/05 2025/09/04
Analyzer

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed, traceable to National Primary Standards and International System of Units (SI).
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A23350E-RF-00B

Test Data:
5150-5250MHz
Test . Duty Cycle ..
Reading Result Limit
Mode Antenna  Frequency Factor
MLz | (@Bm/MHZ) e (dBm/MHz) (dBm/MHz)
5180 -0.92 03 -0.62 11
Chain 0 5200 -0.46 03 0.16 11
5240 -0.32 03 -0.02 11
802.11a 5180 -0.73 03 043 11
Chain 1 5200 -0.05 03 025 11
5240 0.26 03 0.56 1
5180 117 0.59 -0.58 1
Chain 0 5200 111 0.59 0.52 11
5240 -0.37 0.59 0.22 11
5180 -1.23 0.59 -0.64 11
802.11n20 Chain 1 5200 -0.78 0.59 -0.19 1
5240 0.02 0.59 0.61 11
. 5180 1.81 0.59 2.4 11
gf;?nol 5200 2.07 0.59 2.66 11
5240 2.84 0.59 3.43 11
. 5190 -5.49 0.63 -4.86 11
Chain 0 5230 -6.09 0.63 -5.46 11
. 5190 -4.94 0.63 431 1
802.11n40 Chain 1 5230 -5.82 0.63 -5.19 11
Chain 0 5190 220 0.63 -1.57 1
+Chain 1 5230 22.94 0.63 231 11
Chain 0 5210 -8.30 0 -8.3 1
2021 1ac80 gﬁilﬁé 5210 821 0 821 11
frawr 5210 -5.24 0 -5.24 1
5180 -0.36 0.09 1027 11
Chain 0 5200 325 0.09 334 11
5240 3.80 0.09 3.89 11
5180 -0.54 0.09 045 11
802.11ax20 RU Full  Chain 1 5200 3.97 0.09 4.06 11
5240 4.60 0.09 4.69 1
. 5180 2.56 0.09 2.65 1
Chain 0 5200 6.64 0.09 6.73 1
+Chain 1
5240 7.23 0.09 1
. 5190 -5.91 0.17 -5.74 1
Chain 0 5230 -1.01 0.17 -0.84 11
. 5190 -6.56 0.17 639 11
802.11ax40 RU Full Chain 1 5230 2024 0.17 0.07 1
Chain 0 5190 321 0.17 -3.04 11
+Chain 1 5230 2.40 0.17 2.57 1
Chain 0 5210 9.12 032 8.8 11
802.11ax80_RU_Full gﬁm (1) 5210 -9.07 0.32 875 1
am
e 5210 -6.08 0.32 -5.76 1

Note: The device is a Client device.
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2402A23350E-RF-00B

5725-5850MHz
Test Duty Cycle

Mode Antenna  Frequency ey Factor Rl it
OMlpy | (dBm/S00KHZ) o (dBm/500kHz) (dBm/500kHz)
5745 -4.57 03 427 30
Chain 0 5785 -4.60 03 43 30
5825 -4.99 03 -4.69 30
802.11a 5745 433 03 -4.03 30
Chain 1 5785 -4.93 03 -4.63 30
5825 -5.42 03 -5.12 30
5745 -4.40 0.59 3.81 30
Chain 0 5785 -4.58 0.59 -3.99 30
5825 -5.26 0.59 -4.67 30
5745 -4.88 0.59 -4.29 30
802.11n20 Chain 1 5785 5.43 0.59 -4.84 30
5825 -5.75 0.59 -5.16 30
Chain 5745 -1.62 0.59 -1.03 30
am
Preur 5785 -1.97 0.59 2138 30
5825 -2.49 0.59 -1.9 30
. 5755 -8.27 0.63 -7.64 30
Chain 0 5795 -8.83 0.63 8.2 30
. 5755 -8.39 0.63 27.76 30
802.11n40 Chain 1 5795 937 0.63 -8.74 30
Chain 0 5755 -5.32 0.63 -4.69 30
+Chain 1 5795 -6.08 0.63 -5.45 30
Chain 0 5775 -10.84 0 -10.84 30
202.11ac80 gﬁam (1) 5775 -10.84 0 -10.84 30
am
ravend 5775 -7.83 0 -7.83 30
5745 -0.36 0.09 -0.27 30
Chain 0 5785 -0.66 0.09 -0.57 30
5825 -1.01 0.09 -0.92 30
$02. 1120 5745 -0.45 0.09 20.36 30
11ax20 .
T Chain 1 5785 -0.66 0.09 -0.57 30
- 5825 -1.10 0.09 -1.01 30
Chain 0 5745 261 0.09 30
am
frawe 5785 2.35 0.09 2.44 30
5825 1.96 0.09 2.05 30
. 5755 -4.52 0.17 435 30
Chain 0 5795 -5.27 0.17 5.1 30
802.11ax40_ 5755 -4.95 0.17 -4.78 30
RU_Full 5795 -5.48 0.17 -5.31 30
Chain 0 5755 172 0.17 -1.55 30
+Chain 1 5795 2.36 0.17 2.19 30
Chain 0 5775 11.53 0.32 1121 30
802.11ax80_  Chain 1 5775 -12.00 0.32 -11.68 30
RU_Full Chain 0 o
ravent 5775 -8.75 0.32 -8.43 30

Result = Reading + Duty Cycle Factor
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2402A23350E-RF-00B

5150-5250MHz
802.11a_5180MHz Chain 0

pectrum &2
Ref Level 30,50 dbm _ Offset 10.50 d6 & RBW 1 MHz
o att s0d8 SWT 1ms @ VBW 3MHz  Mode Sweep
SGL Count 100/100
[@1Rm AvgPwr
M1[1] 0.92 dBm|
5.1776200 GHz]
20
10
M1
o o |
o0 \
20 N
0 i,
iy
M
40 Tl
50 o
-60
CF 5.18 GHz 1000 pts Span 40.0 MHz
) J v

802.11a_5240MHz_ Chain 0

Spectrum L2
Ref Level 30.50 dm _ Offset 10.50 08 & RBW 1 MHz

o att ands  SWT 1ms ® VBW 3MHz Mode Sweep

SGL Count 100/100

(@ 1Rm AvgPwr

M1[1]
20 df
10
M1
od ¥
o

-10

20 o

20

| W
4

B

=0

60 o

CF 5.24 GHz 1000 pts Span 40.0 MHz

ctle. 12402

Tester:%arl Lisng

mte: 16.780.2075

802.11a_5200MHz_Chain 1

Ref Level 30,50 dem  Offset 10.50 0B @ RBW 1 MHz

o Att a0ds  SWT 1ms @ VBW 3MHz Mode Sweep
SGL Count 100/100

(@ 1Rm AvgPwr

M1[1] -0.05 dBm|
5.2026200 GHZ|

o
_40 demy . kb,
e

-0

60 d

CF 5.2 GHz 1000 pts Span 40.0 MHz

J J

ctle. 12402

JE-RT Tester:Zarl Liang

802.11a_5200MHz_Chain 0
=T (=]

Ref Level 30,50 dBm  Offset 10,50 8 @ RBW 1 MHz

o att a0 d8 SWT 1ms @ VBW 3MHz Mode Sweep
SGL Count 1007100

[0 1Rm AvgPwr

M1[1] 0.46 dBm|
5.2033400 GH|

-a0 e oy
sod

50

GF 5.2 Griz 1000 pts Span +0.0 Mz

GLTMI.Z0ZS  21:84:1%

802.11a_5180MHz_Chain 1

Ref Level 30,50 dem  Offset 10.50 dB @ RBW 1 MHz

o att 30d8  SWT 1ms @ VBW 3 MHz Mode Sweep
SGL Count 1007100

[0 1Rm AvgPwr

M1[1] -0.73 dBm|
5.1821400 GHZ|
20
10
M1
od

di HMpusbah, )
” A

it T
=0
60 dl
CF 5.18 GHz. 1000 pts Span 40.0 MHz

802.11a_5240MHz_Chain 1

Ref Level 30.50 dm  Offset 10,50 dB @ RBW 1 MHz
o att 0de  SWT 1ms @ VBW 3 MHz  Mode Sweep
SGL Count 100/100

[0 1Rm AvgPwr

M1[1] 0.26 dBm)|
5.2370600 GHZ|

st ootz

0d

CF 5.24 GHz 1000 pts Span 40.0 MHz
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